—

e

LW AISEKI

PIECES DETACHEES

Tondeuse PRO

SG17H

SG17H-48C, 48E20, 48E20S, 48E40, 48E40S, 48E50, 48E50S,
48E50T, 48RE20S, 48RE40S, 48RE50, 48RE50S, E20S,

V48C, V48E20, V48E20S, V48E40, V48E40S, V48E50, V48ES50C,
V48RE20, V48RE20S, V48RE40, VA48RE40S, V48RES50, V48RES0S

1631-098-1001-0 03'000'54'0502'5







Directions for use of Parts Catalogue

All component and option parts used for SG17H lawn & garden tractorst are listed

in this parts catalogue.

Pescription of type of machines and particulars

TYPE Of . Engine
Machines Section LANGUAGE e =& TE371 - GOt
48C JAPAN O '
~ 48E20 GERMAN O
48E20S GERMAN O
48E40 ENGLISH O :
48E40S ENGLISH O
48E50 FRENCH O
48E508 FRENCH O
48E50T ITALIAN @
48RE20S GERMAN O
43RE40S ENGLISH O
48RES0 FRENCH O
48RE50S FRENCH O
E20S GERMAN O
SGITH VasC JAPAN o
V48E20 GERMAN O
V48E20S GERMAN O
V48E40 ENGLISH O
V48E40S ENGLISH O
V48E50 - FRENCH O
V48ES50S FRENCH O
V48RE20 GERMAN O
V48REZ0S GERMAN O
V48RE40 ENGLISH O
V48RE408 ENGLISH O
V48RES0 FRENCH O
V48RES0S FRENCH O




® 0

TYPE OF MODEL t]¢
KEY | PART CODE ESCRIPT oty
DESCRIPTION TFi5 | TFI7 | TF19 SID R REMARKS
126 | 1614-508-200-00 | FILTER(SUCTION) ASSY| | ! qE
127 | ¥721-103-103-50 | O-RING 1 L R A
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY [ 1 s
129 1 1614-508-262-00 | FILTER(LH) | i ! FIG. 164
assy| 1| ’ : aE| A
\N 1 ) ] ]
h |2 * 1-
-1994%
\\t\

KEY shows the location of parts diagramed in the illustration.
Parts numbers begin with "V~ and "~ W ~ are standard parts of the market.
"LH ™ and "RH ~ on the parts name are described against the moving direction
of the machine or are described on the condition how to install parts on the
machines.
QTY shows the number of parts to be used for cne unit of machine.
"M s indicated for parts supplied by a meter long.
" £ 7 is indicated for parts supplied by liter.
" AR 7 is indicated for parts need to be adjusted or regulated.
The following symbol classifies parts to be used for machines,
" %~ means standard parts.
T~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace originally
equipped parts.
Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1899,
ITC : Interchangeability

"17--0OLD < NEW

New parts can be used in place of the old parts.
"2 -0LD —» NEW

Old parts can be used in place of the new parts.
"3 -0OLD —< NEW

- Qld parts and new parts can not be replaced each other.



COL : Color code

Color is signified with color code number for colored parts.

Please see the color list shown in the next page.

® GRP: Parts shown in this column can be replaced by SET parts.

Exsampie : Parts marked @ can be replaced by parts marked @, and © for

©, so the rest follow in the same alphabetical order.

@ Remarks

% Other maker’s part code number is shown in this column.

* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

The foilowing colors are used for color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS

CODE CODE NUMBER 4K DRUM 16K DRUM
4G GRYSTAL BLUE 1300-957-001=101'1300-957-003-00 ) 1300-957-004-00
5 I SUNESET GRAY 1360-959-001-10 | 1300-959-003-00 | 1300-959-004-00
6 G SUMMER WHITE 1300-958~001-06 | 1300-958-003-00 | 1300-958-004-00
TF MIRROR BLACK 1300~954-001-10 } 1300-954-003-00 | 1300-954-004-00

NQTE : Color code is signified only for the parts assigned by the maker as color parts.

4. Seria] Numbers :

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.

Please see Fig.No. 5 —1,

Z2) For chassies serial number is shown on the LAREL.

Please

see

MODEL
TYPE

NO.

TU324F
MHUEZ22C

00001

wasd RIS 1

ISEKI & CO,LTD. MADE IN JAPAN




5. Parts Order

2)
3)

4)

Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer”.

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be automatically
turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS".

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



P, 1 xxx  STRUCTURE TABLE OF MODEL  xxx

B 5
0| G
D| 14444 44444 444EU| UUUUG| UUUEGY| BU
E! 788BB| 88888 | BR824 | 44444 44444 44
L} HCEEE| EEEER| RRR08| 88888 8BB888| 88

224 | 4555E| EEESC| EEEEE| ERRRR| RR
000 00002| 455 22445 BEEEE| EE
S | §ST0| 000 00000 | 02244 55

F 5155 S 5 | S0600| 60
I S5 S
G
1 FRKK | R | ORKOK T ORICRK | SRRk | KK
2 AR | RKKER | SORKOR | XK | XORKRK | KoK
3 sk | kx| okior | xsokkok | ke | xek
4 Sk | ootk | ok | xRk | skkxoRk | %%
5 sk ook | olokk | sokkokk | kokkkor | kx
T | x| ok okorx | kerxx ] ek [ e[ 00T T
7 RRKH | KRR | Rk ] ORKK T Rkk | Kk
] ok | RoRkIoR | ok
q bk | dokckkk [ ook
10 X OKOKKRR | XK [ XK
T A A s T - S A A A
12 KRk | ROk | dookx | ek | kR gk
13 sk | okl | ook | deokek | ot | 1k

21 FEHCE T MAOE | RN | EEERE ] KEERE! AR
22 ACROK | RCKOKR | RSRNOEK | AOREORE] koK ] kX
23 X *
24 X X
25 * *
28 TIT! TITT S I ¥ v B A R N R Y R R
27 TTTT{ TTFTIT{ TTTYIT| TTTTT| TTTTT| TT
28 AR | RORROKE ] NOKMOEE | AORXKRE | KKK | KX
29 KEKK | OKREIOR ] RRIKK T MokRk | kokkok | ok
30 ¥ ook | okkkkk | Xk
BT I s st s < B R e A A I R
32 K OKERRK [ KRR E | X
33 KRR [ HEERE | kXKE
34 ¥ kx| doRkk | kK
25 KXEK | KRR | KRR [ kx| Rk | K%
(738 | kwx| wrmox| kx| sorrx| x| kx| | T[T




P. 2 xxk  STRUCTURE TABLE OF MODEL  xxx

14444 44444 444EU| UUUUU} UUUBU| UV
78888 | 88888| 88824 44444 44444 44
HCEEE| EEEER| RRRO8| 88888) 88888 88
224 | 4555E{ EEESC| EEEEE| ERRRR| RR
000} 00002| 455 22445 BEEEE| EE
S | S STo| 600 00000( 02244] 55

me o

F St 58§ S5 ) 50000 00
I SS| S
G
46 TTTT} TTTTT| TTTTT| TTTTT| TTT¥T| TT
47 ¥ X X X% X ¥| x ¥ ¥ X x X
48 % | ok X k| % ¥x ok | ox ox x| x
49 % X
o0} TITY TTITT) TTRT | YTPTT) 10007y °0_ 0 | bl
51 o[ dekx x| ook ] ook | RRREK [ XX
52 X X *
53 KK [ OO [ oKk | soRdoRk | doRoRK | XX

___________________________________________________




CONTENTS

SG17H
ENGINE (E374-G)

CYLINDER HEAID vrereeevratatatanatstststsassarsossssrsssssssonsssnnsnssrnrsntnsssnssrasnsssinsinnsains Fig.
CYLINDER HEAD COVER trrrrertrssetnttmmmeermminccairsssinn e saieesessensrees Fig
INLET MANIFOLID rorerererereaetseatatstsstissrisstnrrnsnrrosnrarernmntsnssssssrnsnrsnsrsssrorisessssnrnin Fig
EXHAUST MANIFOLLY rrrereererencascrtncsssarassraatsserssssessesssrisssstannnnerinsnaisonrarnnnnssres Fig
CYLINDER BLOCK #ttereetrararnrnarriorrsreaserireitasietatastsrsisenrtirsstnnirassrsavensasssarnnnyasens Fig
BEARING,/UNDER SIZE (OPTION) reesesseeresseressssvsmssmssintsisissimiansinresinsssessnses Fig
OIL, PAIN  certntrmretntamerenatanneieeriatatstsssrtsrttarebrnnrssrnrartsssarsnssnssesnseresssnsssssantarsssanrnns Fig
REAR PLATE torererrrereesmamsmmarainirtcrisniisrisstsrintarernseiaioshriissantesssssarssnnrssenssnrssrosans Fig
TIMING GEAR CASTE seevreerrttrntrarettarsnctnintttritnterssssssisnessosmnrammmmnsertanrassssantssansans Fig
HANGEIR -trtoreerramnarstenmsitatsteniirttstiitinsnermrnianyssssnssneinseinsasstsnnnsssssssnrresnsrsesassnee Fig
VALVE tererrmrarstmmatitiutrstisrireatsssrsssstsnbnnrersnssasbosnrriassssnansnsrsnsnssrsnenrsosansnrsnenasess Fig
CAM SHATFT crereeerstmriviiiiiiiiiitieieneneneanidoiiysmidarassrietarsertsbessrsstsrarsbsrirtstatsrsnin Fig
PISTON rereerermrerrmrnmmraiesirisrsstsnsisisiiiineliorittensietynrorassnresnsssansrsnsssssatsnssrnsssssnnnes Fig.
PISTON,/OVER SIZE (OPTION) eereresersmtemsseseseeninnisisineiiisnsiisisssaseiis Fig.
CRANEK SHATFT  ceerevtrttntmmmmmmnnnalitireetssisrsnsrsrtsssnssrntssssnssssssisnmnmnsssssssnmnssssnsnns Fig
OIL PUMPE  crrreemsmmiiiiiiiiiiieeirnranadriannsreasssersss s rssssssrissssssniossrrnsstnsssnssssnsnssnans Fig
WATER PUMP seerrerrecertiiiiiiinnaiiinnederiiiiiiaeeaaiaririrrsrersrsrtristsbirmesrrstsrsrersrmmssssrees Fig
COOLING FAN  rreerertraeaintiiminiiiiianaeeriiarrreseiorerasstisisrsrsrsrsststsssrsrssisinrsrsrinsmrssees Fig
INJECTION NOZZIE  c«rtriecassessrsretttastinarrmarmmmnrareissestssnssassssnrsisisestsssssstesssorssities Fig
INTJECTION PUIMP rreeetsinisiatetmeeiemmminceeanrnrnrnsermssssssatseatonssrsssssssnssssnstnnsssnsrisne Fig.
FUEL PIPE seereresetrsmniooasninttiiitttontin ittt sttt e a s st st s e Fig.
ELECTRIC (1) evstretustnttnmmmeimuiiirtasiittaseaessinssiisee s tnanrssstenmnnsroeassnnnssasns Fig.
ELECTRIC {2) stsserratameaatatarirerrsriririsiiiisme st aasssstsiansnsisessisnasessnsns reaess Fig.
REPAIR LT o5ttt te000tttmmentitmttitetaaiatrrssnserrssbrresossstasssssistnssnnnsessssmsssssnsnssssssnsnss Fig.
B215—300 005 = «rrerrermeeccrenrmrerimemseerieninioasrnarieiiiiiossiiiimiisir Fig,
B215 B0 0~ 088 — () ~reorrrrrrrertossareriiiniriiinintrrinisimrniasri. Fig
B281—100~003 = reereoaeosrrirratatsiomeiiririniinemrmitariarireresararasisararnassessynns Fig.

6281_200_007__00 .......................................................................... Flg

[ = R T - ) B e O o B

e T e T e T e T e e T o T o T T e T e S o S T S S S
OO—-JCT)WJLCDNP—‘DCDOO—-JO'JWJAOJNF—‘C)



CONTENTS

SG17H-S
ENGINE (E374-G01)

CYLINDER HEAL reeeeeecrrrenssseesecaniisiiimisiimmmiiimitniisiirmsiisiaiiiiiriaid Fig
CYLINDER HEAD COVER --tosseererssssssnsisistetntiiiimitmmmiieiiiiirssierars Fig
INLET MANIFQLID ++soeererroreosancoscannasaammrmmmmmmnaserssittiisssiessssssssimeiniisiamiosnrainisin Fig
EXHAUST MANIFQLD crereeeeeosersenmsammrrrmmmmmcotossisiisiioss sttt Fig
CYLINDER BLOCK -reeecrrreenrioeeeeaciimmiimiiisiisssiisitnmis sttt Fig
BEARING,/UNDER SIZE (OPTION) rrerrrrrerennnnrrrmrnnnsscccecaadisiiinniummniiiinnan Fig
OIL PAN coreveroeririisesesessssessisssseon eeeereessseessesssssrsssesesrore DYoottt Fig
REAR PLATE +rrerrrrrresasrrresrreosaeaccnnmsmmmrrmmmmmasinmmsiiiivios it Fig
TIMING GEAR CASE rrerreerrrresssreernanimmmaimmmnseriessiiiiiieiasstoesrinmrartrmirom Fig.
HANGER ceeerrereeaecerarsimearermmmmmmmemiasecstnerastmmsesteeaasimbiioriisesstaniiirisimesna Fig
TALVE overrsreroneensantnrriosmnnmimmnsemstestisiimmnsssesesssrimiieetssstiessseessrnesrassiesssinrestossinnss Fig
07 N 1 7. o A Fig
PISTON -eeeeveerennnrrsserionstioonstonserennnnosssrnnisseaiainmmmmmmemssiosstiiistsrisiriniaanassinas Fig
PISTON,/OVER SIZE (OPTION) creeeerefmssesmneetraamninimnanmmaeettictiiiinianonea Fig
CRANK SHATFT rrvvrreeeenssessoessseesnninithanininmeetnimiiiiiiieriioressninossimioie Fig
OIL, PUMP «eeessrrrrrrervosernaastecanessssnrntvennnmmmessmasrmmmiimaiissssssiisitsssssinnarninas Fig
WATER PUMP ceeeerrrreeesrsnetruteriosnsretssennsmnissssenareniermaseetisemessissiosssressrosssirnss Fig
COOLING FAN  rreeeeserrroaenusiommunmmmsostuimasnanmmmneetroorssiettesiiiettersinieismsieirisee Fig
INTECTION NOZZLE «reecressetntintmrnceestoeceaatmmntermneonsiiisioeriietienssnsierssseisimoie Fig
INTECTION PUMP ++rveeettrmtrorertimttmiemmimitontstiiiessmesassiinesnossiosstistrarritinssiiir Fig
FUEL DIPE ceeeceseetrstostitimeeeenesiniitineermnnsssitioensseesstsnstessiosreitssistseiitteorinisers Fig.
ELECTRIC (1) -eeetnsermtorastneeetonetinmanininmntesstiiininsssssssiisssniiniisssrntriiiarsioitaines Fig.
ELECTRIC (D) trovrroeerrromttntinmmmaeinettinini e ttiiiiastssiissstinineassasrrssss s astbbessasene Fig.
REPAIR KIT  +trreereeearseaoarsrnnssnrenesnnssnnsrnosansonssonsmrssssrsesnammmnssssstosstossssssnssesssisns Fig
B215 =300 =005 =00 seersrererrrturtoornreaotriosrarrsssrmmmesecimmssosiiiiosisroi. Fig.
B215=—B00 =088 =0 rrrereerrsrrrrrrrrrersrnrmmarmsssaseeeirmaresesrsusrtissrsssnsorsnnes Fig
8281 —100=003 =00 +roeeerrrrmmmmiemmimmreiamt s Fig

B281 200018 — (0 rerveereomrsereimmionsirsiiriiisiisrismimiisiiin Fig

W Qo =3 Gy U e W B e

—_ = = =
VL N

14



CONTENTS

CHASSIS

SG17H

BRACKET (ENGINE) SYSTEM .......................................................................... Flg
RADIATOR SYSTEN =rrerreerermrtrererseantsstrssrinnsrrrmrmmmasississamammmmetniii i Fig.
MUFFLER,/CLEANER (AIR) SYSTEM «+rerreeeesseersreerassseersinasssesesssosssisisasnesssrons Fig.
FILTER (FUEL) /HOSE (FUEL) SYSTEM :+rrereessreressserstssernnsessinisaiinsaninisssnnes Fig,
BATTERY SYSTEM crerecerrrrrnrerrstucntvinriiimnseerniniimssessrssassnsissdderstisnmmmrsinissearens Fig.
ACCELERATOR SYSTEM evreeersrartatceraesrorsartaetrsrorsesststvsnrsssnisssnnssssronstserensransrnssns Fig.
JOINT (UNIVERSAL) ,FAN (HST) SYSTEM «we-rosrssressiinsustiiinmsisinsiniiiinseiinns Fig.
TRANSMISSION SYSTEM (EXCEPT U TYPE) (No.200001~) «weeeeeersrssmscsssnanies Fig.
TRANSMISSION SYSTEM (EXCEPT U TYPE) (No.1~200000) «-+essrerreresnsensseseunnns Fig,
TRANSMISSION SYSTEM (U TYPE)  -rrrrreecrrrratareecshrmmmmmetmmisarmmmniireesannaoseyyecans Fig.
GEAR (INPUT) SYSTEM «reeereesstniossausannestussbinssiuisttomniiimiinirmerermimiesriior. Fig.
HST SYSTEM (1) seeeeverrrnreenseensinniiniiiioierimusieelorsimmmmmmsrosnimrnimssssstmmmeariastsann Fig.
HST SYSTEM (2} crivreestntnnttiuiiemesmtsioiisetiinnereerearanimiseesatmmiiisiotsarinisosnins Fig.
HST SYSTEM (3)  terrreeararssonimestuiesbiossinmmmmmmemninimineisraeannssrioierersniersriaasieissrannons Fig.
HST SYSTEM (4)  crereeesttmssensommmnnnnsabasstenmniimeartitnnnintstestuiesirmsiasesesssonirsssanninsessnes Fig.
HST SYSTEM (B)  ceereseestttummiormnhinneeeecnnneaetinnnnaeeaennonsnssetonnsssssesannsssssaninses Fig.
HST SYSTEM ()  seeeeerrsrussmmmerasissimmiinimeernitoereerinimaieeeemimsesrseennmnasrses Fig,
CASE (DIFF) ,/SHAFT (WHEEL) SYSTEM ereesessssrsmiesissrmisniiiinsnsiiniones Fig.
BRAKE SYSTEM  verreerrsrersatoesurrniireesssrniistssrsrtestrioesstesssesssnsrrinsesrrsstinsnsrsisnnrase Fig.
ARM'(BRAKE) SYSTIN rr--vrrarererersesterneestnerseittienasssrrrrmasnrssserannssessrsrmmnnrsrmnisean Fig.
TIRE (REAR) SYSTENL «rretrrrrrtesressnnssseeannnnsaemmmnnnnieseeasnnssiarssssninsssesrsnnssssniss, Fig.
ARM (P.T.0.) /LEVER (P.T.0) SYSTEM -rreeeeeeeessssreeasanssaninssssnrssoasoerssissessnosans Fig.
SHAFT (JOINT,P.T.0.) /METAL (REARP.T.0.) SYSTEM (C TYPE) «weeeeees Fig.
LEVER (P.T.0) SYSTEM (C TYPE} -ocrrrreeerserreeuaaormiininiirioesnniiossrnnsmiersermonsss Fig.
CASE (P.T.0.) /SHAFT (INPUT) SYSTEM (C TYPE) «wrerrreresrersssvnnsnssinisssasions Fig.
P.T.0.(REAR) SET {OPTION) (EXCEPT C,R TYPE} ‘rerereserssresnrsinssonninaninins Fig.
HITCH (REAR) SET (OPTION) cevrereeraterrortsniemimansiiniiiereiiiiismsiiismioin Fig.
CHASSIS,/AXLE (FRONT) SYSTEM ssrstrerrasssrsresstssenissesssstnmminmssnississisinsinnsins Fig.

ARM (KNUCKLE) /ARM (PITMAN) SYSTEM reeesssecssssesssssssssssisiasssssniossnssnnnan, Fig.

[l e o B = T < o L = e L e B

e i e e e e e T e e T T e TR ey N T S S S
L = o e T o Y - o R e == T o T v'= TR ' B 5 FR - o ST V. TSRPS0



10

POST (STEERING) /WHEEL (STEERING) SYSTEM (U TYPE) erereeeeerevivrnireans Fig.
POST (STEERING} ~WHEEL (STEERING) SYSTEM (EXCEPT U TYPE) «eeererer Fig.
CASE (STEERING) SHAFT (STEERING) SYSTEM (U TYPE) rrreeceerrrererronccrens P.'ig.
CASE (STEERING) SHAFT (STEERING) SYSTEM (EXCEPT U TYPE) -w-weeeee Fig,
PUMP (GEAR) SYSTEM (U TYPE) rrreeeersummnsstrriimmmmminmmies st e Fig.
TIRE (FRONT) SYSTEM «trreteetveeereetssimmmissarsasssesessssssseessssssssnnmsmnsetmmmmseensmiessintsnss Fig.
LINK /LIFT SYSTEM ++eeettteeetntreeeeemiammmmmissaamaaioseessaisssessassssetnmmmemtstmmmmmesssnemmsnes Fig
ARM (LIFT) /ARM (CONTROL) SYSTEM «reeverereeesemmreenemnaniiiiiumiiiiiiinnini Fig.
HOOD (A) /COVER (FRONT) SYSTEM :oeerrrruuuuuceersocicnecatencccniianiananiioniiiniaiain Fig.
COVER (LOWER) /HOOD (B) SYSTEM -reererrrsusurrrrersissiniinniiritiiniiii, Fig.
FENDER SYSTEM +rreeeerrersrrrrerssrereraservssssnersnssrsssrsssssssorssatsssesesrsroritaressersiniressre Fig.
SEAT SYSTEM teereersstvnrsrnreerserimmuiimnimesesimaissrmsimnssraiammasirrmmiiisitorriiimnn Fig
TANK (FUEL) /STEP SYSTEM «reerrstrrrasserrsnsssseseraisisesinsssonermnmeenseentsssnsanssminannes Fig.
PANEL (INSTRUMENT) /LAMP (HEAD)} SYSTEM «reipprervmrrvrreescccccnsiiinieioician Fig.
ELECTRICAL SYSTEM (EXCEPT S TYPE) ceereteceeerrmmmniie., - Fig.
ELECTRICAL SYSTEM (S TYPE) ereeeeererereddoasiiiorseassrossssirrnurssannnonsemsarrsssrnrisssns Fig.
MATER (HOUR) SET (OPTION)  ttterrteeeensiisisesammmmmisesanisisssntrteeastntnnnneatnssssmmnnenas Fig.
ORNAMENT (EXCEPT C,8 TYPE) :r--ervtorstrrccermmmnmmectmmnmmmminsseeesinnnesssieninersense Fig,
ORNAMENT (S TYPE) «eeeeer G Fig.
ORNAMENT (C TYPE)  rrvvetttrtreneessssininnniosarsnssssssssnnsnssssmeeereeetimemstsaemmnsesmiomnmnno Fig.
MARK /KIT (E TYPE) (OPTIOQN) ctceeerrrrssriasssnneceessorssoracsosoncorasnnnosiorsssossssrrsarans Fig.
LABEL (1) (EXCEPT C,T TYRE)Y -rrreeecectrsroerantarissoentirissstaissscectasssssacernesiassnnes Fig.
LABEL (2) (C,T TYPE) resttttesteermeceermmmmmmeraaaineeeetiiiieeasasaseetnesareeaneonasasannne Fig.
BUMPER WEIGHT (OPTION) /TOOL «rrrrreeererrrersaaearriretssarsssssssssransunnarasosasanses Fig.
1608 —-341-300—40 (1/3~3/3) rereeermmrrrememrmiormoirteannirmereecnsenrreceeas Fig.

WIRING DIAGRAM, “SG17TH
WIRING DIAGRAM,SG17H — S

30
31
32
33
34
35
36
37
38
39
40
4]
42
43
44
45
46
47
48
49
50
51
52
83
54



ENGINE
E374-G SG1/7H

6003~ 097-140-0A



. EDOs-1914

FIG. 1

CYLINDER HEAD

—3

11

11

KEY

PART CODE

CESCRIPTICN

ary

TYPE OF MODEL

£37d
=6

O——

Qo0

VIO

REMARKS

—_

6211 -110-011 - 40

6211 - 150 - 007 - OO

PLUGHOT

CYLINDERHEAD ASSY

ASSY

¥

6911 - 129 - 006 - 00

5200 — 605 — 004 - 00

CAP SEALING
PLUG/PT1/2

6211 -715-002 - 00

SEATVALVE

S R -

¥

LN RUBECR RSN

6211 -721 -001-00

BULBE GUIDE

6211 - 721 - 002 - 00

6212 - 589 - 002 - 00

GUIDEVALVE
SEALOIL

V682 ~ 200 — 000 — 60

6211 -141 - 007 =30

GASKET,/CYLINDERHEAD

6208 - 000 - 003 - 00

BOLT /M10X1,26X82

6809 - 830 -212- 00

STUD,HEAD COVER




12

FIG. 2

CYLINDER HEAD COVER

BO03-110
TYPE OF MODEL] 1 [C |G

KEY PART CODE DESCRIPTION oy £ g o |R REMARKS

1 (6211 -170-004—- 10 | COVERCYLINDER HEAD |
_____ et e o e eman i e
""" 3| 6211 -173-003 — 00 | SEALCYLHEAD COVER T

4 | 6209 - 490 — 002 - 00 | NuT.CAP [ S
"5 | 6909 - 572 - 008 - 00 | PACKING ol F

6 | 8209 - 360 - 028 — 10 | HOSE/RABBER 1




FIG. 3

INLET MANIFOLD

13

EG03-12B
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary ED TIS|R REMARKS
P I6214-111 =011 - 20 | MANIFOLD (NLET) ASSY 1
..... 2 8214—115 - 001 -20 GASKET..-I.II\.II:-E% MANIFOL 1 R
e B e e e e
4 | 8901 - 910 - 840 - 00 | BOLT |




14

FIG. 4

EXHAUST MANIFOLD

BOOZ-140H
TYPE OF MODEL1 1 | C | G
KEY PART CODE DESCRIPTION Y [ ea7a (1:' CL) ? REMARKS
i
1]6214- 141 -022 - 00 | MANIFOLD,/EXH, il !
2 | 8214 - 145 - 001 - 30 | GASKET.EXHMANIFOLD |
3| v211 - 560 - 802 - 50 | BOLT,SEMS,/M8X25 7T o *




FIG. 5

CYLINDER BLOCK

15

G003-201F
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION an e TS|k REMARKS
1]6211-210-014 - 20 | CYLINDERBLOCK  ASSY 1
""" 2 | 6209 - 000 — 004 — 00 | BoLT i *
3 | 6209~ 810 - 001 - 00 | CAPSEALING 7, A A e B
4| 8911 =219~ 195 - 00 | CAPSEALING 4 F
516509 -605~019-10 | PLUG i *
6 | 6212 -531 - 005 - 10 | PIN/IDLEGEAR |
76911 129 - 083 - 00 | CAPSEALING ap ¢t
8 | 8211 - 258 — 001 — 00 | SEALBEARING CAP 4
..... e T I I S
10 IIIIIII 6211—510— 001 =00 | METALCRANK SET 1 LA I
11 [ 6211 =511 = Q03 = 00 | BEARING,/CRANK,/UPPER a !
12 | 6211 =511 ~ 004 — 00 | BEARING,/CRANK/LOWER 4
13 | 6211 - 599 = 001 ~ 10 | BEARNG,THRUST CRANK /I A Y
14 | 6209 - 825 - 001 — 00 | SEALOIL | IS I S A I
15 | 6209 — 749 - 001 - 10 | FIN.TUEE o
16 | 6908 - 160 - 81600 | PN 2t
17 | 6908 - 160 -510 - 00 | PIN I/ e
18 | 6904 — 110 ~ 840 - 00 | sTub/Msx40 | 1| *
19 | 6904 -110-818 ~ 00 | sTuD | F
e e e
21 | 6909 — 902 - 299 - 00 | NIPPLE ot
e e L L
23 | 8211 - 291 — 001 — 10 | COVERINJ PUMP |t
24 { 6211 — 202 — 001 — 20 | GASKET,/COVER |
25 [ 6901 — 910 - 612 — 00 | BOLT.SEMS, /MBX12 4 f




18

FIG. 5

CYLINDER

BLOCK

T
]
=
27
6O03-20LF
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION e g cL> l; REMARKS
-6
26 6215 - 549 - 001 — 10 | PINSSTARTING SPRING 1 *
27 | 8209 - 788 - 001 - 00 | BOLT.ADJUST 0t
28 | 6909 - 110 - 406 - 00 | NUT i1 *
29 | 8211 - 760 - 003 ~ 10 | LEVELGAGE 1.




FIG. 6

17

BEARING, UNDER SIZE (OPTION)

BO03-T08
TYPE OF MODEL| 1 | C | &
KEY PART CODE DESCRIPTION oY g 116 R REMARKS
1 [ 6211 —540 - 001 - 00 | METALCRANK SET |
2 18211 ~599 - 001 — 10 | BEARING, THRUST CRANK A T
3 {6211 ~560-001 — 00 | METALCRANK SET if T
4 6211—599 - 001 -10 BEAF!IIMIGI,I‘II:I;.RUST CRANK of T
5 | 6212 — 264 — 006 - 00 | BEARING,/CONN' ROD./UN | T
6 | 6212 ~ 266 — 008 — 00 | BEARING./CONN ROD,/UN | T




18

FIG. 7  OIL PAN

6004-210
TYPE OF MODEL| | | C
KEY PART CODE DESCRIPTION 0TY 537 g E g REMARKS
-G
18211 -3681-010—10 | PANOIL COMP i !
2 | 3825 - 301 — 002 -~ 00 | PLUG (M14X15) 1 !
3{V720-102 - 401 -80 | 0-RNG./P18 Wt
4| 8901 ~-910-612 - 00 | BOLT.SEMS,/MBX12 18 *




19

FIG. 8 REAR PLATE

&03- 2200

TYPE OF MODEL
KEY PART CODE DESCRIPTION 0Ty 37

-
1 [6211-340-001 - 30 | PLATE/REAR CoMP | *

REMARKS

O
oo
DI

85T 5w 00.1...._ 30_.... Po.lNTER .1 e

2
3| 6901 - 911 — 020 - 00 | BOLT,SEMS,/M10X20
4

6901 - 010 - 816 ~ 00 | soLTsemsmexis | o *




20

FIG. 9

TIMING GEAR CASE

BRG3-T40E
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION = 1[0 |R REMARKS
1] 6211 -310-006 - 20 | GEARCASE ASSY 1|
2 16213 - 319 - 001 — 00 | CONNECTOROIL FILTER | 1| *
3 | 6509-605-019- 10 | PLUG i ¢
4| 8209 -610-002- 10 | CUP/SEALING 16 1 R S A
""" 5 | 6209 - 625 - 002 - 00 | SeALOIL T
6 { 6208 ~ 030 -~ 005 ~ 00 | BOLT/M8X85 1
7 | 6209 - 030 - 006 - 00 | BOLT/MEXTS il
e e e o B
9 | 6509-030-037~00 | BOLT o
10 | 8901 - 910 - 840 - 00 | BOLT |
11 | 8901 ~ 910 ~ 885 — 00 | BOLT,SEMS,/M8X35 11
12 | 6909 - 110 - 508 — 00 | NUT/M8 | F
13 | 8809 - 150 -~ 508 =00 | WASHER 1 I I R
14 { V211 - 560 - 802 — 00 | BOLT/M8X20 3
15 | 6901 -~ 910 - 845 - 00 | BOLT.SEMS,/MexX45 F
16 | 5209 — 046 — 001 — 00 | BOLT./M8X30 TR
17 | 6909 - 920 ~ 843 — 00 | PACKING | *
18 | 6215 - 546 - 001 - 00 | sToPPERFULL ~LoAD ] 1| *
19 | 8209 - 409 - 001 - 00 | NUT /M8 il
20 | V341 ~ 120 - 008 - 00 | NUT.CAP/M & i
21 | 8909 — 920 - 843 - 00 | PACKING vi I
22 | 3625 - 540 — 004 — 00 | CAP,BLANK./30 0ot
23 | 8216 - 542 - 001 = 10 | PINJARM |
24 | V710 - 140 — 004 — 00 | RNGSNAP. 4 E B I .
25 | 6809 - 202 — 308 — 00 | PLUG |




FIG.

9 TIMING GEAR CASE

21

EANE-2408
TYPE OF MODEL] 1 | € |G
KEY PART CODE DESCRIPTION oY g KB REMARKS
28 | 6909 — 920 - 843 ~ 00 | PACKING 1 *
o e e e
A T I e e e R
2% | 6213 - 160—002 00 | VALVE,/RELEE ASSY 1 s
30 | 6213- 161 - 001 - 00 | PisTON ReLiEr vave | 4 F
3t | 8213 - 164 ~ 001 — 00 | SPRING /RELIEF VALVE Wt
2 | V705 - 140 - 01 2-00 | ANGSNAP/12 C |
B | 6209 - 050 - 001 - 0C | BOLT MG |
"3 | 6209 - 050 - 002 - 00 BOLT/VE T
B e e B
36 | 6211 - 311 - 004 = 20 | PLATEFRONT !
R e o e
S i s B +ie
39 | 6211 - 319 - 002 — 00 | SPACERHYD,REAR | L N I A
40 | V723 - 102-004 - 20 | O- RING /A I R
41 | V705 - 140 — 040 — 00 | RINGSNAP,/40 C i
£ | 6209 - 749 - 001 — 10 | PINTUBE 7/ I R B
43 | 6509 - 000 - 084 — 00 | BOLT L =55 T
4 | 8901 - 910 - 845 — 00 | BOLT.SEMS, MBX4S ! L N I I
B e Pl o o o
46 | V600 — 110 — 600 — 20 | BEARING,RB, /6002 |
47 | V800 —110 - 620 - 30 | BEARINGRB, 6203 1
e L e e
49 8211 - 322 - 003 - 00 GASKET,/COVER | (R Y Y R




22

FIG. 10

P
|

HANGER

1

O

3

i
A

—

(L I
\O Ap 0 ] T D
o (o] ) [e) J — JF ) 1 l
g B ) & (= Q (=) =) o O
ATA A~A_ A HAa a~a _A-a A
E)
6093-290
TYPE GF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION 0T [ e27a E E E REMARKS
-G
1 16211 =777 -007 - 20 | HANGER v,
2 | 6901 ~ 911 ~ 020 ~ 00 | BOLTSEMS/MI10X20 g




FIG. 11

VALVE

10
11
16 |
112
Q@
s0b3-301
i TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION Ty Egu g CL) le REMARKS
1 | 6212 -551 - 001 - 00 | VALVEINTAKE 3
""" 2 | 8212 -552 - 001 - 00 | VALVEEXHAUST B
36212561 =001~ 00 | SPRING.VALVE A N B
4 [ 6212 - 563 - 001 - 00 | SEAT.VALVE SPRNG of | [
5 | 6212 — 565 — 001 - 00 | CUTTERVALVE |
6 | 8212571 -001 - 10 | TAPPET 6| *
76212 ~575- 001 - 00 | ROD.PUSH A N I
8 [ 6212 - 600 — 002 — 00 | SHAFT.ROCKER  ASSY it
S S ST R et e
10 | 6212~ 620 — 001 ~ 10 | SHAFT,ROCKER ARMASSY |
11 18212 =621 — 002 — 10 | SHAFT/ROCKERARM | *
12 [ 6212 -626 - 002~ 10 | PLUG o
13 | 6212 — 628 = 004~ 00 | BRACKET ROCKER SHAFT | A
14 | 6212 - 628 — 005 — 00 | BRACKET,ROCKER SHAFT ot
15 | 6209 — 940 - 004 — 00 | SPRING o|
16 | V704 ~ 140 - 016 — 00 | RINGSNAP./16 C 2l f
17 | 6212 - 616 - 002 — GO | SCREW ADJUST 6o
18 | 6209 — 409 — 003 - 00 | NUT R
19 | 6209 - 000 - 002-00 | BOLT | L R I ) B
20 | 6901 - 050 - 850 - 00 | BOLTMER4S | i|
21 | 6909 - 110 - 508 - 00 | NUT /M8 2l
22 | 6909 — 164 — 508 - 00 | WASHERFL M8 i




24

6043-310

FIG. 12

CAM SHAFT

KEY

PART COBDRE

DESCRIPTION

TYPE OF MODEL

REMARKS

6212 -511-002 - 00

6212 - 522 - 003 - 00

SHAFT,CAM

6908 - 000 - 716 - 00

KEY

6212 -535-001-00
6901 -910-812-00

GEAR,CAMSHAFT

FLATE.THF{UST' e

BOLT.SEMS,7MBX12

6212 -623 - 003 - Q0

GEAR,IDLE




G003 -5404

FIG. 13

PISTON

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

0TY

£374
-

0-—

rGo

TAD

REMARKS

86212-111-010-10

PISTON

8212 -211-001 - 10

6212 - 121 — 005 - 00

RING /PISTON SET

k4

*

PIN,PISTON .

+

6202 - 587 - 001 - 00

RING,SNAP

6212 -230-003-00

ROD.CONNECTING

6212 -235-001-00
6884 - 240 - 902 - 00

BOLT,CONN ROD

NUT,FLANGE

6212 - 261 - 008 -~ 00

| [BEARING/CONN ROD

[ = - - R R R )




26

FIG. 14

PISTON,”OVER SIZE (OPTION)

/,——/__\\
=l B _-2
%@__J 4
BOD3-3454
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION OTY [ Faa E E g REMARKS
-5
116212-114-010—- 10 | PISTONSOV g T
2 | 6212 - 124 - 005 - 00 | RING,SET 3 1
3(6212-116-010 - 10 | PISTON, OV 3 T
4 [ 6212- 126 - 005~ 00 | RINGSET T




FIG. 15

CRANK SHAFT

27

EQD3-350H
TYPE OF MODEL] i | C | G
KEY PART CODE DESCRIPTICN oty G TIOIR REMARKS
1| 6212 =310~ 008 — 00 | SHAFT,CRANK ASSY 11
B P R B (i
B R T T e e e
Tosos oos 755 00 e o 1
e B B = e e I R B
8 | 6212 -333 ~ 001 - 00 | GEARRING 1
7 [ 6209 -000-013-00 | soLT 4
..... T e R
9| 8212379 - 001 - 00 | wasHer T
T P B e e e e




28

FIG. 16

Vi & Y .

H03-490

OIL PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF WODEL

£374
-6

O--

Q0

pilein

REMARKS

6213 -100-003-20

6213-111 -001 - 20

PUMP,OIL ASSY

BODY /CILPUMP

3 | 8213 - 120 - 003 - 00

GEAR/OILPUMP

6213 -125-001 -00

ROTOR,/QUTER

PIN/STRAIGHT

ASEY

| 6213 - 140 - 002 - 00

6209 - 009 - 001 - 00

BOLT. W3

6901 -910-6256-00

BOLT

STRAINER

V720 -102-401 - 50

O = RING /P15

6213-149-001-00

CLAMP.STRAINER

6801 -910-816 - 00

BOLT.SEMS,/MEX16

PIFE,QIL

5909 — 906 — 105 — 10

6908 - 920 - 843 ~ 00

BOLT.JOINT

PACKING

6213 - 240-002~-00

CARTRIDGEDIL FILTER




G003-4208

FIG. 17

WATER PUMP

29

TYPE OF MODEL] 1 | C |G
KEY| PART CODE DESCRIPTION oY |57 ISR REMARKS
1 |68213-610-005 - 30 | WATERPUMP ASSY 1
2 {6213 -611 - 003 — 20 | BODY,/WATERPUMP ¥
3 [ 82132631 - 002 - 00 | BEARING WATER PUMP |
4 | 5213 - 831 - 005 — 00 | BEARING /WATERPUMP T
5 | 8213 - 622 — 002 — 10 | SEAL SET/WATER PUMP T L A A Y A
6 { 8213 ~ 621 — 003 — 00 | ROTOR, WATERPUMP | *
7 | 6213642 - 002 - 00 | SEAL/WATER PUMPPULLE noF
8 | 6213-613-002 - 10 | GASKeT ' 1 S
g [ 6213 -612— 004 — 00 | PLATE/WATER PUMP 1
10 | 6213~ 619 - 003 — 00 | SCREW,“WATER PUMP A
11 [ 6213 -619- 002 - 00 | PIPE/WATER PUMP 1
12 | 6213614 — 003 ~ 10 | GASKET/WATER PUMP |
13 | 6901 — 810 ~ 845 - 00 | BOLT,SEMS,/M8X45 |
14 | 6909 - 110-508 — 00 | NUT/M8 I
15 | 6909 — 150 — 508 — 00 | WASHER of Y
16 | 8213 - 6138 — 005 - 00 | SPACERWATER PUMP | I
17 | 8213 -614-006 - 10 | GaskeT/spacer | | !
18 | 6208 — 300 - 002 ~ 00 | STUB o ¥
19 | v211-560-802 - 00 | BOLT Maxz0 T
20 [ 6909 - 110-508 - 00 | NUT M8 1|
21 | 8909 ~ 150 — 508 — 00 | WASHER 1|
22 |8213-729 - 001 - 00 | HoseruBEER L
23 | JO61 - 210 - 015 - 00 | CLAMP WIREAT0- 15 | 2
24 | 6213 =716 - 001 - 40 | HOUSING,/THERMOSTAT 1
25 | 6213 - 721 ~ 003 — 00 | PIPEPUMP HOUSING B




30

G003 -4208

FIG. 17

WATER PUMP

KEY

PART CODE

DESCRIPTION

vy

TYPE GF MODEL

E374
-6

O-—

—o0

e eiln]

REMARKS

26
27

8213~ 743-002-110

V211 - 860 - 802 - 00

28

6208 ~ 030 ~ 006 ~ 00

BOLT,/M8X20

BOLT./MBXT5

6513 - 770 - 022~ 10

THERMOSTAT

6213 ~ 711 - 008 - 20

GASKET./HOUSING

PIFEWATER QUTLET e

V723 -102 - 005 - 50

O -RING

6901 - 910 -830 - 00

BOLT




FIG. 18

COOLING FAN

31

B0Q3-450G
TYPE GF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION a e I|o R REMARKS
1 | 6213 - 660 - 008 — 00 | FAN,COOLING 1|
2 | 6213 - 641 - 004 — 00 | PULLEY.WATER PUMP | *
3 | 6213 - 669 - 002 - 00 | SPACERFAN,/39 ifo
4 | 6209 - 030~ 041 - 00 | BOLT i
5 | 8213 —671 - 012~ 00 | BELT,/VHMB4.5,/FAN T AL Y Y




32

FIG. 19

.__|

I

60d3-5010

INJECTION NOZZLE

KEY

PART CODE

DESCRIPTION

TYPE DF MODEL

ary

E374
-6

o--

[l oly}

e ln]

REMARKS

6215~ 300 - 00% - 00

NOZZLE,INJ.ASSY

6215 - 315 - 002 - 00

L B L e

6215 — 410 - 057 - 00

6215 - 410 - 035 - 10 |

PIPE,INJ
6216 - 410 - 036 - 10

PIPEINJECTION ASSY

GASKET,NOZZLE

PIPE,INJ

— i iwicw

%

FIG 025




FIG. 20

INJECTION PUMP

33

GOE3-E10H
TYPE OF MODEL| 1 [ C | G
KEY PART CODE DESCRIPTION o e 1|68 REMARKS
1 | 6215 - 800 - 088 - 00 | PUMPINJECTION ASSY 11 FIG 026
2 16219 -752 - 001 - - 00 | sHMINJECTION PUMP i
S e ou o "éﬁj};{'rhjéé%ié}limé{iﬁié ___________________________ -
_____ T e 003 S INJECTION PUMP o
5 | 6219 ~ 752 ~ 004 — 00 | SHIMINJECTION PUMP il
6 | 6219 — 752 ~ 005 = 00 | SHIMINJECTION PUMP 1
7 | 8209 - 056 - 001 - 00 | BoLT mexis 4
8 | 6215 -621-006 - 10 | swarTc AML/INSPUMP |
916212 - 524 002 00 GEARINJ PUMP i S
B B e R Lo, T
11 | VBOO - 110 - 620 — 30 | BEARING,RB,/5203 11
12 | V600 - 110 - 600 - 40 | seARNGRB 8004 i|
e S e TR L o el B o o
14 | 8901 - 910 ""éi"é """" 6 6 """" BOLT SEMS,MBX12 it
15 | 6215 — 520 ~ 001 - 00 | FLYWEIGHT | Y
16 | 6209 — 030 - 043 — 00 | BOLT,/MEXi0_ 3 !
17 8215 - 526 ....... O 01'—10 ------ PIECE, THF{UST 1 ¥
18 | 8215541 - - 001 - 00 .“ARMFLOATING T
19 |6215-543-001 - 10 LINK.CONTROL <1 11T
20 | 6215 - 542 — 002 — 00 | PINCONTROL LINK '] L [ A Y
21 [ V710 - 140004 - 00 | RNGSNAP/ 4 E !
22 ”.621'5I : 549 003 00 | SPRING SETTING 1 L A |
23 |8215-541-002 - 10 | ARMTENSON | *
24 | 6215 -549 -028 ~ OO PIN ADAPTER 1 rrrcr
25 | V710 - 140 - 004~ 00 | RNGSNAP, 4 € | |




34

FIG. 20

INJECTION PUMP

3]
E003-5104 )
TYPE OF MODEL! 1 [ C | G

KEY PART CODE DESCRIPTION o i TSR REMARKS

26 | 6215 — 531 - 005 — 00 | SPRING,GOVERNOR 1 I

27 | 215 — 541 — 003 — 10 | LEVERCONTROL 1 I
28 | 6209 - 044 — 001 - 00 BOLT/MBX18 |

e R s

% |v720-101-900-80 [o-mneope L [

31 ] 8208 — 580 — 002 ~ 10 | SPRINGRETURN 1 F

32 | 6215 - 549 — 021 — 00 | PLATECONTROL VALVE I

B | 6215 — 549 - 007 - 00 | ARM, cowmm |

34 | 8909 - 110 - 406 ~ 00 | NUT |
35 | V411 - 260 - 006 - 00 | WASHER ./ M6 1l

3% | 6908 — 150 — 506 — 00 | WASHERSP,/ME 1 -
37 (6215 - 549 - 008 00 | SPRINGSTARTING T




35

FIG. 21 FUEL PIPE

L -Ir @ﬁ C— 1
’ O.)
[.OF‘* HOR F\om F? i M

'l"l'_-|_
6003-5501
TYPE OF MODEL; i [ C |G
KEY| . PART CODE DESCRIPTION oY gz E E g REMARKS
' 5
1 [B215-412-001 ~ 20 | CONNECTOR/FUEL | #
2 | 8209 - 360 - 010 - 00 | HOSE,RUBBER o *
3 | 6509 - 360 - 912 - 10 | HOSERUBBER T S Rl R e
4|6515-419-014-00 | Ccap B e
§ | JOB2 - 076 — 082 ~ 00 | CLIP/HOSE/76 - 8.2 WY T
6 ¥

JOB2 - 062 - 067 — 00 | CLIP/HOSE/6.2 - 6.7 1




3B

ELECTRIC (1)

FIG. 22

BROZ-E01

TYPE GF MCDEL
DESCRIPTICN 0TY 7374
-6

KEY PART CODE REMARKS

O——-
o0
pilin

FIG 028

—_

6281 — 200 - 007 — 00 | GENERATOR,”12V — 8,54 \

6281 - 270 ~ 001 ~ 00

REGULATOR

8213674 -004~ 10

V2 .1 1 - 560_ 80.2..._.00_,. .

PLATEADJUST

BOLT/MEX20

WASHER,/8X22X2

6894 - 207 - 904 - 00

BOLT~M10X1.25X65

6908 -110-410-00

NUT/M10

BOLT 2

6281 - 100 - 003 - 00

wioe! ~ im|loimweiral




&

&

£003-8206

FIG. 23

ELECTRIC (2)

37

KEY

PART CODE

DESCRIPTION

oty

TYPE OF MODEL

E374
6

0=

oo

I

REMARKS

6281 - 971 -~ 001 - 10

SWITCH,/OILPRESSURE

6582 - 450 — 014 — 00

SWITCH, THERMETER

8281 - 410 - 002 - 20

PLUG.GLOW

6281 - 810 - 001 - 00

6219 - 732 - 002 - 00

CONNECTOR,GLOW PLUG

SOLENGCID

8209 - 630 - 002 - 10

GASKET

6901 - 910 - 612 - 00

BOLT,SEMS,“MBX 12

6281 - 920 - 001 - 00

RELAY,SOLENOID




Bi03-999

FIG. 24

REPAIR KIT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E374
-b

00—

o0
TIno

REMARKS

6287 -810-004-10

6212 - 569 - 002 ~ 00

REPAIR/ENGINE SET

6211 - 141 - 007 — 30

GASKET /CYLINDERHEAD

6211 ~ 173 - 003 — 00

6909 - 572 - 008 - 00 |

SEALCYLHEAD COVER

FPACKING

86214-115-001-20

I 3 L TR SR R Y A

6214 — 145 - 00
6211 - 258 - 00
6211 - 258 - 002 - 00

6208 - 625 - 001 - 00

GASKET,INLET [MANIFOL

GASKET,EXH.MANIFDLD

=

SEALBEARING CAP,/7

SEALOIL

i

6211 -292-001-20

GASKET ~COVER

6200 — 625 - 002 ~ 00

SEALCIL

=

6909 - 920 - 843 - 00

PACKING

wmi ol

18211312001 =20

GASKET ~GEARCASE

GASKET /PLATE

=]

O~ RING

6213 -614-003 - 10

O - RING-P15

6213 - 614 - 006 - 10

GASKET.“SPACER

GASKET /HOUSING

6209 - 830 ~-002-10

Dol ol oml om s i m




38

FIG. 25 6215 — 300 — 005 — 00
5
3~19
1
|
—
.
25
—
1 ?
&5
16
4
l
. J
6003~541D
TYPE OF MDEL] L [ C |G
KEY! PART CODE DESCRIPTION e T|o " REMARKS
1| 8215 -311- 005 ~ 00 | NOZZLE 3l !
----- 2 | 8215 ~ 330 - 007 — 00 | HOLDERNOZZLE | ASSY 3l ?
e e e e
4| 6215-343-002 - 00 | sPRNGNOZZLE T /A N A
""" 5 | 6215 — 345 — 044 - 00 | SHIM/T=01 g *
6 | 6215 - 345 - 045 — 00 | SHIM/T=0.2 3 !
VTS YVl [Py wisen T e e
8 | 6215 -345 - 047 - 00 | smsT=04 i
9 | 8215 — 345 - 048 - 00 | SHIM/T=05 i f
o P e o .
11 | 6215 - 345 — 050 - 00 | SHIM/T =054 kI
12 | 6215 — 345 — 051 = 00 | SHIM/T =056 3
13 [ 6215345062 00 | samoT=088 " 9
14 | 6215 - 345 - 053 - 00 | SHIM/T= 0.8 i *
e B e e
16 | 8215 - 332 - 002 - 00 | NUT,RETAINING 3 !
17 | 6215 - 358 - 002 - 00 | Gasker g *
18 | 6215 — 355 - 003 - 00 | EvE a F
AT e e R o




40

Fl

G. 26

6215 — 600 — 088 — 00

G003-514H
TYPE OF MODEL] 1 [ C | G
KEY PART CODE DESCRIPTION v gm ISR REMARKS
1 |8215-611 - 002~ 00 | HOUSINGPUMP 1
2 {6215~ 631 -004-00 | PLUNGER ASSY I
3 | 6215 — 641 - 002 ~ 00 | VALVEDELIVERY PR q
""" 4 | 6215 - 643 -~ 003 - 00 | SPRINGDELIVERYVALVE q
e B L 1
6 | 6215 - 644 ~ 003 ~ 00 | HOLDERDELIVERYVALVE 3
7 |6215-649-004-00 | 0-RNG ]
8 | 6216- 635 - 002 - 00 | SLEEVEFRANGE d
o {6315 —eds 005 o0 | m e
10 | 8215 - 649 — 006 — 00 | 0 - RING S
11 | 6215 — 649 - 007 -~ 00 | SCREW g *
12 |6215-622-002-00 | Tapper |7 i
13 6216-629-017 - 00 | PN i
e T e e
15 | 6215 - B34 — 002 - 00 | SPRING,PLUNGER [ I N A |
16 | 6215 ~ 639 - 006 — 00 | SEAT.SPRING 3 !
17 | 8215 - 639 ~ 007 - 00 | SEATSPRING 1 1 1
5215 620 02000, i e
19 | 6215 - 629 - 021 - 00 | PLATE/T= 185 T
B s P e s o I
21 | 6215 - 629 - 023 - 00 | PLATE/T=1.95 |
| eais - e50 - 05456 | riarercaon e e e
23 | 6215 - 628 - 025 - 00 | PLATE/T=205 b
24 | 6215 - 629 - 026 - 00 PLATE/T=2.10 i
25 | 6215 - 629 — 027 — 00 | PLATET=2.15 |




FIG. 26

6215 — 600 — 088 — 00

41

ED43-510K
TYPE GF WODEL] 1 ] C |G
Kev| PART CODE DESCRIPTION ar e K REMARKS
26 | 6215 ~ 629 — 028 — 00 | PLATE/T=220 1
s S e
8215 - 629 - 030 - 00 | PLATE /T =230 T
29 | 6215 - 629 - 031 - 00 | PLATE T=285 il

30 | 6215 -629 - 032 - 00 | PLATE T~ 240 T I R

31 | 8215 - 629 ~ 033 — 00 | PLATE/T=245 nof
32 [ 6215 - 629 - 034 00 | PLATE T~ 250 |
3 | 6215 - 637 - 002 — 00 | RODCONTROL 1
3% | 8215 -612 - 002 - 00 | pLATE 1
35 | 6215-619-012- 00 | scRew 4 ?

3% | 6215 - 635 - 003 - 00 | SLEEVE,CONTROL 3 !

37 | 6215 -619- 013~ 00 | BOLT.EvE I £ L S A
e B e e
39 [ 6215-619-015-00 | BoLT TR

4 | 6215619~ 016 - 00 | GASKET I

41 | 8215 -618— 017 — 00 | BOLT AEARNUK) 11




42

G003 541

FIG. 27

6281 — 100 — 003 — 00

|

KEY

PART CODE

DESCRIPTION

ary

TYPE OF WOBEL

£374

Q0

wIH

REMARKS

6281 - 111 -002 - 00

6281 - 116 - 002 - 00

6281 - 121 - 003 — 00

YOKE/STARTER

ARMATURE

6281 - 129 - 010 - 00

6281 - 129-011 - 00

BEARING,BALL

BEARING,BALL

~Nio|loiniwirni -

124 - Q01 - Q0

129 - 007 - 00

STARTER KIT

HOUSING /STARTER ASSY

151 - 004 - 00

118 -001 - 00
117 -007 - 00

SWITCH./STARTER ASSY

HOLDER ASSY

SPRING,BRUSH

116 - 004 — 00

~123-011 - 00
129 - 099 - 00

128 - 100~00

PINION,.STARTER

FRAME “STARTER END

RETAINER

128 ~ 092 — 00

BALL

128 - 086 - 00

SPRING

129 00

BOLT. /W3

SCREW,/WS

6909 - 111 -508 ~00

NUT

6281 -128-019 - 00

CAP,~RABBER

6909 - 150 - 508 - 00

6909 - 110 - 408 - 00 |

WASHER
NUT ~M8




FIG. 28

6281 — 200 — 007 — 00

43

10
5
6003-801
' TYPE OF MODEL| ! | c |G
KEY PART CODE DESCRIPTION o o T|68 REMARKS
-6
1 ]6281 -213-008 - 00 | PLATE N
2 | 6281 - 211 - 004 — 00 | STARTER A
3 | 6281 - 222 - 007 ~ 00 | PULLEY 1l *
4 | 6281 ~229-031 — 00 | BEARING,BALL Y
5 | 6281 — 229 — 021 - 00 | COLLAR ' 7
§ | 6281 - 228 - 022 - 00 | WASHER |
7 | 6281 - 229 - 023 — 00 | WASHER A
8 | 6281 -229-024-00 [ NOUT =~ I
3 [ 8281 — 228 - 025 - 00 | CLAMP A I A
10 | 6281 — 229 - 026 - 00 | COUPLER T
11 { 6281 — 229 - 027 — 00 | SCREW K
12 [ 6281 - 229 - 028 — 00 | SCREW 1 I
13 [ 8281 - 214 =006 — 00 | CAP e




ENGINE
E374-G01 SG17H-S

6003 - 037 -150 - 0A



FIG. 1

CYLINDER HEAD

45

1
11
— 3
EDO3-101A4
TYPE OF WODEL] 1 | C |G
KEY PART CODE DESCRIPTION ary e Tio|R REMARKS
16211 —110- 011~ 40 | CYUNDERHEAD ~ ASSY ot
""" 2 | 8211 - 150 — 007 - 00 | PLUGHOT ASSY I R |
316911 — 129 - 006 — 00 | CAPSEALING R R
4 | 6209 - 605 — 004 - 00 | PLUG/PTI 2 5| ¥
5 | 6211 - 715 - 002 - 00 | SEAT.VALVE g
6 [ 8211 - 721 ~ 001 - 00 | BULBE GUIDE 3 *
7 16211 -721 002 - 00 | quoevaLve s 7
8 |6212-569~002-00 | seaLo g
9 | v682-200-000-60 | BALL |
10 [ 8211 = 141 — 007 — 30 | GASKET,/CYLINDERHEAD |
11 | 6209 — 000 — 003 — Q0 | BOLT/M10X1.25X82 4 *
e R s o

STUDHEAD COVER




48

B003-1)

FIG. 2

L

CYLINDER HEAD COVER

KEY

PART CODE

DESCRIPTION

ary

o0

pileiln

REMARKS

6211 -170-004-10

6211 - 751 - 001 — 10

6211 - 173 - 003 - 00

COVER.CYLINDER HEAD

SEALCYLHEAD COVER

6209 - 490 - 002 — 00

NUT,CAP

6909 - 572 - 008 - 00

PACKIN.G

6209 - 360 - 028 -10

HOSE,/RABBER

=l raips e




FIG. 3

INLET MANIFOLD

47

BBO3-1 200
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION oY g [0 )5 REMARKS
1(68214~111~-011 - 20 | MANIFOLD {INLET) ASSY | !
2 | 8214 - 115001 - 20 | caskeTnieT manFoL | 1] *
3 V211 - 560 - 802 - 00 | BOLT, /Méx20 I A
T e B =




FIG. 4

EXHAUST MANIFOLD

6003~ 140H
TYPE OF NODEL| 1 | C | &
KEY PART CODE DESCRIPTION o e TIo |5 REMARKS
116214 ~141-~022 - 00 | MANIFOLD./EXH. |
2| 6214 - 145 — 001 — 30 | GASKET.EXHMANIFOLD |
3 | V211 - 560 - 802 - 50 | BOLT.SEMS, Mex25 7T o |




FIG. 5

16
oS
14 @ 5‘%\
2 [ o/ T3]
| /./\» 4 b
(” ~ 8

CYLINDER BLOCK

49

]
11~13

s >
27 28% ’ SN
4 j 24 E—z Tﬁ
| 23 11 9
25 e
2~7
60032417
TYPE OF WODEL] 1] C |G
KEY PART CODE DESCRIPTION e T[S A REMARKS
16211 -210-014 - 20 | CYLINDERBLOCK ~ ASSY |t
e o
3 | 5209 -610 - 0071 - 00 | CAP.SEALING A Y
""" 4| 6911 -219- 195 — 00 | CAP.SEALING 4 I
5 | 6509-605-019- 101 PLUG i
6 | 6212 - 531 - 005 ~ 10 | PIN/IDLEGEAR 1
716911 -129-083 - 00 | capsEALING T
----- 8 | 6211~ 258~ 001 — 00 | SEALBEARING CAP 4
9 8211 —258 -002-00 ”"S;AL,BEARING CAP;}“ 2 A A
10 {6211 =510 ~ 001 — 00 | METALCRANK SET | |
1M | 6211 =511 - 003 — 00 | BEARING,/CRANK./UPPER 4
12 [ 8211 -511 - 004 00 | searNG cRaNKLoweR | d
i3 6211 - 599 < 001—1 0 BEARlNG,'II:lI-iHi}ST CRANK 2 LA R
14 | 6209 -~ 625 — 001 — 00 | SEALOIL ]
15 | 6209 - 749- 001 ~ 10 | enTURe T 7 A
16 | 6908 — 160 - 816 — 00 | PN 2l !
17 | 6908 - 180 -510-00 | B T o
18 | 6904 - 110 - 840 — 00 | STUD, Mex40 T
19 | 6904 -110-818—- 00 | sTUD | I .
20 | 6894 - 453 - 344 - 00 | DoweL o
21 | 8909 - 802 — 299 - 00 | NIPPLE 1|
22 18213 -721 2001~ 00 | PPEWATER DRAIN ot
e P i i e e
24 | 8211 — 282 -~ 001 - 20 | GASKET,/COVER 1
25 | 6901 - 910 - 612 - 00 | BOLT.SEMS, MeX12 Y




50

GO63-E01T

FIG. 5

CYLINDER BLOCK

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

F374
=601

O-d—

—Qo0

i ln)

REMARKS

26

6215 — 549 — 001 - 10

27

PIN.STARTING SPRING

*

BOLT,ADJUST

28

6909 - 110 - 406 — 00

29

NUT

6211760~ 012 = 20

LEVELGAGE

+




51

BEARING “UNDER SIZE (OPTION)

13-5 V4
! r
> 2
e 6
w4y
@{E\
[ f@
1
3
BROE-208 -
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION 0T 3 T|o|® REMARKS
=Gl
1 |8211 -540 - 001 — 00 | METALCRANK SET | T
2 [ 6211 -599 — 001 — 10 | BEARING,THRUST CRANK ol T
3| 6211 -560~001-00 | METALCRANK SET | T
4| 8211-599—-001 - 10 | BEARING, THRUST CRANK o T
5 [ 6212 — 264 ~ 006 - 00 | BEARING,ZCONN ROD,/UN gl T
6 BEARING,/CONN ROD,/UN of T

8212 - 266 - 006 — 00




52

FIG. 7

OIL PAN

EO04-214
TYPE OF NODEL| 1 | C | G
KEY PART CODE DESCRIPTION o e NERE REMARKS
16211 -361-010~ 10 | PANOIL COMP I
ot e e DD .
3 [ V720 -102 - 401 - 80 | 0 -RINGP18 A
4 | 6901 —910-612 - 00 | BOL T A

BOLT,SEMS,/MBX12




FIG. 8

REAR PLATE

53

E003-220D
TYPE OF MODEL| | [c [
KEY PART CODE DESCRIPTION aTy £ E cL) II;{ REMARKS
1 | 6211 - 340 - 001 — 30 | PLATE/REAR COMP !
2 | 6211 - 342 - 001 - 30 | POINTER |
o e e e
P T T e B e e




FIG. 9

TIMING GEAR CASE

B003-240F
TYPE OF MODEL] [ | C
KEY PART CODE DESCRIPTION ary ez T |k REMARKS
1 16211310 - 006 — 20 | GEARCASE ASSY 1!
i 6213 31 9 001 - 00 CONNECTOROIL FILTER I R e e
e B e
4 {6209-610- 002 - 10 | CUP/SEALING,16 o
5 | 6209 -625-002- 00 | seaLon |
§ | 8209 - 030 — 005 — 00 | BOLT./M8X85 ot
7 |'6209-030- 006 - 00 | BOLT/M8XTS b
8 | 6508 - 000 - 084 - 00 | BOLT/L =55 | *
e e e S B R — L
10 [ 8901 — 910 - 840 - 00 | BoLT Sl
11 /6901 - 910 - B35 - 00 | BOLTSEMS,/M8X35 1
g D S DA ST e L e e
13 | 8909 - 150 - 508 - 00 | wasuer 7T | ¢
14 1 V211 - 660 — 802 - 00 BOLT/MBX20 g
15 | 6901 - 910 — B45 - 00 | BOLT SEMS, /M8x45 AT S e A
16 | 6209 - 046 - 001 — 00 | BOLTM8X30 e
kAl 8909 - 920 - 843 — 00 | PACKNG | *
18 | 8215 - 546 — 001 — 00 | STOPPERFULL — LOAD 1
15”00~ a0s o0 o0 T oy
20 | V341 -120 - 008 - 00 | NUTCAPM & |
21 | 6909 - 920 - 843 — 00 | PACKING i
| aeon 10 cos a0 | o T
23 | 6215 - 542 - 001 - 10 | PIN/ARM |
7o o o6 o0 | s e — R
2% | 8909 - 202 - 308 — 00 | PLUG | F




FIG. 9

TIMING GEAR CASE

29

BR03-Z40E
TYPE OF WODEL] 1 [ C |G
KEY PART CODE DESCRIPTION oY g 1168 REMARKS
26 | 8909 - 920 - 843 — 00 | PACKING ot
27 | 6209 - 740 — 001 ~ 00 | PINGROOVE T
28 | 8211 —312 - 001 — 20 | GASKET,/GEARCASE L O
29 | 6213 - 160 - 002 — 00 | VALVE /RELIEF ~ ASSY | L R A
30 [ 6213~ 161 — 001 ~ 00 | PISTON/RELIEF VALVE i|
31 | 8213 -1684 - 001 — 00 | SPRING,/REUEF VALVE 1|
2 | V705 - 140 - 012 - 00 | RNGSNAR12 ¢ T
33 | 6208 ~ 050 - 001 ~ 00 | BOLT, /M6 BT
34 | 6209 - 050 - 002 — 00 | BOLT ME | *
% | 6309 - 110 ~ 406 - 00 | NUT 2| *
3 | 6211 -311 - 004 — 20 | PLATEFRONT 1 *
37 | 6211 312 - 002 ~ 20 | GASKET/PLATE |
B o Bk ae oL e e
39 | 6211 - 319 — 002 — 00 | SPACERHYDREAR | ¢
40 | V723 -102-004- 20 | O-RING | *
41 | V705 — 140 ~ 040 — 00 | RING,SNAP/40 C !
£2 | 6209 - 749 ~001 - 10 | Pwroee " 2 *
43 | 6509 — 000 — 084 - 00 | BOLT/L =55 |
44 | 6901 — 910 — 845 ~ 00 | BOLT.SEMS,/M8X45 7, R Y I
45 | 8212 — 530 — 004 - 00 | SHAFTHYD. assy | 1 ¢
46 | VB0O - 110 - 800 — 20 | BEARING,RB,/6002 ot
47 | VBOO - 110 - 620 — 30 | BEARING.RE, 6203 BT
48 | 211 - 321 - 001 - 10 | COVER T
49 | 6211 - 322 —~ 003 — 00 | GASKET/COVER T




56

FIG. 10

Y
"

HANGER

0 4
AN

F & oy
]
Rl
] 4 T
~E’§ir—-——'\@——1\m -
- =z U
- ° momlo
8
(5] S, 5] ) "
| =
- s < o |18 |- @) (%) (o) O S
— ACA _AA A AHa a~a _a-aA
%IEI:I{ <11
6003-280
TYPE OF MODEL| 1 | C |G
KEY PART COQDE DESCRIPTION Y[ 37a E CL) l; REMARKS
-§01
1 {18211 =777 - 007 — 20 | HANGER ol *
2 | 68901 =911 - 020 - 00 | BOLT.SEMS/M10X20 2l *




16

12

10

Q@

FIG. 11

VALVE

57

6003-341
TYPE OF MODEL] 2 [ C |G
KEY PART CODE DESCRIPTION e TIO(R REMARKS
1 | 6212 -551~001 — 00 | VALVEINTAKE 3 !
216212552~ 001 - 00 | VALVEEXHAUST 3 *
T3 6212-561— 001 - 00 | SPRINGVALVE 6| *
B B R e o I o
5 | 6212 - 565 — 001 - 00 | CUTTERVALVE 17l *
6 { 6212 -571 — 001 — 10 | TAPPET g *
7 | 6212~ 575 — 001 - 00 | RODPUSH gl
8 6212 - 600“002— 00 | SHAFT.ROCKER ASSY 1 T T
9 | 6212 -611 — 004 — 10 | ROCKERARM 6
10 | 6212 —620 — 001 — 10 | SHAFT,ROCKER ARMASSY 1ttt !rr
11 | 6212 -621 -002 - 10 | SHAFT/ROCKERARM 1
12 | 6212 - 626 - 002 - 10 | PLUG 2 *
13 | 8212 - 628 - 004 — 00 | BRACKET ROCKER SHAFT ;R N
14 ] 6212 ~ 628 - 005 - 00 | BRACKET,AOCKER SHAFT 1 I R I B
15 | 6209 — 940 — 004 — 00 | SPRING 2 ¢
16 | V704 -140 - 016 - 00 | RINGSNAP/16 C 2l *
T e B R e R
18 | 6209 - 409~ 003 - 00 | NUT 6
18 | 6209 - 000 - 002 - 00 | BOLT T
20 | 6901 - 050 - 850 — 00 | BOLT,/M8Xd45 | *
21 | 6909 - 110 - 508 - 00 | NUT/M8 2l *
22 | 6309 — 164 — 508 — 00 | WASHERPL /M8 LA I A I




58

FIG. 12

CAM SHAFT

BRO3-310
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION o e 116 |8 REMARKS
1 [6212-511 002 — 00 | SHAFT.CAM ot
"2 [ 8212522 - 003 - 00 | ceARCAMSHAFT T
I P ERRtRas Peckar-tat e o
4 | 6212 - 535—001— 00 PLATE,THRUSTM.mm"m“ 1 v
5 | 6901-910-612 - 00 | 80LT.SEMSMex12 7 I I A
6 ||

6212 -523 - 003 -00

GEAR,IDLE




FIG. 13

PISTON

58

E003-3404
KEY PART CODE DESCRIPTION ary T?gg?w HODEL i § g REMARKS
1| 6212-111-010-10 | PISTON 3 7
2 {6212 -121 - 005 - 00 | RiNG/PISTON SET  *
3 [6212-211-001 - 10 | ANPISTON | AL Y I
4 | 8209~ 587 - 001 — 00 | RING.SNAP g f
5 { 6212 — 230 — 003 — 00 | ROD.CONNECTING ) L I B O
§ | 6212 -235-001 — 00 | BOLT,CONN ROD 6| *
7 '"6994 240 - 902 — 00 | NUTFLANGE - A e A
5 | 6212 - 261 - 006 - 00 | BEARNG,/CONN ROD R Y I




80

FIG. 14

PISTONOVER SIZE (OPTION)

4
EOO3-3490
TYPE OF MCDEL} | | C |G
KEY PART CODE DESCRIPTION Y e ERE REMARKS
=601
1 [8212-114-010-10 | PISTON, OV g T
2 16212 =124 - 005~ 00 | RINGSET I
3(6212-116-010— 10 | PISTON/OV gl
4 | 6212~ 126 — 005 - 00 | RINGSET e A R




FIG. 15

CRANK SHAFT

61

6003-350H
TYPE OF WODEL] 1 [ C | &
KEY PART CODE DESCRIPTION o g TSR REMARKS
1 [6212-310-008 - 00 | SHAFT.CRANK ASSY ot
2 |'es08-181-018-00 | PN |
3 [6212-521 - 002 — 00 | GEARCRANK SHAFT 17 11 711
P B e Tt e
5 | 6212 -330 - 013 — 30 | FLYWHEEL | A
6 | 8212 - 333 - 001 - 00 | GEARRING 1
et Wit R ot I R
§ |6212-2371-014-20 | Pouey T
"9 [e212-379-001-00 | waser | B
10 | 6901 - 066 — 645 - 00 | BOLT | L N




62

14 14
i . /i
12

FIG. 16

i |

“l--nq'
I_
|'I'

OlL PUMP

7 S
BOC3-401
TYPE OF MODEL] 1 [ C | G
KEY PART CODE DESCRIPTION Y e I8 s REMARKS
1| 6213-100-003~20 | PUMPOIL ASSY |
2 | 6213~ 111-007 - 20 | 80Dv,/O1LPUMP |
3 ]6213-120-003-00 | GEAR/OLPUMP  ASSY )| *
4 | 6213 - 125 ~ 001 - 00 | ROTOR/OUTER i
B e B e
6 | 6209 - 009 -~ 001 — 00 | BOLT/WS 3 !
eso1 “siaess o0 |mr i
5 Fexts s - o0 oo [ e e o T
§ | V720 - 102 - 401 - 50 | 0-ANG/P15 Ot
10 | 6213~ 149 - 007 - 00 | CLAMP.STRAINER B I
it | 6901 -~ 910 ~816 — 00 | BOLT,SEMS, M8X16 |t
I T R e B
T e i T e
o e R I I
e B e e e o




FIG. 17

WATER PUMP

53

F003-4108
TYPE OF WODEL] | | € |G
KEY PART CODE DESCRIPTION e 16 |8 REMARKS
1 [ 8213 -610-005- 30 | waTERPUMP ASSY ot
2 18213611 - 003 - 20 | BODY.WATERPUMP ¥
3 [ 6213-631 - 002 — 00 | BEARING, WATER PUMP A I S ) S R
4 | 6213 - 631 - 005 — 00 | BEARING/WATERPUMP I
5 | 6213 - 622 - 002 — 10 | SEAL SET/WATER PUMP |
6 | 6213 - 621 - 003 - 00 | ROTOR/WATERPUMP 1.
7| 6213 - 642 - 002 - 00 | SEAL /WATER PUMPPULLE 1A R
8| 8213-613-002- 10 | Gasker T
9 16213612 - 004 — 00 | PLATE/WATER PUMP | L A S
10 | 6213619 - 003 — 00 | SCREW,WATER PUMP | 3
1 [ 6213-619- 002~ 00 | PIPE/WATER PUMP it
12 16213 - 614 - 003 — 10 | GASKET/WATER PUMP T
13 | 6901 - 910 — 845 — 00 | BOLT.SEMS,/M&x45 | R N A R
4| 6909 — 110 - 508 - 00 | NUT- M8 d
15 | 8908 - 150 - 508 - 00 | wasHer 7
16 [ 6213 - 619 - 005 ~ 00 | SPACERWATER PUMP 1
17 | 6213 =614 - 006 ~ 10 | GASKET/SPACER 1L N B
o St e e
19 | V211 - 560 - 802 - 00 | BOLT M8X20 | I N R O
20 | 6909 - 110 - 508 - 00 | NUT M8 T |
21 | 8909 - 150 — 508 — 00 | WASHER iy !
22 [ 6213 - 729 - 001 — 00 | HOSERUBEER .
23 | JOB1 - 210 - 015 — 00 | CLAMP/WIRE/10- 15 N
24 | 6213 - 716 — 001 — 40 | HOUSING,/ THERMOSTAT 1 A R S R
25 | 6213 - 721 = 003 — 00 | PIPEPUMP HOUSING e




84

FIG. 17

WATER PUMP

6083-4500
TYPE OF MODEL] 1 [Cc |G
KEY PART CODE DESCRIPTION ary £x7e Tlo|r REMARKS
26 | 8213 — 743 ~ 002 - 10 | GASKET,/HOUSING (I
27 | v211 -560 - 802 - 00 | BOLT MEx20 |
28 | 6209 - 030 - 006 — 00 | BOLT/M8XT5 Tl
e B e
3 | 6213711 - 003 ~ 20 | PIPEWATER OUTLET 1L R N I
3 | vT23-102-005-50 | O-RING ot
B B o




FIG. 18

COOLING FAN

65

17-1
BEOZ-440C
TYPE OF MODEL| | [C [ G
KEY PART CODE DESCRIPTION Y [ 6ama g o R REMARKS
-6

1 | 8213~ 660 — 006 — 00 | FANCOOLING 1

2 | 8213 -641 - 004 - 00 | PULLEY.WATER PUMP | #

3 | 8213 -669 - 002 - 00 | SPACERFAN,/59 1

4 16208 -030-041-00 | BOLT a4

5 [ 6213 - 871 — 003 — 00 | BELT VHMO24 |




65

FIG. 19

el )

INJECTION NOZZLE

E
O
| :
(=)
il ] T [a) = W]
L 1| !
O o= ©
AR A A & A
iia
BOG3-5010
TYPE OF MODEL] | | C | G
KEY PART CODE DESCRIPTION oY e KAl REMARKS
-G{)1
1 | 8215 - 300 - 005 - 00 | NOZZLEINJ.ASSY i F FIG 025
2 | 6216 ~ 315 - 002 — 00 | GASKET.NOZZLE i *
316215-410-035- 10 | PIPEINJ 1
T aata s ate s gan s T
5 | 6215 - 410 — 057 - 00 | PIPEINJECTION ASSY T




FIG. 20

INJECTION PUMP

67

HO03-510H
TYPE OF MODEL] L | C |G
KEY PART CODE DESCRIPTION v ez |68 REMARKS
i | 6215 - 800 ~ 088 — 00 | PUMPINJECTION ASSY ot FIG 026
2 16219~ 752 - 001 - 00 | SHIMINJECTION PUMP 1L A I
3| 8219 -752 - 002 — 00 | SHIMINJECTION PUMP I I N
e o
5 | 8219 - 752 — 004 — 00 | SHIMINJECTION PUMP 1 L Y R R
6 | 6219 — 752 — 005 - 00 | SHIMINJECTION PUMP ot
"7 6209 - 056 - 001 - 00 | oLt oMEx18 | 4
8| 8215 - 621 — 006 - 10 | SHAFT.CAM,/INJPUMP |
9 | 8212 - 524 - 002 - 00 | GEARING PUMP |7
10 | 6908 - 000 - 716 - 00 | kev T
1| V800 - 110 — 620 — 30 | BEARING,RB,6203 11
12 | V600 ~ 110 — 800 — 40 | BEARNGRB/B004 1L A E A
13 16212 - 535 ~ 002 - 00 | PLATETHRUST murume | 4] *
L T o
15 | 6215 — 520~ 001 - 00 | FLYWEIGHT | *
16 | 6209 - 030 - 043 ~ 00 | BOLT./MBX10 3t
17 | 6215 - 526 - 001 — 10 | PIECE, THRUST /AL Y I
18 | 8215 ~ 541 — 001 - 00 | ARMFLOATING g
19 | 6215 - 543 - 001 - 10 | LINK.CONTROL | .
20 | 6215 - 542 — 002 - 00 | PINCONTROL LINK 1L
21 | V710 - 140 - 004 - 00 | RINGSNAP/ 4 E | f
22 | 6215 ~ 549 ~ 003 - 00 | SPRNG,SETTING T
23 | 8215 - 541 - 002 — 10 | ARMTENSON T
24 | 6215 - 549 — 029 — 00 | PINADAPTER |
T e et W e




68

G093-3141

FIG. 20

INJECTION PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

oTY

£374
-G01

oo

T

REMARIKS

26

27

6215 - 531 - 005 - 00

6209 - 044 — 001 ~ 00

29
30

6909 -111 -4086-00

6216 - 541 ~ 003 - 10 |

SPRING,GOVERNOR

LEVER,CONTROL

¥

BOLT MEX18

NUT

V720 - 101 - 800 - 80

O -RINGA/P 8

A

6208 - 580 - 002 - 10

SPRING,RETURM

o
33

6215 - 549 - 007 - 00

PLATE,CONTROL VALVE

kL

8908 -110-406 - 00

ARMOONTROL

NUT

V411 - 260 - 006 - 00

R

6909 ~ 180 - 806 - 00

6215 — 549 — 008 — 00

WASHER, 8P/ ME
SPRING,STARTING




FIG. 21

FUEL. PIPE

6e

LA
6003-550(
TYPE OF MODEL] i [ C |G

KEY PART CODE DESCRIPTION oTY £ TIo|g REMARKS

16215412 -001 - 20 | CONNECTOR/FUEL 1] *
2 | 6209 - 360 - 010 - 00 | HOSEAUBEER S
o o

e e i os e A e

5 [ JOB2 — 076 ~ 082 — 00 | CUP/HOSE/7.6-82 | AL R A I
6 | JOB2 - 062 - 067 ~ 00 | CLIP/HOSE/8.2- 67 o




70

FIG. 22

ELECTRIC (1)

ELDE-B010
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION e KR REMARKS
1 | 6281 - 200 - 016 - 00 | GENERATOR ASSY T FIG 028
2 [ 6213 -674-006 - 10 PLATE/ADJUST 1 Y A )
5|Vt “sso a0z a0 mruma R e o
4 {1373 =121 - 001 — 00 | WASHER/9X22X2 a v
5 | 6209 — 031 - 083 — 00 | BOLT /WSP |
6 | 6909 - 110-410 - 00 | NUT/MI10 1.
7 16281 - 100 ~ 003 — 00 | STARTER ASSY T FIG 027
5 a0t 11 oz o6 | s e e

BOLT




(!

6
1 4
@
?
Ed02-5200
TYPEOF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION aTY [ g E E REMARKS
G0t
1| 8281 - 971 - 001 — 10 | SWITCH./QILPRESSURE T
2 | 6582 — 450 - 014 — 00 | SWITCH,THERMETER I Y R
316281 -410-002 - 20 | PLUGGLOW S e
4 {6219 -732 - 002 - 00 | CONNECTORGLOW PLUG I (R I A B
5| 6281 -810-001 — 00 | SOLENOID N
6 | 8209 - 8630 - 002 - 10 | GASKET il *
716901 -910-612 - 00 | BOLT.SEMS,/MBX12 9| ¢
8 | 6281 - 920 — 001 - 00 | RELAY,S0LENOID A




72

FIG. 24

REPAIR KIT

BOO3-200
TYPE GF MODEL] 1 ] C | G
KEY PART CODE DESCRIPTICN g T/ |8 REMARKS
1| 8287 - 810 - 004 — 10 | REPAR/ENGINE  SET | R
2 |8212-569 - - 002 - 00 | SEALOL 6
3 "621 1 - 141 - 007 30 GASKET/CYL!NDERHE;&HI R T R
4| '8211-173- 003 - 00 | seALcvLHEAD COVER | | X
s e e e o
6 16214 — 115 — 001 — 20 | GASKETINLET MANIFOL | K
7 6214-145-001 - 30 | GASKET.EXH. MANFOLD iR
8 | 6211 - 258 - 001 - 00 | SEALBEARING CAP AN
9 | 6211 - 258 - 002 - 00 | seaLBEARNG cAP/7 | 7/ L R
10 | 6209 - 625 - 001 - 00 | SEALOL R L
11| 6211 - 292 - 001 — 20 | GASKET,/COVER | R
i 6205 ~a0s 00200 e o o B
13 | 6909 - - 920 - 843 - 00 | PACKING i F
14 | 621 r ~312- 001 - 20 GASKET/GEARCASE T e B
TR T o O T S S
16 | V723 - 102 - 004 - 20 | 0-ANG 1
17 | v720 - 102 - 401 - 50 | 0-RING/P15 R
18 | 6213 - 614-003-10 GASKET/WATER PUMP B
19 | 6213-614-006 - 10 | GASKET/SPACER | F
e T e L e
21 | V723 - 102 - 005 - 50 | 0-~RiNG 1
3 [ aa00 830" T o




73

FIG. 25 6215 — 300 — 005 — 00
2
—L—
3~19
[
N
@b
R
1
4
|
|
BO3-E01D
TYPE OF MODEL] 1 [ C | &
KEY PART CODE DESCRIPTION e e REMARKS
1 | 6215 -311~005 - 00 | NozzLE 3 *
2 8215 330 007 - 00 HOLDERNOZZLE AssY /AL Y N
ey T e e
4| 8215 - 343 - 002 - 00 | sPRINGNOZZLE g
5 | 6215 - 345 — 044 — 00 | SHIM/T = 0.1 - IR R A
5 | 6215 - 345 - 045 — 00 | SHIM,/T=0.2 3
1 eis sts - o4 36 | et oo e e I
8 | 6215 - 345 - 047 - 00 s#is}(&ﬂ 04 i
9 | 6215 - 345 - 048 - 00 | s T=05 | g
10 | 6215 - 345 ~ 049 - 00 | SHM T=052 i ]
11 | 6215 - 345 ~ 050 — 00 | SHIM/T = 0:54 3
12 | 6215 - 345 - 051 — 00 | SHIM/T=056 |
13 | 6215 — 345 ~ 052 - 00 | SHIM/T - 058 L I S
14 | 6215 - 345 - 053 - 00 | SHM/T= 08 L
15 | 8215 - 339 - 002 - 00 | SPACER ' 3t
18 { 8215 - 332 — 002 - 00 | NUTRETAINING /I
17 | 8215 - 359 - 003 - 00 | GASKET B
18 6215 — 355 - 003 - 00 [eve g
19 | 6215 — 359 - 004-00 {NUT < A A N




74

FIG. 26

6215 — 600 — 088 — 00

EQDE-SI0N
“TIYPE OF MODEL] 1 [ ¢ | G
KEY PART CODE DESCRIPTION ary £ TI0|R REMARKS
1 16215-611-002-00 | HOUSINGPUMP noF
o215 631 004 JROS s T e e o o o
------ 3 “.62 1 5 6 02 00 | VALVEDELIVERY 3 !
4 6215 - 843—003—00 HSPRING DELIVERYVALVE 3 *
5 | 8215 - 649 — 003 — 00 | GASKET I L R A R
6 | 82165 ~ 644 — 003 - 00 | HOLDERDELIVERYVALVE g !
7 |6215-649-004-00 0-ANG
B B T S T R
P B (5 T
16 | 6215 - 649 - 006 — 00 | 0 - RING 5 *
11 | 6215 - 649 - 007 - 00 | SCREW g !
12 [ 6215 - 622 - 002 - 00 | TAPPET B
B 017 B 1
14 [B215 - 629 - 018~ 00 | RINGSNAP T Y
15 | 6215 — 634 — 002 — 00 | SPRINGPLUNGER I
16 | 6215 — 639 — 006 - 00 | SEAT,SPRING 3 !
17 | 6215 - 639 - 007 - 00 | SeA [ (N I I
18 | 6215 - 629 - 020 00 A
19 | 6215 - 629 - 021 - 00 T
20 | 6215 - 629 — 022 — 00 | PLATET= 1.90 St
21 | 6215 - 628 ~ 023 ~ 00 | PLATE/T=15 ot
i Temte vty o PLATE/T - e i N M
St é’é'{'g"""é’éé . 655 e e
2¢ | 8215 - 629 ~ 026 - 00 ”pms/-r 210 |
25 | 6215~ 620 — 027 — 00 | PLATE T=2.15 |




FIG.

26

6215 — 600 — 088 — 00

75

BIFO3-5101
TYPE OF MOBEL] 1 [ C TG
Ke¥Y| PART CODE DESCRIPTION ort ez (6|8 REMARKS
2% | 6215 - 629 - 028 — 00 | PLATE/T=220 K
27 | 6215 - 629 — 020 — 00 | PLATE/T=225 | |
28 | 6215~ 629 — 030 — 00 | PLATET = 2.30 1
28 | 8215 - 629 - 031~ 00 | PLATE T=235 |7 1L Y S
0 | 6215~ 629 — 032 — 00 | PLATE T =240 |
31 [ 6215 -629 - 033 - 00 | PLATE/T=245 | *
32 | 6215 ~ 629 - 034 — 00 | PLATEAT = 250 | I R I A B
33 | 6215 - 637 — 002 - 00 | ROD.CONTROL |
34 | 6215-612-002 -~ 00 | PLATE BN R A
% | 6215 -619-012 - 00 | screw VI
3 | 8215 - 635 — 003 ~ 00 | SLEEVE.CONTROL 3
37 | 6215-619 - 013~ 00 | BOLT.EVE I
38 | 6215 -619~ 014~ 00 | GASKET i
% | 5215-619-015- 00 | soLT | T I I A
40 {6215 -619- 018 — 00 | GASKET I
41 | 8215 -619 - 017 = 00 | BOLT AEARNUKI ot




76

6281 — 100 — 003 — 00

B0O3-8016
TYPE OF MODEL] 1 [ C | &
KEY PART CODE DESCRIPTION i 7|6 |R REMARKS
-601 C{L|P
1 | 6281 - 111 - 002 - 00 | YOKE/STARTER |
2 | 6281 - 116 -002 - 00 | STARTER KIT vi B
3| 6281 -121 - 003~ 00 | ARMATURE i
T e T e e e e
5 | 8281 - 129 - 011 - 00 | BEARINGBALL |
6 | 6281 - 124 - 001 — 00 | STARTER KIT 1 *
716281 - 129 - 007 - 00 | HOUSNG /STARTER Assy | 1 .
8 | 8281 — 151 - 004 - 00 | SWITCH/STARTER ASSY 1 A N Y
T Ot Bt it e e e B
10 | 6581 — 117 — 007 — 00 | SPRNG.BRUSH 4 *
11 | 6281 - 115 - 004 — 00 | FRAME/STARTER END il *
12 } 8581 - 123-011 - OO”- PINIO STARTER 1 ....... ST
T o (e —— e e e
14 | 6581 - 129 - 100 - 00 | RETANER T
15 | 6581 - 129 - 092 — 00 | BALL | *
16 | 8581 — 128 ~ 096 — 00 | SPRING 11
17 { 6281 - 129 — 006 — 00 | SCREW A
18 | 6281 - 129~008- 00 | BOLT WS 7
19 | 8281 -129-009 - 00 | screw ws Y
20 {6908 -111-8508-00 | 80t 7 1 I N N
21 [ 8281 - 129 - 018 - 00 | CAP/RABBER 4
22 | 6909 - 150 — 508 — 00 | wASHER 1
23 [ 8909 - 110 - 408 - 00 | NUT M8 T




FIG. 28

6281 — 200 — 016 — 00
4

77

1
2
6093-a01LG
TYPE OF WODEL] 1] C |G
KEY PART CODE DESCRIPTION oY e 1|68 REMARKS
1 | 8281 — 222 - 004 - 00 | PULLEY | -
""" 2 |e281-220-002-00 | vt il
e L e
..... T Ty I, S i
5 | 6281 - 229 - 005 — 00 | BEARING gl
6 | 8281 - 229 - 004 - 00 | COVERBEARING )
7 | 8281 - 213 - 003 = 00 | FRAMEDRIVE END ASSY IR TR R I
T T L TN BRI s
e i AT e e
10 | 6281 - 229 - 009 — 00 | BEARNG 1 A
11 1 6281 - 229 - 008 - 00 | BOLT v I
12 | 6281 — 214 - 003 - 00 | FRAME B R A B
13 | 6281 - 214 =004 - 00 | cOVER | *
14 | 6281 ~ 229~ 010 - 00 | HOLDER " assy 1|
15 | 6281 - 226011 - 00 | BUSH T
16 | 8281 — 217 = 001 — 00 | HOLDERBRUSH ASSY Nt
17 | 6281 -215- 001 - 00 | BRUSH R A A
18 | 6281 - 216 - 001 ~ 00 | SPRING A
e S e e o
T o e e
21 [ 8281 -229-014-00 | BOLT 1
22 | 6281 -229-015- 00 | soLT B
23| 6281 -220-016-00 | NUT B
24 | 6281 -229-017- 00 | BOLT ol ¥
I e e T e




78

FIG. 28

6281 — 200 — 016 — 00
a4

E003-801G
TYPE OF MCDEL) 1 | € |G

KEY PART CODE DESCRIPTION OTY ™ 5374 g (l:_) g REMARKS
601

26 | 6281 — 271 — 002 — 00 | REGULATOR ASSY 1}




CHASSIS




FIG.

11

,
Y .

~

- (ENGINE)
. 2

g

IO?Q\

&

1

BRACKET (ENGINE) SYSTEM

."=t—~_‘"‘*=a\“_

A

SRy

79

1631-191
KEY PART CODE DESCRIPTION any TYPE OF MODEL| 11§ |§ REMARKS
SG17H c|L P
11831 =101 -210- 00 | BRACKET.ENGINE/LH 1|
2 [ 1593 - 101 - 220 BRACKET,ENGINE /R 1 .
e B e o
4 1 V401 ~ 160 — 010 — 00 | WASHERSP/M10 o *
b | 3737 -172-011 - 00 | CLAMP.FLASHER HARNES 1 STt
6 | 1593 — 101 — 003 — 20 | INSULATORENGINE 3 !
7 | v304 - 260 - 008 - 00 | NUT/M8 S Y Y A
8 | v401 — 160 = 008 — 00 | WASHER/MS 6 *
9 3631 =221 - 001 - 00 | RUBBER,PEDAL CUSHION ................................ 2 *
10 | V301 - 260 - 006 — 00 | NUT./M6 2
11 | V401 — 160 — 006 — 00 | WASHER,/M6 vi I
12 | 1583 -101 - 009 = 10 | GUIDEENGINE/LH | *
13 | 1893 - 101 011~ 10 | GUIDEENGINE/RH 1 *
14 | 1593 -101-012 ~ 00 | STOPPER 7t
15 | V211 - 260~ 802 - 50 | BOLT,5/M8x25 [ Y Y
16 | 1583 — 401 - 009 - 00 | PAD/80 %
164 | 3666 — 202 — 005 ~ 00 | PAD/50 gl




80

FIG. 2 RADIATOR SYSTEM

(ENGINE)

(ENGINE)

20 o 14

étlS ﬁ‘J
1/

[}
[as]

1593-1024

TYPE OF MODEL c
KEY PART CODE DESCRIPT{ON aryY T CL>

REMARKS

3
=
=
S
0
priering

—_

1583 - 102 - 500 - 10 | RADIATOR ASSY 1

1593 — 102 - 502 — 00 | CAP i

1593 — 102 — 503 — 00 | SHRUOD,FAN :

T 7wy e
B i T S S
1593 102 ~ 005 — 30 | SEAL/15X10x340 '

1593 — 102 — 011 — 00 | SEAL/10X05X27 ]

V211 — 360 - 802 ~ 00 | BOLT.SP/Mex20 4

il imion i alw i

1425 - 621- - 004 — 00 | CLAMPHARNESS 1
10 | 1593 - 102 - 001 — 10 | HOSERADIATOR./UPPER
1T 11583~ 102 — 002 — 10 | HOSE,RADIATOR./LOWER 1

12 { JOB1 — 232 ~ 040 - 00 | CLAMPWIRE /3240 | 2 *

13 | JOB1 - 238 - 046 — 00 | CLAMPWIRE /38 - 46
14 | 1593 ~ 102 - 003 ~ 20 | HOSE./270 1
15 | 1593 — 102 — 004 — 20 | HOSE/210 1

16 } 1560 — 104 ~ 010 —= 40 | CONNECTOR 1

17 1824 <101 -203-00 | e T ]

18 | 1424 — 101 — 204 - 00 | PACKING I

s e s e T ]

20 | JOBT - 210 — 015 — 00 | CLAMP.WIRE,/10~ 15 4
21 1583 — 102 — Q086 — 50 { PANELRADIATOR 1

22 | 1593 - 102 - 012 - 00 | SEAL/10X08X120 :

23 | 1583 -102 ~ 009 - '1' 0 HOOK,RADIATOR PANEL“ 1
24 | V363 - 260 -010 - 00 | NUT/M1Q 2

25 Vaoa Tame 51 o0 NUT/Mm ______________________ 2 ..........................




(ENGINE)

(ENGINE)

o)t 14

L

FIG. 2

RADIATOR SYSTEM

81

1585-1028
TYPE OF MODEL| ) {C |G

KEY PART CODE DESCRIPTION Ty T|o IR REMARKS
SGi7H clL P

26 | V411 - 2680 — 010 - 00 | WASHER/M10 o *

3661 - 212 -001-00

LINING/SOI

£




a2

1593-103%

FIG. 3

MUFFLER,”CLEANER (AIR) SYSTEM

16

(ENGINE)

(KEY11~15 FOR U TYPE)

KEY

PART CODE

DESCRIPTION

TYPE GF MODEL

SG17H

o--

o0

keI

REMARKS

1593 -103 -500-10

15683 - 103 - 054 - 00

MUFFLER,~270

*

GASKET,MUFFLER

V211 - 561 - 002 — 00

BOLT/M10X20

1425 - 621 - 004 - 00

CLAMP.HARNESS

V211 - 680 - 802 - 00

BOLT,SP./M8X20

1593 -104 - 500 -00
1593 - 104 -~ 502 - 00

CLEANER,AIR

ELEMENT.PARER

w oo ~im|oi~ w o

V271 - 160 -602 - 50
1644 - 104 - 204 - 00

1544 — 104 - 205 — 00

BOLT /MBX2E

PACKING

1631 - 104 - 200 - 00

CLEANER,AIR

1575 -~ 104 - 202 ~ 00

V271 - 160 - 8602 -&0

BOLT./MBX25

ELEMENT,PAPER

1544 — 104 - 204 =00

PACKING ASSY

1544 ~ 104 ~ 205 = 00

VALVE

VZ211 - 380 -802-00

BOLT.SP./M8X20

1631 - 104 -001 - 00

HOSE/INLET

SEALAIR CLEANER, 44

JOB1 -~ 247 ~ 055 - 00

CLAMP,WIRE, /47 — 55

L= I




FIG. 4 FILTER (FUEL) HOSE (FUEL) SYSTEM

(ENGINE)
1 3028 <
(ENGJNE)é i$&
“od,

$—13
k\ 9—35‘—(:‘.#\\?}

Q 14
@27 10—
-

(ENGINE)
1631-108
TYPE OF MODEL] I | C

KEY PART CODE DESCRIPTION o TSR REMARKS

116213 -200-002 - 10 | FILTERFUEL |
"”'é""“'1eos e 230 00 o e e

3 | va1i - 260 - 801 - 60 BOLT.S/MBX16 N

B HOLDER e o e e

5| 1588 ~105 -210-00 PUMP FUEL - 1

6 | V210 - 360 — 601 - 60 | BOLT,SP./MEX16 9

71 V360 - 260 006 - 00 "NUT/MB I S

8 | 1608 - 105 - 221 - 00 | Hose, /1300 I B s

8| 1831 — 105 — 202 - 00 HOSE1220 )|

9 | 1631 - 105 - 201 - 00 | HOSE/1700 N T Y A

S| 1631 - 105 — 201 — 10 | HOSE/1800 1|
10 | 1593 - 105 - 213 - 10 | proTECTOR ol *

11 {1608 - 105 - 247 ~ 00 | PrOTECTOR, 280 | i
12 | JOB1 - 210 - 012 - 00 | CLAMPWIRE /10 - 12 I ' A
13 | J0BT - 211013~ 00 | CLAMP.WIRE 11~ 13 I

14 | 1342 - 402 — 006 ~ 00 | BANDWIRE,/250 il

- 1608 o8 =255 - 00 [mommeon -t

6 { 1631 - 105-002-00 | HOSE/260 i

16| 1427 = 111 — 006 - 00 HOSE/2?O ASSY [ s

o Joe1r - 21 O— 012 - 00 CLAMP JWIRE~10 — 12 1 L

18 | JOB1 ~209 - 011 - 00 | CLAMPWIRE/G- 11 !

19 | 1608 - 105 — 223 - OOWIPROTECTOR |

25 505 o5 - oo a0 HOSE/225 e e B
204| 1427 - 111 — 008 ~ 00 | HOSE /270 Assy T

21 | JOBT — 210 - 012 — GO | CLAMPWIRE 10 - 12 | A




FIG. 4

FILTER (FUEL) HOSE (FUEL) SYSTEM

g’ loa
| —=
L' 20A
£
(ENGIN_E
i, 30
(ENGINE) & i
I 12~
|
13 —
9-35—5 73
ST
7—&
7 2
(ENGINE)
1E31-145
TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION Ty Tio|R REMARKS
SGT7H cil|pP
22 | JOBT — 209 — 011 - 00 | CLAMPWIRE/9~ 11 il *
23 | 1608 — 105 — 002 — 10 | HOSE/350 1. s
238 2502-105 002 00 | Hose, /350 | s
24 | 1608 ~ 105 — 241—00 PROTECTOR,/250 0. e
24A] 1608 — 105 — 223 — 00 | PROTECTOR 1| s
25 | JOB1 -210~012 - 00 | CLAMPWIRE/T0 - 1 i *
% | JOB1 - 211 ~ 013 - 00 CLAMP.WIRE/11 = 13 "ot
27 | 3737 - 172-010 - 00 BANDHARNESS T
28 | 3659 - 310 — 004 — 00 HOSE/O?X13X12O 1l *
29 | 3643 - 586 ~ 001 — 00 | JONTT - TYPE i|*
30 | JOBT —210-012-00 CLAMPWIRE /10 - 12 7l F
e o B

J062 - 081 - 087 - 00 | ¢

CLIPHOSE, /8.1 - 8, ?




199311

FIG. 5

(FRONT)

BATTERY SYSTEM

85

KEY PART CODE DESCRIPTION ary e OF MODEL | ) S | B REMARKS
S617H c|i |p
1 | 1593 -112 - 200 - 00 | BATTERY ot
2 | 1427 821 - 002-10 CAPBATTERY | *
311593112 -510 - 30 PLATEBATTERY  COMP BT
4 | 1893 - -112 - 051 — 30 | HOLDERBATTERY Y
5 | 1593 ~ 112 = 002 — 50 | BOLT,BATTERY I (N S N
6 | V301 — 260 — 006 - 00 | NUT/M8 g
7 [ ver1 - 360 -802 - 00 | BOLTSP MEX20 Ty
----- 8] 1593~ 112 - 003 20 | CABLEEARTH BT
g | 1598 -112-222-00 { 8oLt 1
10 | 1600~ 112 - 232 - 00 | NUT T | *
11 |.V211 -260-801 — B0 | BOLT,S/MBX16 il !
12 [ 1598 - 112 - 520 10 CABLEBATTERY  ASSY 1|
13 | 3652 ~ 261 - 202 — 00 LINK,FUSIBLE n o
4| 1600~ 112 -231~00 | BOLT e 1
15 | 1800 — 112 =232 — 00 | NUT il
16 [ 1593 - 623 - 001 - 00 | GROMMET./100 |
17 | 3626 - 276 — 003 - 00 CABLEWIRE |
18 | V211 -361 - 002 - 00 | BOLTSP/MI0X20 o
19 | V203 - 461 - 002 — 00 | BOLT M10X1.25%20 F1 I A I A
20 | V401 - 160 — 010 — 00 | WASHERSP M1 ]
21 | V411 - 260 - 010 - 00 | WASHERM10 1




85

FIG. 6

ACCELERATOR SYSTEM

é@ﬁ“ﬁ

(ENGINE)

1593-1174
KEY PART CODE DESCRIPTION a7y P OF MOCEL| S | 81 8 REMARKS
SGITH cl|t|p
1| 1593117 - 200 — 20 | CABLE,AXLE ASSY 1 *
2 | 1598 =117 - 510 - 20 | LEVERAXLE |
3 {1593 - 117 - 001 — 40 | PLATEAXLE 1
""" 4| v210-260 - 601 — 60 | BOLT.S/MBX18 R
5 | 4106 - 105 - 303 — 00 | KNOB it
6 { 1593~ 117 — 003 - 10 | SPRING,DISK/ 10 1|
e e e e e e
8 | va11-280-010 - 00 | wasHeR M0 ] [ A R N e R
9 | 1600 - 505 — 007 - 00 | UNING,/13X50%03 1R
10 | V411 - 2680 - 006 — 00 | WASHER // M6 L
11 | v500— 182 - 501 — 50 | PINSPLIT /25X15 |




FIG. 7

87

JOINT (UNIVERSAL) ,FAN (HST) SYSTEM

VB08-122
KEY| PART CODE DESCRIPTION ary |LVPE OF MODEL YL VS 1B REMARKS
SG17H clL|P
11693 - 122 - 051 - 00 | COUPLING/LCR | I
2 {1608 - 122 - 004 - 00 | COVERCOUPLING |
3 | veo1 - 460 - 804 - - 50 | BOLT,/Mexas ;IR [ N
S TvaeT ies T ooe oo Ui e S i o
5 1608 — 122 - 003 - 00 | PLATESTOPPER |
6 | 1608 — 122 - 200 - 50 | JOINT.UNIVERSAL ASSY 1|
7 [ 1808 - 122 2210 - 20 | JoINTHSTF COMP |
8 ]1808-122-220-20 | joNTHSTR  comp T
----- 98592 011 - 204 - 00 JOINT CROSS T |
10 | V705 = 140 — 020 - 00 | RNG.SNAP 20 L
11 | V201 - 480 — 802 — 00 | BOLT/M8X20 i o*
T Vaoi 485 00800 | s S e L o e —
13 [ 1608 - 122 <002 - 10 | FaN, pT |
14 | V210 - 260 - 801 - 20 BOLT,S,/M6X12 4 <17
15 | 1608 - 122 =230 - 10 | JONTCOUPLING COMP 1R
16 [ 1418 - 209 ~ 005 - 00 | BOLT 2
17 ['v401 ~ 180 - 008 - 00 | wasmeroms T 2l
18 | wire1.2x220 1 ¥




88

LiiLH-241

FIG. 8

TRANSMISSION SYSTEM
(EXCEPT U TYPE) (No.200001~)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SGI7TH

o0

)

REMARKS

1608 — 201 - 001 — 40

V744 — 130 - 420 - 80
V740 - 130 - 420 - 80

SEALOIL

CASE, TRANSMISSION,~LH

BEARING,NR,~TA3030Z

1 V705 — 140 — 042 - 00

RING,SNAP 742
SEALOIL/TC304208

200001-

st b
R —
BT -

S

3737 -113 - 005 - 00

V251 — 261 - 004 — 50 |

1608 - 201 - 002 - 30 |

V653 - 430 — 403 — 00
V705 - 140 - 042 - 00

PIN,KNOCK

BOLT STUDSEAL

CASE, TRANSMISSION,/RH

BEARING NR/TA3030Z

RING.SNAP42

200001-

anooni- |

200001~

200001 -

V744 ~ 130 - 420 - 80
T T
e

V744 - 120 - 350~ 70

~ 201 - 004 - 20

f

SEALOIL/TC304208

SEALQIL
METALBRAKE

SEALOIL-TC20357

0 — RING

200001-

Zooo0i-

saeor:

200001-

V211 - 260 -801 - 60

V201 - 260 - 809 - 50

v2”_280 _..803 : OO. .

V211 — 260 — 804 — 00

1608 — 201 - 005 - 10

BOLT.S/MBX16

SHIM,BRAKE METAL

BOLT /MBX95 ”
BOLT. M8xX30
BOLT.S 148X 40

2000041~

[ 2hhooi-

200001~

200001~

2137 - 223 - 004 - 00 |

[ 7985 - 201 - 026 - 00 |
PLATE

WASHER,”M8
ADAFTER,STRAIGHT

PLUG.DRAIN 1.4

BOLT,S/M8X20

200001~

I TER M

weavgic |

200001-




1608-261

FIG. 8

TRANSMISSION SYSTEM

(EXCEPT U TYPE) (No.200001~)

89

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SGI7H

O

[ ele

TIm

REMARKS

16808 — 201 - 013 ~ 00

1808 - 201 - 008 - 10
JOBZ-104-111-00

1608 - 201 - 008 - 20

HOSE. 360

SPRING.~HCi35

HOSE /320

CLAMP WORM, <14 — 24

CLIPHOSE 104 - 11

200001-

1
1 200001

200001-

200001~

2111 =101 =011 - 00
3631 - 353
V201

001 - 10 |
e
e L L
)

BUSH

ADAPTER

BOLT /M1 030

WASHER.SP.-M10

PLATE,"CASE

2
1
5| 20001~
1| 200881

ETTTEN R

E T T IR

V211 - 5681 - 002 -00

V211 - 561 - 001 - 60 |

BOLT /h10X20

BOLT,.5/MI10X18

2 200001-

2 200001-




80

FIG. 9

TRANSMISSION SYSTEM

(EXCEPT U TYPE) (No.1~200000)

2H

LE3L-200
TYPE OF MCDEL] 1 [ ¢ [

KEY PART CODE DESCRIPTION ) ey T|Io|8 REMARKS

i [ 16808 — 201 = 001 = 40 | CASETRANSMISSION./LH 1 _zméa

e e OO.“BEAF{ING NR/TA3D3OZ B SRS T ) NS EO
_____ ém"\)?—65"'—“'1:1'6"""6'42 e @ S 12%0%0
o vraeiae ase—as” “SEALOIL/TCE!O4208 T ST DO PO S F
B R S e B g muﬁ@ .................

6 | 3787 - 113 - 005 - 00 | PINKNOCK 2l 200000
M}"m”\/25? - 261 - 004 50". “BOLT STUD .JEAL 1 -znuoéﬁ
""" s | 1608 - 20 ~002 30-”“CASETF{ANSM[SSION/F{H 1| 500000
"QMMV653 430 403 OOMBEARWG NR/TABOSOZ 1 -zono%; o
T B B B

11| V744 - 130 — 420 - 80 | SEALOIL/TC304203 1 o000

5 | METAL BRAKE 1 20000

14 | V740 - 120 - 350 = BO | SEALOIL/SC203508 | -~
14A| V744~ 120 - 350 - 70 | sEALOIL Tc20857 1] e

15 | V721 - 103 - 104 - 50 | 0-RING 1 00000
et '\}'é"i"i”:"ééij _______ é _b' _____ :__é__(_)___ BOLTS/MBMB 4“_200055 ________

1?1608 201 - 005 10 “SHEM BRAKE METAL 2 -200:135 ------

S Tsee - 045 895 oo”aou R e
R e
19 | V211 - 260 - 803 - 00 | BOLT,S./M8X30 6| _s0000
20 | V211280 -804 00 | BOLTS/MSX40 1| 00000
S R 60 e A B
2 | 2187 225 004 - 00 | AbAPTERSTRAGHT S I
23 | 7955 - 201 - 026 - 00 | PLUGORAN 1,4 1 o000




EB3L-01

FIG. 9

TRANSMISSION SYSTEM

(EXCEPT U TYPE) (No.1~200000)

g1

KEY

PART CODE

DESCRIPTION

TYPE GF MODEL

SGE1TH

-

o0

perin

REMARKS

24

V211 - 260 - 802 ~- 00

1808 - 201 - 200 - 20

FLATE
BOLT,S/M8X20

COMP

1

-200000

Rt U/L S
1

HOSE,~ 380

1_
-200000

JOB1 — 114 -024 - 00

SPRING./HC135

CLAMPWORM /14 — 24

1_

l..
-200000

J0B2 - 104— 111 - 00

1808 - 201 - 008 - 10

HOSE,/ 320

2111 =101 -011 - 00

BUSH

CLIP,HOSE~/10.4 - 111

1_
-200000,|

-200000

Jraeaooaf )
1-

ADAFTER

V201 — 4861 - 003 = 00

BOLTM10X30

1_
-200000

i-
-200000

V401 - 180 - 010 =00

1631 - 201 - 200 - 00

WASHERSP./M10
PLATE,CASE

COMP

| 1808 — 201 <011 - 20

PLATE,CASE

V211 - 5681 —002 - 00
V211 - 561 =001 - 680

BOLT./MI10X20

| -200000

1_
-200000




92

FIG. 10

TRANSMISSION SYSTEM (U TYPE)

U meew

1631-20Lh
TYPE OF MODEL] 1 ] € [ G
KEY PART CODE DESCRIPTION Ui e TIO|R REMARKS
1 | 1831 - 201 - 001 - 00 | CASE, TRANSMISSION /LH 0 !
2 | V853 - 430 ~ 403 — 00 | BEARNGNR,/TA3030 | L
B T PO e
4 [ V744 — 130—420 - 80 SEAL.,BI‘I:;TCBOJ-QOS . l --------- :
o ras 150 420 50 Teion Rt % B
6 { 3737 - 113 - 005 - 00 | PINKNOCK v{
"7 |v2s1 =261 - 004 - B¢ | eOLT STUD.SEAL 1
R I e i
5| 1608 - 201 - 002 - 30 | CASE TRANSMISSION, /R |
10 | V853 - 430 — 403 — 00 | BEARINGNRTA3030Z | *
11 { V705 - 140 - 042 — 00 | RING,SNAP,/42 i
12 | v744- 130 - 420 - 80 | seALOIL TCa04208 gl
e e R
14 | 1608 — 201 — 004 — 20 | METALBRAKE 1 L I A
15 | V740 - 120 - 350 - 80 | SEALOIL /50203508 Y
54| V744 — 120 - 350 — 70 | SEALOIL/TC20357 TR
16 | V721 - 103 - 104 - 50 | 0~ ANG |t
17 [ V211 - 260 - 801 - 60 | BOLTS MBX16 4
18 1608—20] ~ 008 —10 SHIM,BRAXKE METAL Z N
19 | 6901 - 045 ~ 895 - 00 | BOLT oY
18| V201 — 260 — 809 - 50 | BOLT./M8X95 ol #
20 | v211-260-803- 00 | BOLTS Mex30 R [ I R A
21 | V211 - 260 -804 - 00 | BOLTS Mexa0 |«
22 | V401 - 160 — 008 ~ 00 | WASHER, /M8 5 °
T s B o B B




FIG. 10

93

TRANSMISSION SYSTEM (U TYPE)
26

(TR

1631-2414
KEY PART CODE DESCRIPTION ary [P OF MODELY L1 S 1R REMARKS
SG17H clLip
24 | 7955 — 201 - 026 — 00 | PLUGDRAIN 1.4 T
25 | 1608 ~ 201 — 200 - 20 | PLATE  comp |
26 | V211 = 260 — 802 - 00 | BOLT.S, /M8X20 il
27 | 1808 = 201 - 006 — 20 | HOSE /360 | I
28 | 1608 - 201 — 013 - 00 | SPRINGAHICIZS BT R
29 [ JOB1 — 114 - 024 - 00 | CLAMPWORM, 14 — 24 v I
2 | 1808 =201 - 008 - 10 | Hose 320 T | *
31 | J0B2 = 104 - 111 — 00 | CLIPHOSE 104 11.1 I
32 {2111 -101 - 011 - 00 | eus . | L I N
33 | 3631 — 353 - 001 - 10 | ADAPTER T
34 | V201 - 461 — 003 = 00 | BOLT./M10X30 4 1
35 V401 - 160 —01 0= 00 WRSHER.SP/M]O "'4 LI
3 | 1631 - 201 ~ 200 - 00 | PLaATECASE  comp I e
34| 1608 — 201 — 011 - 20 | PLATECASE 1| 18
37 { V211 - 861 - 002 - 00 | BOLT mMiox20 IR I Y I I
38 | V211 -561-001 ~60 | BOLTS/MIoXI6 ot




84

FIG. 11

GEAR (INPUT) SYSTEM

1641-205
KEY PART CODE DESCRIPTION ary e OF MODEL 12| 5 | & REMARKS
SG17H ciC|P
1 {1608 — 203 — 200 — 00 | GEARBEVEL/12- 45T SET 11 I
2 | 1593 — 203 ~ 058 — 20 | COLLAR/25X35%02 il 7
'3 | V704 - 140 - 025 - 00 | RINGSNAP./25 | *
4| 1808-203-002-30 | nusssaL/mPUT | |
5 | v721-103-103~00 | 0-RiNG 11
6 | v721-103-104-50 | 0-RING T
7 | VBOO ~ 110 - 600 ~ 50 | BEARINGRB,/6005 o *
811631 -203-001 - 00 | GEAR/I8T |
""" 9 | veoo — 110 - 620 - 40 | BEARNG,RE,/6204 |
10 | V600 - 110 ~ 620 - 5O | BEARING.RB,/5205 1
11 {1631 =203 ~ 200 — 00 | GEAR/12 - 37T COMP | *
i | Va0 116 630~ So- L R L e B
13 | V600 - 110 - 630 — 40 | BEARING,RB,/6304 11




FIG. 12

HST SYSTEM (1)

25

1312
1608- 205
KEY PART CODE DESCRIPTION apy |LIPE OF MODELT 2 &1 3 REMARKS
SG17H clL|p
1 | 1808 - 205 - 200 ~ 10 | HST ASSY | -
""" 2 11608 — 205 — 265 - 00 | PIN §
3 | 1608 - 205 - 284 - 00 | SEALOIL il
4 | V705 - 140 - 030 - 00 | RING.SNAP of
5 | 1608 - 205 —~ 206 — 10 | SHAFT RIS
§ | 1608 — 205 — 208 — 00 | PLATETHRUST 7 ?
7 1 1808 - 205 - 222 - 00 | valveEreuEer B S A I
g8 | 1608 - 205 - 224 - 00 | seRNG T R R A
9 | 1608 ~ 205 ~ 229 - 00 | SEALOIL [
e B e L o
11 | V211 - 261 - 004 — 50 | BOLT,S/M10X45 i *?
12 1 V401 - 160 — 010 - 00 | WASHERSP,/M10 i F
13 NUT,/M10 |

V304 - 260 <010 ~ 00




s

FIG. 13

HST SYSTEM

(2)

4
1608 -208
KEY PART CODE DESCRIPTION ary |t OF MODEL | 31 & 1 3 REMARKS
SG1TH clL|P

1 {1608 - 206 — 200 — 30 | PIPESUCTION  COMP 0 !
_____ b i e g

3 | V720 - 102 - 402 - 20 | 0-ANG ;L I Y Y
4 | 1608 - 206 - 001 - 00 | BOLTCONNECTORPE172 | 1l *
5 | V211 - 260 - 801 - 80 | BOLT,S MBX16 N

6 | 1435 -201 -~ 220 - 00 | FILTERSUCTION/HST |

7 Iv720-103-502-40 | 0-rRNG T I
8 | V720 - 103-502-60 | 0-RNG 1 Y N e
e et Bt o o
10 | V720 - 103 - 502 - 80 | 0-AING i| ¥

11 | ¥720-103 -503 - 00 | 0~RING 1

12 {v211 - 360 - 801 - 60 aouswmams """"" AN I Y
13 | 1608 - 206 - 210 - 20 PIPEAUST comp af

14 | v720-102 - 401~ 80 | 0-RING R ) R I

15 | V211 - 260 - 802 — 00 | BOLT.S/M8X20 v,

16 { V210 - 260 - 602 - 00 | soLT.5 M8BX20 vi




FIG. 14

HST SYSTEM (3)

o7

1608-206
KEY PART CODE DESCRIPTION ry e OF MODEL | 11 & | & REMARKS
SG17H clc |p

| K211 -012-000 - 00 | VALVECONTROL ~ ASSY 1|
oo o v o s

3 1K211-012-003 - 00 | covERsFoOL TR Y Y B

4 | K211 - 012 - 009 - 00 | RNGSVAP | I R Y
U5 [ K211 2012 - 005 ~ 00 | STOPPERSPRING 7! IR Y Y I

6 | K211~ 012~ 008 — 00 | SPAING/HC042 ot
""'?""kzn ~ 012 - 007 — oo COLLAR/ﬂxz?xoz T e

8 | K211 - 004 - 007 - 00 SEALOIL B A

9 | V120 - 266 - 002 - 50 SCREW,3,/M6X25 7, IR [ N Y

i0 | V720 - 101 - 900 — 60 | O~ RING 1A

11 | K211 - 012 - 008 = 00 | COVERBODY | *

12 | vi21— 103 - 105 = 50 | 0-AING |
118 | V211 - 260 ~ 804 - 50 | BOLTS MXd5 7+ IR Y Y I

14 [ K211-012=011 - 00 | pLaTe R A B I I

15 | V120 — 266 — 001 - 20 | screw S

16 | V201 - 260 — 806 - 00 | BOLT,/MB8X50 v/

17 | vas3 - 260 - 008 00 NUTLOCK./MS 1 ¢ 1
B e ec b _ e e
19 1 808 206 246 """"" 00 ADAPTER/QO ORIFICE 1 """" '

20 | 1608 - 206 ~ 241 — 00 | SCREW.ORIFICE 1L I A B

21 | 3768 — 185 - 022 — 10 | ADAPTER/30 yof

2| 1o 052 000 -0 | ovoni e L
3 | Kis2- - 002 = 002 - 00 STOPPERPISTON | |

24 | K182 - 032 - 002 - 00 | PACKING,PISTON !

25 | K182 -032-003- 00 | seaLoUsT il *




98

1605-206

FIG. 14

HST SYSTEM (3)

KEY

PART CODE

CESCRIPTION

TYPE OF MODEL

ary

O——

[aely]

VI

REMARKS

26

27 |
28

1808 ~ 206 - 002 ~ 00

PN,/ 14X54

V411 - 260 - 014 — 00
V500 - 183 - 002 — 50

25

V500 — 164 - 603 - 00
1608 - 208 - 003 - 10

PIN,SPLIT.~4.0X30

WASHER./M14 N
PIN,SPUIT.~3.0X25

ny =

ADAPTERFILTER/A

kil

16808 - 206 - 004 - 00

ADAPTERFILTER/B

32

3631 -353-002-10

ADAPTER

33

3656 ~ 354 ~ 004 - 10

HOSE, /450

334

1608 — 206 - 005 - 00

HOSEHYDRAULIC

34

3667 - 354 - 220-00

FILTEROIL

3748 — 185 - 103 - 00

368687 - 354 - 230 - 00

CARTRIDGE

PACKING.RUBBER




FIG. 15

HST SYSTEM (4)

99

1608-207
TYPE OF MODEL[ 1 [ C |G
KEY PART CODE DESCRIPTION any 7|0 (& REMARKS
S617H c|C [P
1| 1808 — 207 - 200 - 30 | PLATETRANION  COMP 1
2 | v580 - 140 - 602 — 50 | PINSP W, /6.0x25 |
o f B -
4 | v201 -~ 260 - 803 - 50 | BOLT, M8x35 S e
5 | vaca - 260 - 00800 | NnuToms 7 A N I R i
6 | 1608 — 207 — 210 - 20 | PINNEUTRAL ooMP 1
7| 1608 - 207 - 011 - 00 | ROBNELTRAL 1
§ | VATl — 280 — 010 - 00 | WASHERM10 1L R B
9 ‘‘‘‘‘ \/500 - 163 - 002~OO P!N,SPLJT/S.OXéa%m 2 +
10 | V411 - 260 - 012-00 | wasHerR 2 ] I A I
11 ] V304 ~ 260 - 010~ 00 | NUT/MI0 v{
12 { 1608 — 207 — 220 - 20 | LOCKNEUTRAL  coMpP <! (]
13 [ var1-260-012-00 | wasseromiz | | *
14 | V500 - 183 =002 - 00 | PN.SPLIT/30x20 T
15 1 3656 — 115001 - 00 | SPRING/HECSS T
16 | 1808 — 207 — 230 - 00 | PLATEHOOK COMP 7
17 11608 - 207 ~ 012 - 00 | COLLAR12x16%12 1 N A
18 { V411 - 260 ~ 012 — 00 | WASHER M12 L e
19 | V500 - 163 - 002 — 00 | PINSPLIT,/3.0x20 | I e S R
20 | 3631 -671 -003-00 | sPANG R
21 | 1808 - 207 — 280 — 10 | PLATE COMP Nt
22 { V411 - 260 — 008 — 00 | WASHER/M8S gl
23 | v500- 163 - 001 ~ 50 | PngpLT B0xis I




100

FIG. 16

HST SYSTEM (5)

1608267
TYPE OF MOPEL| 1 [c [ o

KEY PART CODE DESCRIPTION Ui ey Iio|g REMARKS

1| 1808 - 207 - 240 — 20 | ARMHST/F COMP | F

2 V762— 150 - 000 - 00 NIPPLEGREASE B-Mef | | 1| ¥

R Istee oo"""wASHER}RAé _________________________________________________________ e R R B
R R P “RODHST/F e e R
B T TP Rrs Mt s

§ | V411 — 260 - 008 ~ 00 | WASHER/M8 r{
""'%"""'V5oo ~ 163 - 001 - 50 | PlNSPLrT/30x15 7/ R

8 | v304 - 260 -010 - 00 NUT/M1O v: B
9 1608207 ------- 2 50 ....... 20 ARM, HST/REVERSE COMP 1 y
10 | V762 - 150 - 000 — 00 | NIPPLEGREASE /B~ MeF | 1] I S N
11| V401 - 160 — 008 - 00 | WASHER, /M6 1

12 | V411 - 260 - 020 — OO“MWASHER/’M20 T
13 V500 - 163 - 003 - 00 | PIN SPLIT/3.0X30 g

i e 20......ROD HST/REVERSE e
15 | 1608 — 207 - 004 — 10 | PLATE il F

16 | V411 - 260 - 008 - 00 | WASHER/M8 v/

17 vsoo — 163 - 001 - 50 | PINSPLIT,30x15 7/

18 | v304-260-010-00 [ om0 ;IR N A e

19 | 1608 - 207 — 260 - 20 | PEDAL HSTS comp 7 B R L
e o R

21 | 1808 — 207 - 014 — 00 | PADHST 2




1608-20%

FIG. 17

HST SYSTEM (6)

__@’&

NG

101

36-16

TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION Ty 110 |8 REMARKS

I 11608 - 207 - 270 - 10 | SHAFTHOOK COMP !

2 | V411-260-014-00 WASHER/MIA il

3 | vB00 - 163 - 002 - 50 PIN SPLIT/3 0X25 (1

41608 - 20? - 290 - 00 | ARM, HOOK “comp '] L S R

5 [ 1593 - 101 - 012 — 00 | STOPPER R

6 | V201 - 260 — 805 - 00 | BOLT./MSXS50 1
""'?"”"'v411 T e e s o e o

8 | V304 — 260 — 008 ~ 00 | Nutome AT
9 | 1608 - 207 — 006 — 10 | ROD/M1OXES T
10 | 1608~ 207 - 007 ~ 10 | PLATE T

11| V304 - 260 — 010 = 00 | NUT/M10 v{
2 | vart - 280 - 008~ 00 | WASHER/M8 il

13 1 V500 - 183 001 — 50 | PINSPLIT 3015 1R A N R
14 | varr - 260 010 - 00 '"'\}?wASHER/wo """" |

15 | V500 - 163 = 002 — 00 | PINSPLIT/3.020 gl

16 { 1808 — 207 — 008 — 00 | PIN/TOX70 1
17 | 1608 - 207 - 009 - 20 | PLATE T

18 [ V211 - 360 - - 801 - B0 | BOLTSP/M8X16 T
19 | 1608 - 208 - 200 — 00 | LEVERANROAD  CoMP |

20 | V411 -260-010-00 | wASHER/MIO o

21 | V500 - 163 - 002 — 00 | PIN.SPLIT/3.0X20 |

22 | 1415 — 120 ~ 006 ~ 00 | SPRING TENSION./86 | *

23 | 3661 - 21 2 - 001 - 00 Lt'rii'r'qexso """"" i




102

1EC8-304

FIG. 18

CASE (DIFF) /SHAFT (WHEEL) SYSTEM

KEY

PART CODE

CESCRIPTION

TYPE OF MODEL

Ty

SGITH

O

o0

i)

REMARKS

1593 - 304 - 061 - 20

CASE.DIFF

*

1608 — 304 - 001 — 00

1593 - 304 - 054 - 10

GEAR.740T

"1 593 - 304 - 008—00

PIN10X18

¥

¥

V401 - 160 -010 - 00

WASHER,SP./M10

1693 - 304 - 053 -10

GEAR12T

1593 - 304 - 055 - 10

PINION, /11T

eI I S )

1593 - 304 - 057 — 10

PIN,DIFF PINIOMN

V704 - 140 -018~ 00

V600 - 110 — 620 — 70

BEARING,RB./B207

—

[T o)

1608 - 307 - 200 - 10

SHAFT,WHEEL /LH COMP

1593 — 307 - 051 - 20

COLLAR,“31X41X03

1593 - 307 - 052 — 10

15693 - 307 - 063 =10

COLLAR, /26X 35X03

COLLARWHEEL ~THRUST

1608 - 307 ~ 210 - 10

SHAFTWHEEL/RH COMP

1583 - 307 - 062 - 10

1593 - 307 ~ 051 - 20

COLLAR31X41X03

COLLAR,/26X35X03

1593 — 307 - 053 — 10




FIG. 18

BRAKE SYSTEM

103

16£8-3104
KEY| PART CODE DESCRIPTION ory e OF MODELY 1 € | R REMARKS
SE1TH ciL|p
1| 1608 -310 - 200 — 10 | COVEBRAKE QOMP 11
2 | 1608 - 310~ 002 - 00 | PLATE |
3 V211 —260 ~ 801 -~860 “éOLT,S/MBK16 ........ 3 o
4| 1593 - 310 - 620 - 20 | DRUMERAKE coMP | I
5 | V704 -140-017 - 00 | RNGSNAPA1T T 1
6 ] 1593 - 310 - 054 ~ 20 | PIN/15x47 .
7 [ 1608 - 310 - 001 - 30 | ARMBRAKE o
8 | V363 - 260 - 008 - 00 | nuTLockoms |
Tt i - e
10| 1323 - 220 - 012 — 00 | SPRING,BRAKE SHOE 1




104

1608-311

FIG.

20

ARM (BRAKE) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aTy

SGITH

o0
QI

REMARKS

V401 - 160 - 006 — 00

ARM,BRAKE

ComP
ARM,BRAKE

WASHER.“MB

SPRING.~HT035

ComMpP

1_
-200000

200001~

NIPPLE,GREASE

¥

%

1608 - 312 -210 - 20

0

1608 - 312 - 002 — 10

ARM,PEDAL
PaD

WASHER /148

L P e,
ROD/MO8X180

COrap

1444 - 122
V304 - 260 — 008 = 00

V500 - 183 - 001 - 50

4

.OO ]

PIN,SPUIT, 3.0X15 ’

...1 608:51”2 - 003_ 0

ROD/M08X 260

TURNBUCKLE. /18

NUT, /M8

D/ WMOBX 250 ”

1560 ~ 132 - 007 - 30

NUT,SM LH M8

SPRING,MAIN CLUTCH

SPRING, TENSICN, /86

PLATE,BRAKE LOCKCOMMP

SPRING ~HTO13

1608 —-312-008 - 20

V211 - 260 — 802 — 00

V500 - 163 - 002 - 00
1608 - 313 - 200 - 10

PLATE,LOCK

BOLT,5-M8X20

WASHER,“M10

PINLSPLIT,~3.0X20
PLATE,PARKING  COMP




FIG. 20

ARM (BRAKE) SYSTEM

105

1608-303
TYPE OF MODEL{ | [ C |G
KEY PART CODE DESCRIPTION ary TICIR REMARKS
SG17H cll [P
24 | 36800 - 201 - 013 - 00 | GRIPBRAKE | ¢
25 1 V411 - 260 - 010 — 00 | WASHER/M1Q 1t
26 | VBOO - 183 — 002 - 00 | PINSPLIT,/3.0X20 i
27 | 1583 - 312 — 056 — 20 | spaiNG 7HTO13 il °




106

L5E3-307

FIG. 21

(OPTION)

TIRE (REAR) SYSTEM

KLY

PART CODE

DESCRIPTION

TYPE OF WODEL

0--

~=Qoo0

pein

REMARKS

1386 — 241 - 002 - 00
V304 - 460 - 010 - 00

1583 -317 -210 - Q0

Rik,WHEEL
TIRE, TURF

VALVE

COomp

CAPTIRE VALVE

NUT/M10

V401 - 180 -010-00

V998 - 200 - 003 — 00

8523 - 202 ~ 242 - 00

WASHER,SP M 10

TIRE/23 - 12

1386 — 241 — 002 — 00

VALVE

TYUBE/23 12
CAP,TIRE VALVE




107

FIG. 22 ARM (P.T.0.) /LEVER (P.T.0.) SYSTEM

/j&@
@A

27A
278

o

1593-4524

REMARKS

O-i—
o0
TIH

KEY PART CODE DESCRIPTION ary

1 11593 -332-520- 20 | ARMPTO ASSY L
1593 - 332 - 520 - 30 | ARM (PTO) ASSY 1
2| 1593 -332 - 061 - 00 | BUSH1BX17X10

oa| 2502 - 407 - 001 - 10 | BUSH./18x17X11

P RV v SNAPRWG/]s ]
4 { 1427 - 601 — 003 — 00 | WASHER,~15X24X2 1

5 | 3646 - 703 - 001 ~ 00 | PULLEY.TENSION,/70X47 || B

5A 3648 —703 — 001 — 00 |/PULLEY TENSION 1

6 V704 — 140 - 015 — 00 | SNAPRING.”15 1

7 {1593 -332-052-10 ShRING/HEm;iMMmmm ' i
8 | 1893 - 332 - 053 =00 | SPRING/HE0C&3 1

9 | 1593 — 332 - 051 - 20 | CABLEFTO

oA | 1503 — 332 ~ 051 - 30 | CABLESTO

10 | V411 - 260 = 008 - 00 | wasHER M8
e i

12 | 1383 - 452 - 001 - 00 | HOLDERWIRE -k
T T e e T R O e

14 | 1593 - 333 - 500 - 30 | LEVERPTO :
15 | 4106 - 105 - 303 — 00 | KNOB :

16 | V411 - 260-010 - 00 | WASHER MI0 :
17 | V500 - 183 - 002 - 50 | PINSPLIT 3.0X25 1

18 | 1503 — 334 — 056 — 40 | PULLEY,V./2B173 I
e B e e it

e TS R
ek ST L I




108

(03]

FIG. 22

1353-3344

ARM (P.T.0.) /LEVER (P.T.0.) SYSTEM

SA

25A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SGT7H

O--

o0

el

REMARKS

1503 — 334 — 055 — 00

V704 - 140 -025-00
V705 - 140 - 047 - 00

1593 - 334 -0561-30

SHAFT,PTOF

COLLAR/26X32X41

BEARING,RB, 7600653

RING,SNAP, /25

RING,SNAP, /47

27A

1593 - 334 - 300 — 20

1693 -334-310-10

1693 -334-310-00

BARFTO

BARPTO

BOLT.S/MBX16
BRACKET,FTO/F
BRACKET APTO F

1_
7 400

403

i-

O, .3 5 ISPUOROORUORNY SO O

402-

218
28

294
298

1593 - 334 - 310 - 20

BRACKET,PTO F
BOLT.8./M10x25

COVERPTO./F
COMP

COVERF/PTO
COVERF/PTO

T30-

v

oA
413-
R 1

469-

VZ210 - 360 - 601 - 80
1427 - 130 - 260 ~ 00

1583 - 336 - 058 - 00

V203 - 461 - 002 - 50

BOLT.SP MEX1E

CAPSHAFT /A

BOLT./M10X1.26X25

BOLT S/ MBXi2
PULLEY,V.72B105

Va0l - 180 -010 - 00

WASHER,SP/M10




1606341

FIG. 23

SHAFT (JOINT P.T.0.) /
METAL (REAR/P.T.0) SYSTEM (C TYPE)

109

KEY

PART CODE

TYPE OF MODEL

SGITH

O——

—o0

pkrin

REMARKS

16808 — 341 - 210 - 30
V720 - 102 — 40

V760 - 150 ~ 000 - 00

*

#

MNIPPLE.GREASE

¥

1608 - 341 — 001 - 20

METALPTO-REAR

PLATE

V210 - 260 - 8601 - 20

V211 - 581 - 002 - 00

BOLT,S./MBX12
BOLT/MI0X20

VB0O - 150 — 820 - 20

BEARING,RB, /620255

V705 - 140 - 035 - 00

RING,SNAP,/35 C
PULLEY.VC100

R BT e I ot

V331 - 460 - 010 =00
V401 - 180 - ¢10 = 00

1608 - 841 ~ 220 - 20

NUT.~M10

WASHER,SP,”M 10

ARM, TENSION COMP

V704 - 140 -012 - 00

3737 -122-001-00

RING,SNAP,12

PULLEY, TENSION

V704 - 140 - 015 - Q0

SNAPRING,/15

1808 — 341 - 006 - 10

V331 - 460 - 010 - 00

PULLEYVC135
MUT - MT0

WASHER SP,“M10

1608 — 341 - 330 - 00

COVER,BELT COMP

1608 — 341 - 008 - 00

V210 - 360 ~-601 - 20

BOLT.SP MBX12

BELT,VCO031




110

160%-541

FIG. 24

LEVER (P.T.O0.) SYSTEM (C TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

0——

o0

REMARKS

i}

1608 - 341—230 20

3517 - 205 - 007 ~ 00

LEVER PTO
WASHEF{

PIN,SPLIT, 3.0X25

1608 - 341 - 240 ~ 20

STAY,LEVER

1808 - 341 - 240 — 30

STAY,LEVER

CompP

COM P
COMP

~1001786,
11T

4106—105 - 303 - 00
V383 - 260 008 00

1608 — 341-—023 ~ 00 | RC

4

MNUT, LOCK/MB

¥

ROD REAR PTO

Va1l — 260 — 008 - Q0

vB00 - 162 - 501 - B0

WASHER/MS

PN, SPLIT/2 5)(15

¥

1608 - 341—260 30

v704——140 015 oo”“
1608 - 341-—02 10

mvzol-—zso 805~ 00

SHAFT COMP

SNAP RING/15

BOLT/ MSXSO

VATT - 260 — 008 - 00

WASHER,MB

AF{M PTO REAR/ 40

V304 - 260 - 008 00

3728 - 552——008 od”

V304 - 260 008 oo

133 —401

1608 — 341 — 025 — 10 | bL

NUT/MS

NUT/MB

P LATE R ETURN

THIGGEF! TENSION

SPRING MAIN CLUTCH

1415— 125 021 —OO
V211 —581 —002 00

BOLT/M10X20

SPRING TENSION




FIG. 25

CASE

111

(P.T.0.) /SHAFT (INPUT) SYSTEM (C TYPE)

\vé

D)
L %é

£
-

N

1608~ 341

KEY

FART CODE

DESCRIPTION

Ty

T

REMARKS

PLATE

1683 - 342 - 001 - 00

V211 - 281 - 002
1608 — 341 = 200 — 00

BOLT.S./M10X25

CASE,FTQ/FRONT. ASSY

1808 - 341 - 027 - 00
V744 - 120 - 350 - 80

BUSH.“12X14x20
SEALOILATC203508

-

e

-+

*

i
i

V744 - 120-350- 70

SEALQIL ATC20357

V211

V211 - 260 - 802 — 00

BOLT,5, MBX20

—

o

—3

=1
I

100 - 000 =40

180 — 000~ 40

260 =802 - 00

PLUGPT) 74

BOLT,S/MBX20

1608 — 341 — 31

V800 — 110 =800 - 40

SHAFTINPUT./PTQO COMP

1608 — 341 - 013 -00

V854 — 418 - 221 - 80

1608 ~ 341 - 014 - 10 |

COLLAR,~21X35%02
GEAR16T

PIN,~18X52

NEEDLE,CAGE

1608 — 341 - 016 — 00

COLLAR.18X30X05

1608 — 341 - 320 - 10

V00 — 110 - 80O

V600 - 110 - 600

1593 - 341 - 008 — 00

V580 — 140 - 502 ~ 50

PIN/W 5.0X25
SHAFT,PTO

BEARING,RB, /6007

RING,PTO

BEARING,RB, 786004




112

Fi

G. 25 CASE

(P.T.0.) /SHAFT (INPUT) SYSTEM (C TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

oo
VIO

REMARKS

1583 — 341 - 008 - 00

PIN,PTO

LABEL PTO

SGITH
%




FIG. 26

15533430

113

P.T.0.(REAR) SET (OPTION) (EXCEPT C.R TYPE)

KEY

FART CODE

DESCRIPTION

TYPE OF MODEL

SG17H

O

oo

REMARKS

1608 - 341 - 300 - 30

1608 - 241 - 300 - 40

PTO.REAR SET

PTC {4+

1_
-100176

SET

100177-




114

FIG. 27

15353-3428

(E TYPE)

HITCH (REAR) SET (OPTION)

KEY

PART CODE

DESCRIPTICN

TYPE OF MODEL

ary

SGITH

O-1—

elyl

TIOD

REMARKS

1693 - 342 - 001 - 00

1593 - 351 - 001 — 00

V211 — 261 - 002 - 50 |

PLATE

BOLT.5/M10X25

PLATE.~L)~90X402

BOLT/M10X20

V211 - 561 - 002 - 00

T

T

[ B

T




FIG. 28

1631-401

115

CHASSIS,“AXLE (FRONT) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

5617

[ ele}

pilin

REMARKS

18631 - 401 -200- 30

CHASSIS

1-
- 80

1631 — 401 - 200 — 40

81-
AL

CHASSIS

1631 — 401 — 200 - 50

3866 - 202 - 005 - 00

CHASSIS

PAD,

COVER,REAR

214~

¥

1593 - 401 - 071 - 50

3623 - B20 - 013 - 00

COVERREAR

1831 — 401 — 300 - 00

V211 - 260 - 801 - 60

1631 401 = 31000 |

BOLT.5/M8X16

STAY,FENDER/RH . CO MF’ o

V211 - 260 - 801 = 60

1593 — 402 — 210 - 00

1693 — 402 < 051 - 10

V760 - 150 = 000 - 00 |
V762 - 150 - 000 — 00

BOLT, S MEX16

AXLEFRONT

BUSH,“25X28X25
NIPPLE,GREASE

NIPPLE,GREASE /B — M&F

1593 - 402 - 510 - 40

V211 - 281 - 002 - 00

BOLT.S/M10X20

HUB,PTQ FRONT  COMP




118

1631403

FIG. 29

25— 27

23

ARM (KNUCKLE) ~ARM (PITMAN) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG17H

O~

ki)

REMARKS

1598 403 500 ?O
1593 403 500 80

ARM KI\I UCK LE/LH COMP

AHM KNUCKLE/LH COMF‘

1593 403 510 TO
1593 403 510 80
1593 — 403 - 004 - 10

COVER/’44X1O

ARM KNUCKLE/RH COMP

1_
~1{0054

100055~

e

=100054 1

AF{M KNUCKLE/RH COMP

—

100055-

1583 - 403 - 008 - 00

¥

BEARING‘EALL THF\'UST

'3621—702 003 — oo'""
V328 — 262 - 112 - 00

WASHE /MIB
PIN W/ 0X32

WASH ER PU LLEY

NUT/M12XI 25

]

V500 - 183 - 002 — 50

"'v328 262—110 —00 | N
V4O —160 010 OO WASHERSP/MiO

1593 403 OO
1593 O

FIN,SPLIT, 3.0X25

UT/M10X1 25

el il re g lralma | re

V500 - 182 ~ 502 00
1593 403 - 052 - 30

1593 403 056 30"""RODTFE/M10X185

3625 - 212 - 007 — 00 | ¢

PIN SPLIT/Q 5X20
F{OD TIE/M10X215

o -

1593 403 056 40 RODTIE/MTOXIQS

I\IUT/IVHO LH

V334—260—010—00

mv705—140 040 ~ 00 | R

163 -403 - 200 - 00 ARMPiTMAN COMP

VB00 — 150 — 620 ~30 |t

1598 403 007 - 20

NUT/M1O

— g [~

BEARING RB/6203SS
RING SNAP/’dO C

COLLAR,/ 3i X38X06




1641-444

FIG. 29

28

T

28

117

ARM (KNUCKLE) /ARM (PITMAN) SYSTEM

Jii\h}bay&lg /

KEY

PART CODE

DESCRIPTION

aty

O~
i eXe]

IO

REMARKS

V328 -262-110-00

1376 - 121 - 001 - 00

NUT, MI10X1.25
WASHER,711X22X3

V500 — 162 - 502 - 00

1631 - 403 - 001 - 10

RODDRAG

1631 - 403 - 001 - 20

ROD.DRAG

PIN.SPLIT,~28X20

V332 -2680-012-00

NUTAMMT12%1.25

1583 - 403 -005-00

V401 - 160 - 012 — 00

V328 - 262 -112- 00

JOINT,BALL

S
WASHER,SP,“M12

V500 - 163 - 002 ~ 50

PIN,SPLIT,~3.0X25

R I R L T o T o e S Y




118

FIG. 30

POST (STEERING) /
WHEEL (STEERING) SYSTEM (U TYPE)

1631406
KEY FPART CODE DESCRIPTION ary TYPE OF MODEL ‘:’ 8 g REMARKS
SG17H C|L|P

111831 - 406 200 20 | POST.STEERING  ASSY
" 1A| 1631 - 406 ~ 200 - 30 POSTSTEERING ASSY
""" 18| 1631 ~ 406 — 200 - 40 | POST.STEERNG  ASSY
----- 1 C "'1 631 - 406 200 50”' ' POST rSTEERING  ASSY
2 iesa s1a 001 - o6 | anmas b

3 | 1593 - 601 ~ 069 — 00 | SEAL/15X20X120 v/

4 | 1593 - 50 - 085 - 10. ..éé;;.l..“/20)(15x530 1 L
o mi'é'é'é ....... l{dé ....... tj Y)é ....... T e
e 261 - 002 e PR RE] At R O
71427621 - 012 - 00 | crROMMET /10x14 | *

8 | V210 - 360 — 602 - 00 | BOLT.SP,/MBX20 7
B B B i HARNES________.____.__..._. _______ e e
e e et ko L Sp/mxm e S R ERRES B I
S aes e e e ___NUTLOCK/MS [ S R o O B
T [ ARV O o

13 | 1593 - 406 - 005 — 10 | BUSH.OOLUMN |
1 159é """ - 406 — O"(-Jl '''''' 00 | HUBSTEERING COLUMN T 1L
S R 360 Con 00. e e
16 | 1593 - 406 — 240 - OIWWHEELSTEERING ASSY | ?
o [ IRPOs B B B

18 | V328 - 262 - 110~ 00 | NUT/MIOX1.25 il
. 19 . .V41 1 - 260 010 OO”- "WASHEF{/M1O 1 -
T e 162 ] 502 e serr/z 5><20 R e
e 406 P e COMP..................... R B O O
B o !




1631-464

FIG. 30

POST (STEERING)
WHEEL (STEERING) SYSTEM (U TYPE)
1

119

KEY

PART CODE

DESCRIPTION

SG1TH

TYPE OF MODEL | |

[ oLl

TAa®

REMARKS

V363 - 260 ~ 008 - 00

1631 - 406 - 230 - 00
V211 - 260 - 802 - 00
V363 - 260 - 008 - 00

NUT,LOCK ~MM8

BOLT,S/WMBX20

PLATE POST,”RH " COMP

NUT,LOCK /148




120

1593-4084

FIG. 31

POST (STEERING)
WHEEL (STEERING) SYSTEM (EXCEPT U TYPE)

KEY

PART CODE

DESCRIPTION

TYPE (F MODEL

ary

S617H

a--

Qo

prierio)

1593 - 406 - 500 - 10
POST.STEERING  ASSY

1593 — 406 - 500 - 20

1564 512—001 —OO

1593 - 601 - 069 — oom“

1593 - 406 500 30”
BUSH/1OX12X1O

POST,STEERING  ASSY

F’OST STE ERING ASSY

SEAL/15X20X] 20

P o

1583 - 601 - 065 -

”1593 406 oo 0

mv2 17 —281——002 5om"

1593 - 406 - 250 — 00

1427 - 621 - 012 - 00

SEAL/ZOX'I 5)(530
L/ 30)(”"0)(50

BOLT S/MIOX25

GROMMET /1 0)(14
COLUMI\I STEERING ASSY

1593 - 406 - 005 - 10

'1593 406 004 00””

BUSH COLUMN

BO LT SF‘/MSXQO

FAD, STEERING WHEEL

HUB STEER!NG CO LUMI\I

._WHEELSTEERING Asgy
1593 - 406 006 OO

V328 - 262 - 1 10 00

V411 - 2680 - 010 00 | v
V5oo-—162 502 - 00 | en
V210 - 360 - 602 - 00 | B0
3737 -172-011 - 00

NUT/M1OX1 25

CLAMP FLASHER HARNES

WASHER/MPO

PIN SPLIT/2 5)(20
BOLT SF’/MSXEO

V211 - 360 801 —80

V383 - 260 - 008 oom'

BOLT SP/M8X1 6

NU .LOCK/MS

REMARKS




i€31 407

FIG. 32

CASE (STEERING)
SHAFT (STEERING) SYSTEM (U TYPE)

18
18A

121

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

o0

3D

REMARKS

1631 - 407 - 201 - 10

Véh - '26 1. - 002_ 00 -

CASE,STEERING

1831 - 407 — 202 - 00

BOLT,S/MEX 12

PLATE,STEERING

WORM,~24

8OLT,5 "M10X20

1593 - 407 - Q02 - Q0

BEARING,RB.- 7004

| 1593 — 407 - 006 — 00

1480 - 207 - 01
V705 - 140 - 04

V742 - 120 - 420 - 80 |

BEARING.RB, /7202

WASHER,“31X42X1

RING . SNAP, 742

SEALOILAVC204206

1593 -~ 407 - 510 =50
VB00 - 110 - 620~ 40
VB00 - 140 <620 ~ 40

GEAR/72T
BEARINGRB. 86204

RING,SNAP.~47

BEARING,RB, 62045

COLLAR,721X25X04

ARM DRAG

FRANGE,CONTROL COMP
BOLT,SP./M8X20

ARM,DRAG

NUT,~M12X1.25

COMP

OMP

V411 - 260 -012 - 00

WASHER/M12

V401 - 160 -012 - 00

V500 - 163 - 002 - 50
1631 - 407 - 001 — 00

WASHER,SF./M1

PIN,SPLIT /3.0X25

CASE,POWER STEERING

BOLT.S/MEX16




122

1631- 407

FIG. 32

CASE (STEERING)
SHAFT (STEERING) SYSTEM (U TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SGieH

—oD

oo

REMARKS

V211 - 260~ 801 -80

1631 - 407 - 300 - 00

2145 - 480 - 200 - 00 |

2145 — 480 - 001 - 00 |
1831 - 407 - 004 - 00

BOLT,5/MBX16

GENERATOR, TORCUEASSY

BOLT
BOLT.5/16X32

GENERATOR, TORQUEASSY

¥

ey
- 2473

""" 24Ti-

- 1388

IRk

3746 -185-014 - 00

V708 - 140 - 040 - 00

1416 - 120 - 020—00 "

1631 - 407 - 002 - 00 |

BAND,HOSE

SHAFT,STEERING ~COMP

RING,SNAP. -S40

PIM,LEVER ROD

BUSH.#<22X40X37

1631 - 407 - 003 - 00

1415 - 120 - 020 - 00 |

RING,SPRING

RIN,LEVER ROD




FIG. 33

CASE (STEERING)

123

SHAFT (STEERING) SYSTEM (EXCEPT U TYPE)

1523-4074

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

SG17H

aO——

o0

TG

REMARKS

1683 — 407 - 0B1 - 60

1598 407 004 — 40

V210 - 260 - 501-—20m”

CASE STEERING

F-‘LATE STEERFNG

BOL"I' S/M10X2O

*

EOLTS/MBX!E

1593 — 407 - 200 40

SHAFT, STEEF{[NG COmMP

1593 - 40?—002 OO

1593 - 407 006 - 00

1480 207 OH - OO

V705 - 140 O

V742 — 120~ 420 - 60 | st

BEAHING RB/ ?004

BEARING RB/7202

WASHER/31X42X1

RING SNAP/42
SEA L OI [_/ VCQO4206

1593 - 407 - 510 50
VGOO—HO 600 < 40

V?OS -

40 042 - 00

GEAR“T2T

BEARING RB/SOOti

BEARING RB/ 60048

COomP

RING SNAP/42

]593 407 - 007—10

OOLLAR/21X25X08

1593 407—520 30

V328 282~ 12 OO

I\IUT/M12)(I 25

FF{ANGE.CONTROL COmP

AHM DRAG

593 407 530 40 ARMDRAG

Comp

ComMP

V411 —260 012-00

WASH ER/Mi2

60 012 - 00

V40l -

WASHER sp/rmz .
P|N 5PL|T/3 OX25




124

1631 -408

FIG. 34

PUMP (GEAR) SYSTEM (U TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

Taoo

REMARKS

K13O 003 OOO 00

30 003 OOS 00

"'v744—115 250 70
v723—102 005 - eo

K130 - 003 - 004 — 00

PUMP GEAR
COVER/’GPF1
SEA L OI L/TCI 52507

ASSY

KNOK

O RING

V201—260 804 00
V401

'”vzn - 260 804 oo
3640 - 350 - 006 -
V723 - 102 - 004 — 00

—160 oos 00'“

8O LT S/M 8X40
O CONN ECTOR

BOLT/M8X4O
WASHER/MB

0 F{II\IG

2144 - 409—210— 10

V720 - 102 401 - 80
[ V210 - 260 - 601 \
3631 - 350 - 201 - 10 | .
K250 - 034 - 000 - 30 |

—60'

SUCTION/OUT

BOLT S/MBXTB

COMP

ADAPTER/45
VALVE,RELIEF

ASSY

V?BO -~ 40 OOO - 2T

1631 - 408 ~ 003 - 00 |
1631 -408 - 001 - 10 | P
| 3768 - 185 - 022 — 10 | AD
”1631 ~ 408 - 210 - 00 | PI

PLUGF‘T1/8

PIPE RETURN
ADAPTER/QO
PIPE SUCTION

BOLT/5/1 6X25

COMP I

V211 - 2681 - 002 - 00

""3543—350 001 —oom
J061—114 =024 - 00

1631 - 408 - 002 OO

| JoB1 - 114-024-00 | ot

BOLT S/M]O)(2D

HOSE/’ 1 4)(22)(1 50

CLAMP WORM/14 24
HOSE/14X22X480 ASSY

CLAMP WORI\-'"I/M 24




FIG. 34

125

PUMP (GEAR) SYSTEM (U TYPE)

1631-408
' TYPE OF MODEL] I [ C [G
KEY| ~ PART CODE DESCRIPTION arY T|e|R REMARKS
SG17H clL |P
26 | 3661 -212 - 001~ 00 | LINING/50 ot
27 | 3670 - 375 - 220 - 00 | HosE 700 comp |
28 | 1426 - 821 - 004 — 00 | CLAMPHARNESS [ Y Y
28 [ 2157 - 410 - 001 - 00 | HOSERETURN 1 I Y R
0 | JOBT - 114~ 024 - 00 | cLAMPWORM 14— 24 o
31 | 3748 - 172 - 013 - 00 | BANDHARNESS 3. g
31IA| 3737 - 172 - 010 — 00 | BAND,HARNESS 3 A0




126

FIG. 35

TIRE (FRONT) SYSTEM

1593-4114

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

oty

04—

o0

TIoo

REMARKS

1593 - 411 - 201 -~ 00

1593_411_ 510'_ 1'0 .

TIRE,TURF 16 - 8

CAP.TIRE VALVE

RIMWHEEL /FRONT COMP

[ I

1386 — 241 — Q02 - 00

V600 - 150 -~ 620 — 50

VALVE
BEARING,RB,/B20585

1693 - 411 - 001 - 10

COLLAR,726X32X53

1593 - 411 -053 - 10

1593 — 411 - 053 - 20

CAPWHEEL

CAPWHEEL




1343-552

FIG. 36

LINKLIFT SYSTEM

127

13
TYPEXH

13
14¢Uu TYPE)

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL _:_
SGi7H C

o0

RriEvin)

REMARKS

V363 -2680-010-00

15683 — B53 - 540 - 40

LINK

COMP

273

1-

1693 - 553 — 540 - 50

LINK

COompP

274~

PIN.-15X108

V411 - 260 -014-00

NUT.~M10

1593 - 553 - 550~ 10

1593 ~ 553 — 007 — 20

V411l — 280 -014 - 00

v500 - 162 - 002 - 50

V305 - 260 - 020 - 00 |

PINSPLIT,~3.0X25
LINK /A
p|N/15x32 ................. .

WASHER,“M14

VE00 - 163 -002<-5

1608 - 853 - 200 =20

PINSPLIT,~3.0X25

LIFT /570

1608 — 553 - 200 - 30

LIFT./270 COMP

1608 - 553 - 200 - 40 |
1593 - 553 - 670 - 30

LFT.~ 270

COMP

COMP

i ro ool ma o e

—

METALLIFTARM  COMP

______________ 1808_ 553_210_00
¥211 - 561 -002 - 50

V211 - 6681 - 002 - 50
V211 - 581 ~ 002 - 560

BOLT, 3 M10X25

BOLT,5/M10X25

MY OO

V211_551 Py

BOLT.S/"M10X30
METALLIFT ARM COMP

BOLT, S M1 OX5.25”




128

FIG. 37

ARM (LIFT) /ARM (CONTROL) SYSTEM

(U TYFE)

LEDE-354

KEY

PART COCDE

DESCRIPTION

TYPE OF MODEL

S617H

—o0
plosiin

REMARKS

1608 - 554 - 200 - 10

V411 — 260 - 020 - Q0

VBOO - 163 - 003 - 00 |
1608 ~ 554 -~ 210 ~ 10

ARMLIFT CoMP
WASHER,“M20
PLATE Conp
WASHER, /M 12

FIN,SPLIT, - 3.0X30

%

%

¥

(S I I S O

vBOO - 163 - 002 - 00

PIN,SPUIT,~3/0X20
ARM,CONTROL

PIN,SFLIT, 3.0X20

ASSY

VB00 - 163 - 002 - GO

1808 - B54 - 001 - 00

V401 - 160 - 008 - 00
L TR
1432 - 242 - 004~ 00
1608 - 554 - 002 - 00

WASHER,“M&

GRIP.”B

LEVERHST LIFT
NUT, /M8

PIN,/D8X26

V411

-555-011-00

1631

7260 - 008 - 00

PIN,SPLIT./3.
COVER
COVER

WASHER, /M8

PLATE/I,722X475

1831 — 555 - 002 -~ 00

1593_555_01 o

COVER.“U
PLATE./22X240

BOLT.S M8X285




1E31-603

FIG. 38

128

HOOD (A) /COVER (FRONT) SYSTEM

KEY

PART CODE

DESCRIPTION

o--

o0
v isvin]

REMARKS

1631 - 801 - 200-10

HOOD. A

1631 — 601 - 004 - 10

1593 - 601 — 087 - 20

COMP

1293 -601 -088-10

36861 212

V210 - 360 - 601 - 60

1593 — 601 - 072 - 00 |

TRIMATX06X 240

SEAL - 20X10X130

LINING, 50
BOLT.SP./MEX156

TRIM,~1X06X360

3610 -631 - 002~ 00
V211 - 260 - 801 =20

1593 - 601 - 008 - 00
1593 - 601 = 068 — 10

1693 - 601 ~ 072 - 00

HAMNGER SUPPORT

BOLT, S MEX12

NET.”100X388

4301 - 210 - 002 - 00

1631 10

1631 - 601 - 002 — 00
1631 - 60T — 002 — 10

NUT,SPEED,”PB

COVERSIDE~LH

COVERSIDE/LH

1631 - 601 - 003 - 00

[ 1631 -601 - 00310 |

COVER,SIDE.“RH
COVER,SIDE,/RH

COVERSIDE/LH

COVERFRONT./LH

SCREW,SP.~MBX16




130

1E31-601

FIG. 38

HOOD

(A) /COVER (FRONT) SYSTEM

KEY

PART CODE

DESCRIPTICON

TYPE OF MODEL

SG1TH

04—

Q0

ke

REMARKS

1593 - 601 - 581 — 30 |

1593 -8601-271 - 20

..._1.593 - 50'1 _271_30 .

COVER,FRONT,RH

1583 - 601 - 581 - 20

V120 - 366 - 001 - 60

COVER,FRONT.C

COVER.FRONT/C

SCREW,SP. " MBX 16

COVER,FRONT /RH

l_
- 1385

T1388-




1631-603

FIG. 39

131

COVER (LOWER) HOOD (B) SYSTEM

KEY

PART CODE

DESCRIPTION

aTy

O-—

o0
TUD

REMARKS

1693 - 601 -510 - 00

1593 —= 601 — 510 — 10

1593 ~ 601 - 524 - 10

1593 — 801 - 525 — 10

1593 - 601 - 510 - 20

COVER,LOWER SET

ASSY

COVER,LOWER
NET,LOWER COVER./LH

NET LOWER COVER,/RH

ASSY

V360 - 180 - 004 - 00

1593 - 601 — 064 - 20

1593 — 601 - 074 — 00

1593 — 601 - 073 - 00

NUT,SPEED, /P4

SEAL A1BX20X170

WASHER, 08X 16X01

1581 ~ 740 - 116 - 00

SCREW

V381 - 260 — 006~ 00

3737 - 172 - 008 - 00

1593 - 601 — 008 - 20

15893 - 601 =00

ol
V210 - 260 - 801 - 20

NUT.“M&

HOOD~B

BOLT,3/M&EX12

1583 - 8071 - 061 - 40

1593 ~ 601 ~ 054 — 00 |

V304 - 260 - 008 - 00

WASHER./8

ARM,HOGD

SCREW

NUT. M8




132

LG0E-606

FIG. 40

FENDER SYSTEM

KEY PART CODE

DESCRIPTION

o-—

REMARKS

Do

i 11808 -806 - 200 - 20

FENDER

FENDER

FEMDCER

GROMMET, /10X 14

GROMMET,” 10X30X05

TogL77-

¥

7100178 §

1593 - 806 — 006 — 10

V411 - 260 - 008 - 00

WASHER, /M3

PN

13808 - 170 - 020 - 00

v383 - 260 — 008 — 00 |
V211 - 360 - 801 ~ 60

PIN,SNAP /8

NUTLOCK /M8

BOLT.SP,/MBX16

o
P

1416 - 600 - 057 ~ 00
10
V401 - 250 — 005 — 00

1518 - 621 - 560 - Q0
V300 - 250 - 005 - 00 |

REFLECTOR ASSY

ASIY




1631-€11

FIG. 41

SEAT SYSTEM

133

KEY

DESCRIPTION

TYPE OF MODEL

5G17H

a——

[l ele

R}

REMARKS

1631 -811-210-10

1583 -811~-011-10
1693 -611~011 -20

ASSY

1-
= 1388 |

ASSY

1389~
ool 1.1 1 O

HOLDER.SWITCH

ASSY

1620-

HOLDER,SWITCH

1583 - 823 -270-00

SWITCH SEAT

1593 ~ 623 - 270 — 10

SWITCH.SEAT

| 1893 — 623 - 272 - 00

1593 -623-273-00

V30T — 260 — 006 - 00 |

ASSY
ASSY

l_
-100000 }

| 1593 -611 - 200 - 50

V401 - 180 — 006 < 00

WASHER,“M6E

| 1593 - 811 - 200 - 20

STAY,SEAT

STAY ,SEAT
STAY,SEAT

T EE T i

1693 -611-012-00

BUSH,SEAT

PIN

WASHER,“M10
PIN,SPLIT./3.0X20

GUM,CUSHION,Z A

1_
- 2882

2883-

1693 -6811 -058 - 00

3756 — 315 — 001 - 00 |

BOLT.KNOB

3640 - 711 - 001 — 00
1693 - 611 - 001 ~ 00

V305 - 260 -010-00

WASHER

WASHER,/11X35X2

WASHER, TENSION

NUT./M10

4200000 |
20001~




134

FIG. 41 SEAT SYSTEM

1531611

TYPE OF MODEL | |

KEY PART CODE DESCRIPTION aryY _ T
SG1TH C

REMARKS

=0
el

16 | 16893 - 611 — 014 - 00 | SPRING./HC058

17 11376 - 806 — 005 — 00 | wASHER, “axazx2
18 | V304 — 260 — 008 - 00

2

2
NUT/ME 2 o

2

1

18h| 2144 -117-002-00 | UFvr ey

rg V4O 1_ 160—008—00 WASHE.R/IME.B.
20 | 1444 — 621 — 008 — 00 | CLAMP.SPEED




1631-612

FIG. 42

TANK (FUEL) /STEP SYSTEM

135

9A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

o--

~o0

il

REMARKS

1

1831 -612-001 -10

1593 - 612 - 005 - 00 |

V411 - 260 - 008 - 00

TANK,FUEL

INSULATOR, - 10X30X03

WASHER, /M8

3560 — 201 - 015 - 00

WASHER

V500 — 162 - 501 — 50

PiN,3PLIT #2.5X15

1583 -612-220-10

CARTANK

2706 - 501 — 003 - 00

BREATHER.-TANK CAP

2706 — 601 - 004 ~ 00

1593 - 612 - 230 - 00

GASKET
GAUGE,FUEL
GAUGE,FUEL

ASSY
ASSY

1808 - 816 — 200~ 20
1583 -616 - 004 =20

STEP COMP

GROMMET /1 0X30X05

WASHER, M3

3908 — 170 - 020 - 00

1593 - 606 - 006 — 10

PIN

1808 ~ 616 -001 - 10

MAT.~LH
MAT.~RH

CLIPTRIM B

LINING,~ 80




136

FIG. 43

1603-621

PANEL (INSTRUMENT) /LAMP (HEAD) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

SGITH

O-—

roo

REMARKS

1608 - 621 — 500 - 10
1593 - 621 - 510 - 30
20
T
L L

LAMP,MONITOR

BULBE
SWITCH,STARTER ASSY

%

ASSY

1444 - 621 - 311 - 00

KEY

CAP
NUT,RING ~M28X 1,0

PAMNEL INSTRUMENT

BOLT.S MBX16

ASSY

V210 - 260 - 602 - 00

1593 - 622 -260-10

LAMPHEAD

BOLT.S/MBX20

| 1564 - 654 -213-00 |

1593 - 622 - 330 - 00
15683 - 622 - 250 - 00
1593 - 622 - 240 - 00

1593 ~ 622 - 270 - 00

LAMPHEAD

SET

BULB,LAMP.~712V21wW
SWITCHHEADLAMP ASSY

3631 - 270 - 003 - 00

1 593_622_001 _1 5T
3I7IT-172-010-~00

COVERHEAD

LABEL SWITCH,HEADLANM
BAND HARNESS




VRDA-E25

FIG. 44

1B—

137

ELECTRICAL SYSTEM (EXCEPT S TYPE)

26-1

KEY

FART CODE

DESCRIPTION

TYPE OF MODEL

SG1TH

O——

—o0

REMARKS

heiln

1608 623 - 200 ~ 30

1608 623 500 — 40 | HA
1608 - 623 - 500 - 50 | HA
1575 - 623 — 009 - 00 | FL
1675 - 623 — 010 ~ 00 | FU

HAF{NESS MAfN
HAHNESS MAIN
HARNESS,MAIN

FUSE/32V03A

FUSE/SZ‘W DA

ASSY

AS3Y

1_
2100000

0041-
-100176

1593 - 623 - 503 ~ 00

1593 - 623 502-—00

1593 623 504 OO

1593 - 623 - 002 - 00 | oF

m3650 262 202 oo |

CAP FUSE BOX

COUPLER, SHORT .

DIODE/S DA

CAPRER, SHORT R/PTO

GROMMET/150

1593 - 623 003 OO
3?68-—]72 007 OO
V120 - 366 00

1593-—623-001-—OO

_Gom"
3737 - 172 - 01 0 OO

GRDMIVIET/]OO

BAMND

CF{AMPER T SHOF{T
SCREW SP/ MSXT 6
BAND H ARN ESS

3?46-—185 014-—00
1581 —62

1560 664 250 OO

1560 — 664 — 252 ~ 00 | N

—290 00 | Re
v120 366 001——60
SWITCH F'USH

BAND, HOSE
RELAY/JP

SCREW, SP/M6X16

NUT

SET

'mv111—163-—002—
VAOT — 1

1560 - 664 253 - 00
16893 - 623 520 -

60 003 00
V411 - 260 - 003 - 00

WASH ER SP/MS

WASHER/MS

ASSY

ro  raDma




138

FIG. 44

ELECTRICAL SYSTEM (EXCEPT S TYPE)

28—1

KEY

PART CODE

DESCRIPTION

a--

REMARKS

24

3864 - 276 - 001 - 00

PLATE




FIG. 45

139

ELECTRICAL SYSTEM (S TYPE)

L=

L60E-6234

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SGI7H

o0
eEUn

REMARKS

1608 - 823 - 600 - 00

1608 — 623 aoo-—1omm

m1eoa 623 - eoo 20

1575 - 623 - 010 — 00

1575 - 623 - 009 - 00 |

HAHNESS MAIN/S ASSY

HAF(NESS MAIN/S ASSY

HARNESS MAIN/S ASSY

FU SE / 32V 03A

FUSE/32VT OA

1-

looooo |

100007~

]593 623 502—00

1593 - 628—503 00

3650 262 - 202 - oom"
1593 623 - 504 - 00
1593 - 623 - 610 - 00

CAP FUSE BOX

COUPLEF{ SHORT

DIDDE/3 OA

HARNESS GENERATOR

CAPF{ER SHORT R/ PTO

3650 261 - 261 —OO
V301 —260 006 - OO

V4

V401—160 006 OO
1593 - 623 - 002 — 00

~260 006 - 00 | Wi

LINK, FUSIBLE

NUT/MB
WASHER / MG
WASHER/MS

GROMM ET/1 50

1593 - 623 001 - 00

593

3737—172—010 OO

823 003 ~ 00 | 84
3?68-—1?2 007-—00
V120 - 366 - 001——60

GROMMET/ l OO

BAND

BAND HARNESS

CRAMPER ? SHOF{T

SCREW SP/ M6X1 B

3746—185—014 00

120 - 366 001—60

m1560 864 — 250 - 00

1560 - 664 — 252 — 00

1581 - 621 - 200 - 00 | A

BAND HOSE
RELAY/dP
SCREW SP/MSXIS

SWITCH PUSH
NUT

ASSY

SET




140

1688 EZik

FIG. 45

ELECTRICAL SYSTEM (S TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

O--

moo

G
S REMARKS

24
25

27
28

1560 - 864 -~ 253 - 00

VI11 - 163 - 002 - 00
V401 - 160 - 003 - 00
VAT1 - 260 - 003 - 00

1693 - 623 - 520 - 00 |

BOOT

SCREW./M3X20

WASHER,SP.“M3

WASHER, M3

SWITCH,MERIT ASSY

29

3684 — 276 - 001 - 00




FIG. 46

L553-E30B

141

MATER (HOUR) SET (OPTION)

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

SG17H

[ty

el

REMARKS

1593 - 630 200 - 10

593 630—210 00

V210~ 260 - 601 - 60

'1593 630 300 oo'"

1593630 - 211 - 00 | PL

METER HOUR

METER HOUR 2 SET
METER HOUR
PLATE

BOLT S/MBXTB

SET

ASSY

V360 260 006 00

1593 680 220—10

3650 - 262 - 202 — 00 | 0
3746 - 172 - 013 - 00

NUT/M6

HARNESS HOUR METER

DEODE/3 OA

EAND HARNESS




142

1651161

FIG. 47

ORNAMENT (EXCEPT C,S TYPE)

(EXCEPT U TYFE)

13

KEY

PART CODE

DESCRIPTION

aTY

TYPE OF MODEL

5617H

o0

Taoo

REMARKS

1

3

1631 - 901 - 001 - 10
1631 —901 —002— 10

2502 - 901—004 20

1631 - 901 —003 00””
10

ORNAMENT,~LH

ORNAMENT/RH

ORNAMEI\IT/I?

ORNAMENT/1 ?

OF{I\IAMENT/F

1608 - 90

1831 - 90 - 005 - - 00

'"1631 *901 —005— 10”

- 004 - 00

ORNAMENT/HYDRAULIC

ORNAMENT PGWER STEER

ORNAMENT POWEF{ STEER
LABEL, MODEL

LABEL.CA UTION F{ADIAT

ASSY

2500 - 901—02? 00

”'1608 901—003—10
1593 901 -015 =00

1636 - 901 =015 - 00 | LA

1636 — 901 — 009 — 00 | LA

LABEL,/CE

LA BEL, L.i FT

LABEL MENTENANSU

LABEL SLOPE

LABEL NOJSE/LPA 90




EOEL-SO0LE

48

ORNAMENT (S TYPE)

DRI

143

KEY

PART CODE

DESCR!PTION

TVYPE OF MODEL

ary

o—-

—o0

REMARKS

|
2
3

1631 - 901 = Q01 - 10

2502 — 90t — 004 - 20

1631 - 901 - 002 - 10 | o
1631——901——007 - 00

OHNAMENT/LH
ORNAMENT/RH
ORNAMENT/ITS

ORNAMENT/F

ORNAM EI\IT/I ?S

1631 — 901 - 005 - 00

| 1631 -901 - 005 - 10 |

ST e e T
1836 - 901 - 009 <00

OF-!NAMENT POWER STEER

ORNAMENT POWEH STEER
LABEL MODEL
LABEL/CE

ASSY

LABEL, NO!SE/LPA 90

1_

-100000 |

100001-

*
%

1808 - 201

- 003 - 10

1693 — 901 — 015 - 00 | LA
1636 - 801 - 015 - 00

LA BEL LI!—_I'
LABEL MENTENANSU

LABEL SLOPE




144

LEIL-904T

FIG. 49

U TYPE)

ORNAMENT (C TYPE)

L MAREEE T

——

Hismz

4

@

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aTy

[l olyl

REMARKS

1631 - 901 - 002 - 10

2502 - 901 - 004 - 20 |
1631 - 901 - 005 ~ 10

1631 - 90F - 003 - 10

ORMAMENT,”LH
ORNAMENT.~RH

ORNAMENT. /17

ORNAMENT /F

ORNAMENT,POWER STEER

LABEMODEL
1608 - 901 —~ 003 - 10

ASSY
LABEL.LIFT




FIG. 50

MARK KIT (E TYPE) (OPTION)

145

-2
1433
]
— 7 6 10 9 10
‘ I é{EXCEIPT ] ‘;YPE) I
1593-901F
KEY PART CODE DESCRIPTION ory [P OF MODELY 2 18 | & REMARKS
S617H ciL|P
1| 1593 - 901 - 200 - 00 | LABELSG SET i T
= R 901_015 OO_____LABELMENTENANDU R
T ess ea o0e —oo T éEEiiéiéé}LpA QO ] o B e o
- 200 - 901—62% e o e O O [ o S
T I e e o B
6 | 1593 ~ 555 ~ 011 - 00 | PLATE/I,/22X475 q T
R Stes _555 001 —oo'”oovER e
e _555 002 SRR R B I e o
“o1oesvot oiaee” .PLATE/VMM _______ o IR e
0

V211 - 260 - 802 ~ 50 | 80

BO LT S/ M8X25




146

KEY
(KEY
KEY1

FIG. 51

1o
g~
5

1
~21,

7,23 FOR E20 TYPE
4, 24 FOR E50, E505 TYPE
1,25 FQR E40, E408 TYPE

LABEL (1) (EXCEPT C,T TYPE)

@

©

1,8.15 2,2A,9,94A,16,16A 310,17
®
4 4 ©
11 E{
18 \
5,12,19 6,13,20
G)
S
22,220 |
7,14,21
1£68-504
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION any P g CL) IS REMARKS
1 | 1593 -904 - 001 - 00 | LABELCAUTION, D 1 .
_____ e oot OOMLABELOPERATION/D e 13é0
24| 1608 - 904 - 001 - 10 LABELOPERATION,/D | 19
i oo a0s a0s - OO.MLABELF—‘AF{KING/D e O
TS B o S R N B I
5 | 1593 - 904 - 007 — 00 | LABELRADIATOR,/ D ¥
o0 - 900 - 098 ..66._. e G e R R R o
= "'i'é'éi't') ........ 9 03 ....... O R I K
...... o eas - eos 00] _..O...O......LABELCAUT!ON/F B e R
T R RRT 13,}; SN IS IS T N
84 1808 - 905 - 001 - 10 | LABELOPERATION,/F [ 1891
o 1505 50n - 003 Wt')”(j' ...... St i
1608 - 808~ 066~ 00 Tiamrserr e b
| ioas —a0n - 007 e e CAUT[ON/F R R R
e R e ) It e
14| 1640 - 903 - 016 — 00 | LABEL/D/BATTERY |
o | ieas 906 00] e o O e
16 ...1§98 ........ 9 _0_6_» ...... QQ ...... _OO ittt N 1 lgéﬂ ......................................................................
164 | 1608 - 906 - 001 -~ 10 | 189k
1 50n 508 005 06 | LaLmmn e
18 11608 — 906 — 006 - 00 | LABELFUSE/E 1| .
. '1'9"“1593 "9”olé ______ o (.J"(.)“LABELPTO CAUTION/E B R KR IR e o
B 427_94] e o .”I'\IAI;AYRKFUEL/U B Rt R S R R ) EEE R
PEE e 640 904__ '0”1'6 ....... ol LAEEL/D/’BA'I‘I’ERY e | S R 0 N S
ol en e T ate - 00 | Lt . e ——




160E-504

FIG. 51

FOR E20 TYPE
FOR E50, ES0S8 TYPE
-FOR E40,E408 TYPE

147

LABEL (1) (EXCEPT C,T TYPE)

®

)

2,2A,9,9A,16,16A

l

11
18

22,22A

23,24,25

e

7,14,21

KEY

PART CODE

CESCRIPTION

TYPE OF MODEL

SG17H

Qo

REMARKS

Toe

1583 - 801 - 008 - 10
1840 -~ 803 - 033 - 00

1840 -903-013-00

LABEL,LCAUTION RADIAT

LABEL,W.”RADIATOR

LABEL W, “RADIATOR

1640 — 904 - 013 ~ 00

1670-
100177
180177~

ST

100176,




148

1665-507

FIG. 52

KEY 1—-7 FOR C TYFE )
KEY B~15 FOR ES0T TYFE

@

Lt —i

LABEL (2) (C,T TYPE)

s

10

o

LR

s
[

12
128

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG17H

[ elyl

REMARKS

TIOW

1593 - 907 - 001 - 00

1608 - 907 001-io

”1593 907 - 003 - 00'
1608 - 907-—002 00
1593 - 907 - 005 — 00

LABEL, CAUTION

LA ElE L OPE F{ATION

LABEL,PTO

*

fm o e w ke

1593 - 907 - 007 - 00

1593 - 907 - 007-10m“
"d421-—903 010 - 00 | M
1631 - 910 - 001 - 00 | LA
1631 -810-001 - 10 | Lat

LABEL CAUTION RADIAT

LABEL CAUTION RADIAT
MAF{K FUEL

LABEL OPERATION/I
LABEL,OPEF{ATION/ [

..._12A. . ,

1631 —910 002 00

1 -910- 004 00

LABEL CAUT[ON/|

e a0 o0 o bk e
o S
1631~ 910 - 005 - 00 | L
831 - 910 — 005 - 10 | LA

LA BEL FUEL/i

LABEL PARKING/

LABEL CAUTION RAD!AT
LABEL CAUTION RADIAT

2B

13

i5 -

]640 905 — 013 OO

163 —910 - 00
631—910 OO

LA BEL FUSE/i

LABEL PTO CAUTION/P ]
LABEL BATTEF{Y/T

LABEL CAUTJON F{ADIAT




l614-922

FIG. 63

149

BUMPER WEIGHT (OPTION) TOOL

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SGITH

O-A—

TIM

REMARKS

1614 -922 - 200 -10

WEIGHT./15

W201 — 281 — 006 - 00
V305 - 260 - 012 — 00

[ ORI .

BOLT,/M10XB0

NUT./h12

4319—911.—001 - 00

BOX SPANNER,ZL — TYPE

SET

T

1 T

1
1 T

1 %




150

1608 3410

FIG. 54

1608 — 341 — 300 — 40 (1/3)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

any

SGI7H

o0

REMARKS

16808 - 341 - 210 - 30

V720 - 102 — 401 - 50

V760 — 150 — 000 — 00

1608 ~34| _”oo']- - 20._. -
16808 - 341 - 026 - 00

SHAFT,JOINT,“PTO COMP

O —RING./P15

NIPPLE GREASE
METALPTO REAR

PLATE

L - N I I O

V210 - 260 - 601 - 20

V211 - 581 - 002 - 00
VB0O - 150 - 620 — 20

V705 - 140 - 035 - 00

1608 - 341 - 003 - 20

BOLT.5/MEX 12

BOLT /MI10X20

BEARING,RB.“ 620253
RING,SNAP, 735 C
PULLEY\VCI00

V331 -460-010-200

V4Q1 ~ 160 - 010 - 00

VI04 - 140 -012 =00
3737 - 122 -001 - 00

NUTZMTO
WASHER,SP,/M10

ARM,TENSION
RING SNAP. /12

PULLEY, TENSION

V704 - 140 - 015 - 00
1608 — 341 - 008 - 10

V331 - 460 - 010 ~

SNAPRING.”15

PULLEY.,¥C135
NUT “M10

WASHER,SP/M10

COVERBELT

COMP

V210 - 360 - 801 - 20

1608 - 341 - 008 - 00

1608 — 341 — 230 - 20
3517 - 205 - 007 -0

V500 - 163 - 002 - 50

BOLT,SP./MBEX12
BELT.VCO31

LEVER,FPTO
WASHER

FINSPLIT.73.0X25

CorP




1614-932

FIG. 54

1581

1608 — 341 — 300 — 40 (2/3)

33

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

SGT7H

hiln

REMARKS

1608 - 341 - 240 - 20
1608 - 341 - 270 - 00 |

1608 - 341 - 240~ 30 | 5
1593 - 623 - 520 — 00 | SV
3664 - 276 - 001 - 00 | P

STAY,LEVER COMP
STAY LEVEH
SWITCH MERI'I; o

PLATE

ASSY
COMP
ASSY

1_
-ore )

HITT-

100177-

V41 1
41 06

V111
- 160 003 00

—105 303 OO

V363 - 260 - 008 00 | »

- 183 - 002—00

- 260 - 003 oo””

SCREW.< M3X20
WASHER SP/ |V|3

KNOB
NUT LOCK/MS

WASHER/MS

100177-

1808 341—023 00

V411 —260 008 00
V500 -

62 501-—5om"
1608 - 341~—260 30
V704 — 140 - 015 — 00

ROD,REAR PTO
‘NASHER/ MS

SHAFT
SNAF‘ RING/1 5

P[N SPLIT/E 5)( I 5

1608 — 341 —021 -

10
V201 - 260 - 805 - 00 | &

V411 - 260 - 008 - 00
V304 - 260 - 008 - 00

BO L.T/ MSXSO

NUT/MB

13728 - 552 - 008 — 00

ARM PTO REAR/40
WASHER/MB

TRIGGEF{ TENSION .

V304—260 008 - 00

1337 — 401 - 006 — 00
1608 341-—025-10
1415,

25 021 - OO

V211 —561 ——002 00

NUT/MB

F’L.ATE RETUF{N

BOLT/ M1 0xX20

SPHING MAIN CLUTCH

SF’RING TENSION




162

FIG. 54

1E0R-2418

1608 — 341 — 300 — 40 (3/3)

KEY

PART CODE

DESCRIPTION

ary

04—

Q
TIHE

REMARKS

50

_..52

54

5]..

1583 - 342 - 001 - Q0

PLATE

St e &
B

CASE.PTO/FRONT AS3Y

SEAL,~TC20357

55

V211 - 260 — 803 - 00

V744 — 135 — 550 —

V211 - 260 - 802 - 00

V781 - 160 - 000 - 40 |

BOLT,3./MBX20
e e
CASEPTO /REAR

PLUG,FT174

L.~ TC365508

V211 — 280 -~ 802 - 00
1808 - 341 -310-30

BOLT,SMBX20

SHAFTINPUT/PTO COMP |
S T
B r—

1608 — 341 - 016 - 00 |
V580 - 140 — 502 — 50
1608 - 341 — 320 — 10

PIN,18X52

MNEEDLE,CAGE

COLLAR,18X306X05
PIN/W 5.0X25

SHAFT,PTO

COMP

VBOO - 110 - B00 - 40
VY800 - 110 -600-70

]593._.3.4.!...;.0..1 2_10

1593 - 341 - 008 - 00 |
1593 - 341 — 008 - 00

BEARING,RB/6004

BEARING,RE/B007
RING,PTO

PIN,PTO

LABELPTO

T T




153

WIRING DIAGRAM SG17H

epoiQi g a
(MF E) due ] eInssesd |10 JID
NP ) dwal eanjeddwel:sdNIL
(MP-E) dwe| e3494yD: DHD
) plodejes Jjo-3ays |end! 9G54
Y231 145 S314yF|t PweH:IYMS
Yy231mS eunsseyd (107 OMS
Y23 1ms synpjeJdduwn]l: IMS
YIJ1MS Joide] 0D IMS
UeeJtg PUET Ma|iei ] DA Y23 1M exwag: ams
LU RN RN A S3ded 19vo0itdQ CIIIIIIIINITE YA31UIAS Dld JveH:dING
en|g 1 I3 imS Old 30004 d)MG
MOlfeL pup pey | AW din SUJR} Jeas| oYl: UQ:|YMS YOI 45 308S:eSHS
€3 14s pum pey | MY eJnssedd (1o MmO ey} FY¥: UD! BMS Y331ms 283JR35:3SMS
enlqL38 ] 498 pey H Pe1uoey JoAo RyI IV UQ: 3MS A9 )0J JJo-1nys fendr 53y
usodg | 28 CERAT M SSud¥ Yy3Im JO329] 0D 843} |[ld: UQ: IMS ABte2 Jejae3g: 3sy
Juigd d Mmojtes pue yawm|g | AR IBPed 8¥8Jq ey} sSeJdded: up: 9MS iszzng: zZg
éentq pye ueeyn| Ty en)19 pue xo09)8 | 18 " Oid deeys 9y} s2eUES | O UQIdIMS dund: d
peJ pPuUB UesJn | Yo Ped puv/Nawifg/| Wy Old 100l ey} ege3UesSIQ: UD:diMS dotjew Jnop: H
81iYM pUI Heeld | MhH “ILyM pUR ¥2BIG | MO 1965 B84} Uo }IG: uQ:espMs (V5 8y Jerwiopey: 0
Ueetn ) X388 =l Uol3268LUod Yya3|ag MAg°0) 483Je3g: 15
H55 0 HGZ'3 7
(£198) s9nN7d
MOTD

AH3ILLYE

J10ZBSE

=

e g Y
802 HEe g0
ANIT me_m:mmUmnqn
8¢ Al

BE

15MS




154

WIRING DIAGRAM, SG17H — S

spolQ:s0'4a*'Q

(MFP EYdumy ednssedd |110: TIQ

(MP E)dwe | esnjajdus}idN3l

Mfr-£) due| eFJlBy]: OHD

plodeyos JJo-3ays jeadi 5§54

Yd3 143 SISl PROH'|UMS

yajIms eJnssedd {10! OM3

Y23 Im5 eJdnjeadue ] IMS

Ya3isas Jo32ej 0] SMS

#0184 A Y23 ¢ms 0d8JE! 9MS

en|g | Y31i1MS Dld J9eH:IdIMS

Mo )tk puv pey| AY S1a8d Ivloliad Y93 LAS OLd 3UCJd:dIMS

e} {yYs puw poy | Md dn SuJni Jeae| BYl: UD:{YMmS Y23 145 J¥6S:iesMg

BNl gL¥S | 95 13819 puv ped | AH aJassadd jlo Mol e§] 1! UDF OMS Y33 MS 934835 ISME

usotg | Jd poy H peieey Jeao BYI 3Y: UDI IMS AejeJd jjlo-3nys tend: SJY

iuld d (ENET] M SSRJY Y3IH Jo3deilod 8y} jllId: UD: IMS AB|®d Je1J¥3gE 35Y

en|q pu® uesJsH | N mall1ef pue /youig| A8 leped @x®Jq oYy} Sseidag: UD: 9MS derzog: 29
peJ pPUW Leeuf | UD eniq pu® 2919|718 Old d¥ed @41 ege208510: UD:dJMS dung: d
B3 IYyMR PUR VB8N | MD peJ pue 409 1d/| WB Oid 3uocJdy ey3 e3deuesi]: uD:diMs Jajell JnoH: H
veeld 2 e} ym pue A3818 ME 3885 ey3 WD 31{S: UD:ASMS (YOE) Jolmleusy: D

ypeJ® puw soj1es | DA 129818 8 Uojijdeuled 403 |mg (MA1)JB3SBYIS: 1S

(S-£198)

JNIT 3glisnd

Son7d
MO

AHGQ

!xﬂfn
(V) NOI.LdO

5 mmmt.o

BYE

AdYELLlvA

J0zags
e &
b ©

gue  HE

LS

ISMS




NUMERICAL [INDEX 6003-097-140-04

FART CODE FIG.KEY PART CODE FIG. KEY PART CODE ] FIG. KEY
J061-210-015-00 17 23 6209-046-001~00 9 16 6211-312-001-20 24 14
J062-062-067-00 21 6 6209-050~061-00 g 33 6211-312-002-20 9 37
J062-076-082~00 21 5 6209-050-002-60 9 34 24 15
V211-560-802-00 3 3 6209-056-001-00 20 7 6211-319-002-00 39
9 14 6209-300-002-00 17 18 6211-321-001-10 9 48

1719 6209-360-010-00 21 2 6211-322-003-00 g 49

17 27 6209-360-028-10 2 6 6211-340-001-30 8 1

22 4 6209-409-001-00 9 19 6211~342-001-30 8 2

¥211-560-802-50 4 3 6209-409-003-00 11 18 6211-361-010-10 7 1
¥341-120-008-00 9 20 6209-490-002-00 2 4 6211-510-001-00 5 10
V411-260-006-00 20 35 6209-500-003-00 9 174 | 6211-511-003-00 5 11
V600-110-600-20 3 45 6209-580-002-10 20 31 6211-511-004-00 5 12
V600-110-600-40 20 12 | 6209-587-001-00 13 4 6211-540-001-00 6§ 1
¥600-110-620-30 § 47 6209-605-004-00 1 4 6211-560-001-00 6 3
20 11 6209-610-001-00 5 3 6211-599-001-10 5 13

V582-200-000-60 19 6209-610-002-10 94 65 2
V704-140-016~00 11 16 209-625-001-00 514 6 4
V705-140-012-00 9 32 24 10 6211-715-002-00 1 5
¥705-140-040-00 9 41 6209-625-002-00 9 5 6211-721-001~00 1 6
¥710-140-004-00 g 24 24 12 6211-721-002-00 17
20 21 6209-630-002-10 23 6 6211-751-001-10 2 2

20 25 24 22 6211-760-003-10 5 29

¥720-101-900-80 20 30 6209-740-001-00 g 27 6211-777-007-20 10 1
¥720-102-401-50 15 9 6209-749-001-10 5 15 6212-111-010-10 13 1
24 17 9 42 { 6212-114-010-10 14 1

V720-102-401-80 T 3 6209-788-001-00 5 27 6212-116-010-10 14 3
V723-102-004-20 9 40 6209-940-004~00 11 15 6212-121-005-00 i3 2
24 16 6211-110-011-40 11 6212-124-005-00 14 2

V723-102-005-50 17 31 £211-141-007-30 110 £212-126-005-00 14 4
24 21 24 3 6212-211-001-10 13 3

1373-121-001-00 20 5 6211-150-007-00 12 6212-230-003-00 13 5
3625-301~002-00 72 6211-170-004-10 2 1 6212-235-001-00 13 6
3625-540-004-00 g 22 6211-173-003-00 2 3 $212-261-006-00 13 8
6209-000-002-00 11 1% 24 4 £6212-264-006-00 6§ 5
6209-000-003-00 111 6211-210-014-20 5 1 6212-266-006-00 6 6
6209-000-004-00 5 2 6211-258-001-00 5 8 6212-310-008-00 15 1
6209-000-004-10 5 24 24 8 £212-310-008-10 15 14
6209~000-013-00 15 7 6211-258-002-00 5 9 6212-330-013-30 15 5
6209-009-001-00 16 6 249 6212-333-001-00 15 6
5209-030-005-00 9 6 6211-291-001-10 5 23 6212-371-014-20 15 8
6209-030-006-00 9 7 6211-292-001-20 5 24 6212-379-001-00 15 9
17 28 24 11 6212-511-002-00 12 1

6209-030-041-00 18 4 6211-310-006-20 9 1 6212-521-002-00 15 3
$209-030-043-00 20 186 6211-311-004-20 9 36 6212-522-003-00 12 2
£209-044-001-00 20 28 6211-312-001-20 9 28 6212-523-003-00 12 6

185



158

6003-097-140-0A

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FiG, KEY
6212-524-002-00 20 3 6213-621-003-00 11 6 6215-410-036-10 19 4
6212-530-004-00 9 45 £213-622-002-10 17 3 6215-410-067-00 19 5
6212-531-005-10 5 6213-631-002-00 17 3 6215-412-001-20 21 1
6212-935-001-00 12 6213-631-005-00 17 4 6215-520-001-00 20 15
6212-535-002-00 20 13 6213-641-004-00 13 2 6215-526-001-10 20 17
6212-551-001-00 11 1 6213-642-002-00 17 7 6215-b31-005-00 20 28
6212-552-001-00 11 2 6213-660-006-00 13 1 §215-541-001-00 200 18
£212-561-001-00 11 3 6213-669-002-00 18 3 6215-541-002-10 20 243
6212-563-001-00 11 | 6213-671-012-00 18 o 6215-541-003-10 20 27
6212-565-001-00 13 5 £213-674-004-10 22 3 6215-542-001-10 9 23
6212-568-002-00 1 8 6213-711-003-20 1T 30 6215-542-002-00 20 20

24 2 6213-716-001-40 17 24 6215-543-001-10 20 19
6212-571-001-10 11 6 6213-721-001-00 5 22 6215-546-001-00 g 18
6212-575-001-00 11 I 6213-721-003-00 17 25 6215-5349-001-10 5 28
6212-600-002-00 11 3 6213-725-001-00 17 22 6215-549-003-00 20 22
6212-611-004-10 11 9 6213-743-002-10 17726 6215-543-007-00 20 33
6212-616-002-00 11 17 2420 6215-549-007-10 20 334
6212-620-001-10 i1 10 6214-111-011-20 3 1 6215-549-008-00 200 37
6212-621-002-10 11 11 §214-115-001-20 3 f215-549-021-00 20 32
6212-626-002-10 11 12 24 6215-549-029-00 20 24
6212-628-004-00 11 13 6214-141-022-00 4 1 6215-600-088-00 20 1
6212-628-005-00 11 14 6214-145-001-340 4 Z 6215-611-002-00 26 1
6213-100-003~20 16 1 24 T §215-612-002-00 26 34
6213-111-001-20 16 2 6215-300-005-00 19 1 6215-619-012-00 26 35
6213-120-003-00 16 3 6215-311-005-00 25 1 6215-619-013-00 26 37
6213-125-001-00 16 4 6215-315-002-00 19 2 6215-619-014-00 26 38
6213-140-002-00 16 8 6215-330~007-00 25 2 6215-619-015-00 26 39
6213-149-001-G0 16 10 6215-332-002-00 25 16 6215-619-016-00 26 40
6213-160-002-00 8 29 6215-338-002-00 25 15 6215-619-017-00 26 41
6213-161-001-00 89 A0 6215-342-002-00 25 3 6215-621-006-10 20 8
6213-164-001-84 g 3l 6215-343-002-00 25 4 6215-622-002-00 26 1z
6213-240-002-00 1615 6215-345-044-00 25 3 6215-629-017-00 26 13
6213-311-003-10 168 12 6215-345-045-00 25 6 6215-629-018-00 26 14
6213-319-001-00 9 2 6215~345-046-00 25 7 6215-629-020-00 26 18
6213-610-005-30 17 1 6215-345-047-00 25 8 6215-628-021-00 26 19
6213-611-003-20 17 6215-345-048-00 25 3 6215-625-022-00 26 20
6213-612-004-00 17 9 6215-345-049-00 25 10 6215-625-023-00 26 21
6213-613-002-10 i7 6215-345-050-00 25 11 6215-629-024-00 26 22
6213-614-003-10 1712 6215-345-051-00 25 12 6215-629-025-00 26 23

24 18 6215-345-052-00 25 13 6215~629-026-00 26 24
6213-614-006-10 17 17 6215-345-053-00 25 14 6215-628-027-00 26 25

24 19 6215-355-003-00 25 18 6215-629-028-00 26 26
6213-619-002-00 1711 6215-355-003-00 25 17 6215-629-029-00 26 27
6213-619-003-00 17 10 6215-3569-004-00 25 19 6215-629-030-00 26 28
6213-619-005-00 17 16 6215-410-035-10 i9 3 6215-629-031-00 26 29




6003-087-140-0A

PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6215-628-032-00 26 30 6281-229-022-00 28 6 6901-910-840-00 9 10
6215-629-033-00 26 31 6281-229-023-00 28 7 6901-910-845-00 9 15
6215-629-034-00 26 32 §281-223-024-00 28 8 9 44
6215-631-004-00 26 . 6281-229-025-00 28 g 17 13
6215-634-002-00 26 15 B281-229-026-00 25 10 6901-911-020-00 8 3
6215-635-002-00 26 8 6281-229-027-00 28 11 1o 2
6215-635-003-00 26 36 6281-229-028-00 28 12 6901-811-025+00 22 9
6215-637-002-00 26 33 6281-229-031-00 28 4 6902-050-816-00 9 38
6215-639-006-00 26 16 6281-270-001-00 22 2 6904-110-818-00 5 18
6215-639-007-00 26 17 6231-410-002-20 23 3 6904-110-540-00 5 18
6215-641-002-09 26 3 6281-910-001-00 23 G 6908-000-716-00 12 3
6215-643-003-00 26 4 6281-920-001-00 23 8 a0 10
6215-644-003-00 26 6 5281-971-001-10 23 1 6908-000-750-00 15 4
6215-649-003-00 26 5 6287-810-004-10 24 1 6308-160-408-00 16 5
6215-649-004-00 26 7 6509-000-084-00 3 8 6908-160-510-00 5 117
6215-649-005-00 26 9 943 6908-160-816-00 5 16
6215-649-006-00 26 10 6009-030-037-00 g 9 6908-161-015-00 15 2
6215-649-007-00 26 1 6509-360-912-10 21 3 6909-110-406-00 5 28
6219-732-002-00 23 4 6509-605-019-10 b 5 8 35
6219-752-001-00 20 2 g 3 20 34
6219-752-002-00 20 3 6513-770-022-10 1729 6909-110-408-00 21 23
6219-752-003-00 20 4 6515-419-014-00 21 4 6909-110-410-00 22 7
6219-752-004-00 20 o 6581-117-007-00 27 10 6909-110-508-00 9 12
6219-752-005-00 20 & 6581-123-011-00 27 12 1121
6281-100-003-00 22 8 6581-129-092-00 27 15 17 14
£281-111-002-00 27 1 6581-129-096-00 2T 16 17 20
6281-115~004~00 27 11 6581-129-099-00 21 13 6909-111-406-00 20 28
6281-116-002-00 27 2 (081-129-100-00 27 14 6309-111-508-00 VAR
6281-118-001-00 27 g 6582-450-014-00 23 2 6909-150-506-00 20 36
6281-121-003-00 27 3 6394-207-804-00 22 b §908-150-b08-00 9 13
6281-124-601-00 21 5 6894-240-902-00 13 1 17 15
6281-129-006-00 2711 6894-453-344-00 p 20 17 21
6281-129-007-00 27 7 §901-050-850-00 11 20 21 22
6281-128-008-00 27 18 6301-066-645-00 15 10 6909-164-503-00 11 22
6281-129-00%-00 27 18 6901-910-612-00 5 25 6309-202-308-00 g 25
6281-129-010-00 27 7 6909-572-008-00 2 )
6281-129-011-00 27 5 12 5 24 5
6281-123-019-00 21 2l 20 14 6909-830-212-00 1 12
6281-151-004-00 21 3 23 7 £909-902-299-00 5 2l
6281-200-007-00 22 1 6801-910-625-00 16 1 6309-906-105-10 16 13
6281-211-004-00 28 2 6901-816-816-00 4 6909-920-843-00 9 17
6281-213-008-00 28 1 1 11 g Z1
6281-214-006-00 28 13 6901-810-830-00 1 32 g 6
6281-222-007-00 28 3 6901-910-835-00 11 15 14
6281-229-021-00 28 §201-910-540-00 3 4 24 13

157



158

6003-097-140-04A
PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6911-129-006-00 1 3
6911-129-083-00 5
6911-219-195-00 ]




NUMERICAL INDEX 6003-097-150-04
PART CODE FIG, KEY PART CODE FIG. KEY PART CODE FIG. KEY
J081-210-015-00 17 23 6209-044-001-00 20 28 6211-312-061-20 g 28
J062-062-067-00 21 6209-046-001-00 g 16 24 14
J062-076-082-00 21 5 6209-050-001-00 8 33 6211-312-002-20 9 37
¥211-560-802-00 3 3 6209-050-002-00 g 34 24 15
§ 14 | 5209-056-001-00 20 7 6211-319-002-00 g 39
17 19 6209-300-002-00 17 18 6211-321-001-10 9 48
17 21 6209-360-010-00 21 2 6211-322-003-00 9 49
223 6209-360-028-10 2 6 6211-340-001-30 8§ 1
¥211-560-802-50 & 3 6209-409-001-00 9 19 6211-342-001-30 8 2
¥341-120-008-00 9 20 £209-409-003-00 1118 6211-361-010~10 7 1
V411-260-006-00 20 35 £209-490-002-00 2 4 6211-510-001-00 5 10
¥600-110-600-20 3 46 6209-500-003-00 9  17A | 6211-511-003-00 5 11
¥600-110-600-40 20 12 | 6209-580-002-10 20 31 6211-511-004-00 5 12
V600-110-620-30 9 47 £209-587-001-00 13 4 6211-540-001-00 6 1
200 11 6209-605-004-00 1 4 6211-560-001-00 5 3
V682-200-000-60 19 6209-610-001-00 53 6211-599-001-10 5 13
¥704-140-016-00 116 6209-610-002-10 g 4 6 2
¥705-140-012-00 3 32 6209-625-001-00 5 14 6 4
V705-140-040-00 g 4l 24 10 6211-715-002-00 1 5
¥710-140-004-00 9 24 6209-625-002-00 9 5 £211-721-001-00 16
20 21 24 12 | 6211-721-002-00 I 7
20 25 6209-630-002-10 23 6 6211-751-001-10 2 2
¥720-101-800-80 20 30 24 22 | 6211-760-012-20 5 29
¥720-102-401-50 16 9 6209~740-001-00 g 27 6211-777-007-20 10 1
24 17 6209-749-001-10 5 15 6212-111-010-10 131
¥720-102-401-80 73 42 | 6212-114-010-10 14 1
V723-102-004-20 9 40 6209-788-001-0¢ 5 27 6212-116-010-10 14 3
24 16 6209-940-004-00 11 15 £212-121-005-00 13 2
¥723-102-005-50 17 31 6211-110-011-40 11 6212-124-005-00 142
24 21 6211-141-007-30 110 6212-126-005-00 14 4
1373-121-001-00 22 4 24 3 6212-211-001-10 13 3
3625-301-002-00 T 2 6211-150-007-00 1 2 | 6212-230-003-00 13 5
3625-540-004-00 g 22 5211-170-004-10 2 1 6212-235-001-00 13 6
6209-000-002-00 1119 6211-173-003-00 2 3 6212-261-006-00 13 8
6209-000-003-00 11t 24 4 | 6212-264-006-00 6 5
6209-000-004-00 5 2 6211-210-014-20 5 1 6212-266-006-00 6 6
6209-000-004-10 5 24 [ 6211-258-001-00 5 8 6212-310-008-00 15 1
6209-000-013-00 15 7 24 8 6212~310-008-10 15 14
6209-009-001-00 16 6 6211-258-002-00 5 9 6212-330-013-30 15
6209~030~005-00 9 6 24 9 6212-333-001-00 15 6
6209-030-006-00 9 7 6211-291-001-10 5 28 6212-371-014-20 15 8
17 28 6211-292-001-20 5 24 6212-378-001-00 15 9
6209-030-041-00 18 4 24 11 6212-511-002-00 121
6209-030-043-00 20 16 £211-310-006-20 9 1 6212-521-002-00 15 3
6209-031-083-00 22 5 6211-311-004-20 9 36 | B212-522-003-00 122

155



160

6003-097-150-04

PART CODE FIG. KEY PART CODE FIG, KEY PART CODE FIG. KEY
6212-523-003-00 12 6 6213-619-005-00 1716 6215-410-035-10 19 3
6212-524-002-00 20 9 6213-621-003-00 17 6 6215-410-036-10 19 4
6212-530-004-00 9 45 6213-622-002-10 17 ] 6215-410-057-00 19 D
6212-531-005-10 ] 6213-631-002-00 17 3 6215-412-001-20 21 1
§212-535-001-00 12 4 6213-631-005-00 17 4 6215-520-001-00 20 1%
6212-535-002-00 20 13 6213-641-004-00 18 2 6215-526-001-10 20 17
6212-551-001-00 11 1 6213-642-0062-00 17 i 6215-531-005-00 20 26
6212-552-001-00 11 2 6213-660-006-00 i8 1 6215-541-001-00 20 18
6212-561-001-00 11 3 6213-669-002-00 18 3 6215-541-002-10 20 23
6212-563-001-00 11 4 6213-671-003-00 18 ] 6215-541-003-10 20 27
6212-565-001-00 1 5 6213-674-006-10 22 2 6215-542-001-19 9 23
6212-569-002-00 1 8 6213-711-003-20 17 30 §215-542-002-00 20 20
24 2 6213-716-001-40 17 24 6215-543-001-16 20 18

6212-571-001-10 11 i §213-721-001-00 b 22 6215-546~001-00 9 18
6212-575-001-00 11 7 6213-721-003-00 17 25 6215-549-001-10 5 26
6212-600-002-00 11 8 6213-729-001-00 1722 6215-548-003-00 20 22
6212-611-004-10 11 9 6213-743-002-10 1728 6215-549-007-00 20 33

6212-616-002-00 i1 17 24 )20 6215-549-007-10 20 33A
6212-620-001-10 i1 10 6214-111-011-20 3 1 6215-549-008-00 20 37
6212-621-002-10 11 11 -6214-115-001-20 3 2 6215-549-021-00 20 32
6212-626-002-10 11 12 24 6 §215-545-029-00 20 24
6212-628-004-00 11 13 6214-141-022-00 4 I 6215-600-088-00 20 1
6212-628-005-00 i1 14 6214-145-001-30 4 2 6215-611-002-00 26 i
6213-100-003-20 18 I 24 7 6215-612-002-00 26 34
6213-111-001-20 16 2 6215-300-005-00 19 1 §215-619-012-00 26 38
6213-120-003-00 16 3 6215-311-005-00 25 1 6215-613-013-00 6 37
6213-125-001-00 16 4 6215-315-002-00 13 2 6215-619-014-00 26 38
6213-140-002-00 16 8 6215-330-007-00 25 2 6215-619-015-00 26 38
6213-149-001-00 168 10 6215-332-002-00 25 16 6215-619-016-00 26 40
6213-160-002-00 9 29 6215-33%-002-00 25 15 6215-619-017-00 26 41
6213-161-001-00 & 30 6215-342-002-00 25 3 6210-621-006-10 20 8
6213-164-001~-00 g3 6215-343-002-00 25 4 6215-622-002-00 26 12
6213-240-002-00 16 15 6215-345-044-00 25 5 6215~629-017-00 26 13
6213-311-003-10 6 12 6215-345-045-00 25 6 6215-629-018-00 26 14
6213-319-001-00 9 2 6215-345-046-00 25 T 6215-629-020-00 26 18
§213-610-006-30 17 1 6215-345-047-04 29 8 6215-629-021-00 26 19
6213-611-003-20 17 2 6215~345-048-00 25 9 6215-629-022-00 26 20
6213-612-004-00 17 9 6215-345-049-00 25 10 6215-629-023-00 26 21
6213-613-002-10 B 8 6215-345-050-00 b 11 6215-629-024-00 26 22
6213-614-003-10 17 12 6215-345-051-00 2b 12 6215-629-025-00 26 23
24 18 6215-345-052-00 25 13 6215-629-026-00 26 24

6213-614-006-10 1717 6215-345-053-00 25 14 §215-629-027-00 26 25
24 19 6215-355-003-00 25 18 6215-629-025-00 26 26

6213-619-002-00 17 11 6215-359-003-00 2617 6215-629-029-00 26 27
§213-613-003-00 10 6215-359-004-00 25 18 6215-629-030~00 26 28




6003-097-160-04

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6215-629-031-00 26 29 6281-216-001-00 28 18 6901-066-645~00 15 10
6215-629-032-00 26 30 6281-217-001-00 28 16 6901-910-612-00 5 25
6215-629-033-00 26 31 6281-221-001-00 28 4 T 4
6215-629-034-00 28 32 6281-222-004-00 28 1 12 5
6215-631-004-00 26 2 6281-225-002-00 28 2 20 14
6215-634-002-00 26 15 6281-229-003-00 28 3 23 7
6215-635-002-00 26 8 6281-229-004-00 28 B 6901-910-625-00 18 7
6215-635-003-00 26 36 6281-229-005-00 28 5 6901-8310-816-00 8
6215-637-002-00 26 33 6281-229-006-00 28 8 16 11
5215-635-006-00 26 16 6281-229-007-00 28 9 6901-810-830-00 iT 32
6215-638-007-00 26 17 6281-229-008-00 28 11 6901-910-835-00 g 1
6215-641-002-00 26 3 6281-229-009-00 28 10 6901-910-840-00 3 4
6215-643-003-00 26 4 6281-229-010-00 28 14 8 10
6215-644-003-00 26 & 6281-223-011-00 28 15 6301-910-845-00 g 1ib
6215-649-603-00 26 5 6281-229-012-00 28 1% 9 44
6215-649-004-00 26 7 6281-229-013-100 28 20 17 13
§215-649-005-00 26 g §281-229-014-00 28 .21 6901-911-020-00 § 3
6215-649-006-00 26 10 6281-223-015-00 28 22 10 2
6215-649-007-00 26 11 6281-229-016-00 28 23 6901-911-025-00 22 8
6219-732-002-00 23 4 | 6281-229-017-00 28 24 6902-050-816-00 9 38
6219-752-001-00 20 2 6281-229-018-4¢ 28 25 6904-110-818-00 a 13
6219-752-002-00 20 3 6281-271-002-00 28 26 6304-110-840-00 5 18
6219-752-003-00 20 4 6281-410-002-20 23 3 6908-000-716-00 12 3
5218-752-004-00 20 5 6281-910-001-00 23 5 20 10
6219-752-005-00 20 6 6281-920-001-00 23 8 6908-000-750-00 15 4
6281-100-003-00 22 T 6281-971-001-10 23 1 6908-160-408-00 18 ]
6281-111-002-00 a1 1 6287-810-004-10 24 1 6908-160-510-00 5 17
6281-115-004-00 27 1 6509-000~084-00 9 8 6908-160~816-00 3 16
6281-116-002-00 27 2 9 43 6908-161-015-00 15 2
6281-118-001-00 21 g 6509-030-037-00 9 9 6909-110-406-00 5 28
6281-121-003-00 27 3 6509-360-912-10 21 3 g 35
6281-124-001-00 27 6 6509-605-019-10 5 5 20 34
6281-129-006-00 270 11 9 3 6909-110-408-00 2T 23
6281-129-007-00 27 7 6513-T70-022-10 17 28 6909-110-410-00 22 6
$281-129-008-00 27 18 6515-419-014-80 21 4 6905-110-508-00 9 12
6281-129-009-00 2119 6581-117-007-00 21 10 11 21
6281-129~010-00 27 4 6581-123-011-00 21 12 17 14
6281-129-011-00 27 5 6581-129-092-00 27 15 17 20
6281-129-019-00 27 21 6581-129-086-00 21 16 £909-111-406-00 20 29
6281-151-004-00 27 8 6581-129-099-00 27 13 6909-111-508-00 2120
6281-200-016-00 22 1 6581-129-100-00 27T 14 6909-150-506-00 20 36
6281-213-003-00 28 7 6532-450-014-00 23 2 6909-150-508-00 9 13
6281-214-003-00 28 12 6894-240-902-00 13 T 17 15
6281-214-004-00 28 13 6894-453-344-00 5 20 17 21
6281-215-001-00 28 11 6301-050-850-00 11 20 27 22

161



162

6003-097-150-04
PART CODE FIG. KEY PART CODE FIG. KEY FART CODE FIG. KEY

6909-164-508-00 11 22
6909-202-308-00 9 25
6509-572-008-00 2 5
24 5

§909-830-212-00 1 12
6909-902-299-00 5 21
6909-906-105-10 16 13
69069-920-843-00 g 17
8 21

9 26

16 14

24 13

£911-129-006-00 1 3
6911-129-083-00 5 7
6911-219-1%5-00 5 4




NUMERICAL {NDEX 1631-098-100-10

PART CODE FI16. KEY PART CODE FIG. KEY PART CODE FiG. KEY
1323-220-012-00 19 10 1518-621-560-00 40 1593-102-504-00 2 4
1337-401-006-00 20 15 1524-122-001-00 20 6 1593-102-505-00 2 5
24 18 1527-604-002-00 42 17 1593-103-054-00 32

54 46 1544-104-204-00 309 1593~103-500-10 3 1

1342-402-006-00 4 14 3014 1593-104-004-00 3 18
1376-121-001-00 29 24 1544-104-205-00 3 10 1593-104-500-00 3 B
1376-606-005-00 4117 3 15 1593-104-502-00 3 7
1383-452-001-00 22 12 1560-104-010~40 2 16 1593-105-213-10 4 10
1386-241-002-00 21 4 1560-132-007-30 20 14 1593-112-002-50 5 5
21 10 1560-664-250-00 44 17 1593-112-003-20 5 8

35 4 45 22 1593-112-051-30 5 4

1415-120-006-00 17 22 1560-664-252-00 44 18 1693-112-200-00 5 1
20 16 45 23 1593-112-222-00 509

1415-126-020~00 32 30 1560-664-253-00 1419 1593-112-510-30 5 3
32 34 45 24 1593-112-520-10 5 12

1415-125-021-09 24 20 1564-512-001-00 30 2 1593-117-001-40 6 3
54 48 312 1593-117-003-10 6 6

1416-209-005-00 7016 1564~654-213-00 4319 1593-117-200-20 6 1
1416-600-057-00 40 9A | 1575-104-202-00 3 12 1593-117-510-20 6§ 2
1421-903-010-00 52 17 1575-623-009-00 14 2 1593-122-051-00 701
1424-101-203-00 2 17 45 2 1593-203-058-20 11 2
1424-101-204-00 2 18 1575-623-010-00 44 3 1593-304-008-00 18 3
1425-621-004-00 2 9 45 3 1593-304-051-20 18 1
34 1581-621-290-00 44 15 1593-304-053-10 18 6

34 28 45 20 1593-304-054-10 18 4

1427-111-006-00 4 16A | 1581-740-116-00 39 8 1593-304-055-10 18 7
4 204 | 1588=105-210-00 4 5 1593-304-057-10 18 8

1427-130-260-00 22 31 1593-101-003-20 16 1593-307-051-20 18 12
1427-601-003~00 22 4 1593-101-009-10 112 18 16
1427-621-002-10 5 /2 1593-101-011-10 113 1593-307-052~10 18 13
1427-621-012-00 30 7 1593-101-012-00 114 18 17
31 7 17 5 1593-307-053-10 18 14

400 2 1593-101-220-40 ) 18 18

1427-934-013-00 51 13 1593-102-001-10 2 10 1583-310-054-20 19 6

1427-941-016-00 51 20 1593-102-002-10 2 11 1593-310-520-20 19

1432-242-004-00 37 14 1593-102-003-20 2 14 1593-310-540-00 19 9
1435-201-220-00 13 6 1593-102-004-20 2 15 1593-312-056-20 20 18
1444-122-002-00 20 12 1593-102-005-30 2 6 20 27
1444-601-015-00 43 14 1593-102-006-50 2 21 1593-317-201-00 21 2
1444-621-008-00 41 20 1593-102-009-10 2 23 1593-317-210-00 21 1
1444-621-311-00 43 6 1593-102-011-00 2 1 1593-332-051-20 22 9
1444-621-312-00 43 1 1593-102-012-00 2 22 1593-332-051-30 22 94
1480-207-011-00 32 8 1593~102~500-10 21 1593-332-052-10 22 1
33 8 1593-102-502-00 2 2 1593-332-053-00 22 8

1488-611-001-00 41 9A | 1593-102-503-00 2 3 1593-332-061-00 22 2

163



164

1631-098-100~10

FART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1583-332-520-20 22 1 1593-403-510-70 29 2 1593-555-011-00 3T 18
1593-332-520-30 22 14 1593-403-510-80 29 2A 50 i
1593-333-500-30 22 14 1593-406-004-00 30 14 1583-505-013-00 37 22
1583-334-051-30 22 20 3r 10 20 9
1593-334-054-20 22 19 15693-406-005-10 30 13 1533-601-003-20 g 11
1583-334-054-30 22 194 31 9 1583~-601-008-30 39 114
1593-334-055-00 22 2l 1593-406-006-00 0 17 1593-601-009-00 3% 10
1593-334-056-40 22 18 i1 13 1593-601~054-00 39 U
1593-334-056-50 22 18A | 1593-406-008-00 30 5 1593-601-061-40 39 13
1583-334-300-10 22 25 31 5 1583-601-064-20 39 5
1593-334-300-20 22 254 1593-406-240-10 30 16 1593-601-065-10 30
1583-334-310~00 22 27 31 12 31
1533-334-310-10 22 27TA ) 1593-406-250-00 30 12 1593-601-067-10 38 3
1593-334-310-20 22 278 3l 8 1583-601-067-20 38 34
1583-335-058-00 22 33 1593-406-500-10 31 1 1593-601-067-30 38 3B
1593-335-500-30 22 2% 1593-406-500-20 31 14 1593-601-068-10 38 o
1593-335-500-40 22 Z29A | 1593-406-500-30 31 1B 38 11
1593-335-500-50 22 29B 1583-407-002-00 32 i 1583-601-069-00 30 3
1593-341-008-00 2p 23 33 6 31 3

54 72 1593-407-004-40 32 3 1593-601-071-60 38 4
1593-341-009-00 25 24 33 3 1593-601-072~00 38 5A
o4 73 1593-407-006-00 3z 7 38 114
1583-341-012-10 25 25 33 T 1533-601-073-00 39 7
54 74 1583-407-007-10 33 15 1593-601-074~00 39 B
1593-342-001-00 25 1 1593-407-051-60 33 1 1593-601-271-20 38 19
27 i 1593-407-200-40 33 ] 1583-601-271-30 38 194
o4 50 1593-407-510-50 32 11 1593-601-510-00 39 1
1593-351-001-00 27 3 33 11 1593-601-510-10 39 14
1583-401-009-00 116 1533-407-520-30 33 186 1583-601-510-20 39 1B
15693-401-071-40 28 3 1593-407-530-30 32 18 1593-601-524-10 38 2
1593-401-071-50 28 34 33 18 1593-601-525-10 39 3
1593-402-051-10 2810 1583-407-530-40 32 184 1593-601-561-20 38 17
1593-402-210-00 28 9 33 184 | 1593-601-581-30 38 174
1583-402-510-40 28 13 1593-411-001-10 35 6 1593-601-581-20 38 20
1593-403-001-10 29 11 1593-411-062-20 35 7 1593-601-581-30 38 204
1593-403-003-10 29 10 1583-411-053-1¢ 35 8 1583-606-006-10 40 5
1593-403-004-10 29 3 1593-411-053-20 35 84 42 14
1533-403-005-00 23 28 1593-411-201-00 35 1 1593-611-041-00 41  14B
1593-403-007-20 29 22 1593-411-610-10 35 2 1593-611-011-10 4] 2
1593-403-009-00 29 4 1593-553-003-20 36 2 1593-611-011-20 41 2A
1583-403-052-30 29 15 1593-553-007-20 36 7 1593-611-012-00 4] 3
1593-403-006-30 29 18 1593-553-540-40 36 1 1533-611-013-00 41 10
1593-403-056-40 2% 1BA | 1593-553-540-50 36 14 1593-611-014-00 41 16
1593-403-000-70 29 1 1593-553-550-10 36 6 1593-611-058-00 41 13
1593-403-b00-80 29 1A 1593-553-670-30 36 12 1593-611-200-20 41 8




1631-098-100-10

FART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FIG. KEY
1593-611-200-30 41 84 1593-901-009-00 47 8 9 8
1583-611-200-40 41 8B 51 22 10 9
1593-611-200-50 41 8C | 1583-901-009-10 51 Z2A | 1608-201-004-20 § 13
1533-612-005-00 42 2 1593-301-015-00 47 12 9 13
1593-612-220-10 42 48 10 19 14
1583-612-230-00 42 94 50 2 1608-201-005-10 g 13
1593-616-004-20 40 3 1583-801-200-00 20 1 9 11
42 11 1593-904-001-90 51 i 16 18

1593-621-001-40 43 9 1593-904-003-00 bl 3 1608-201-006-20 g 26
1593-621-250-10 43 1583-904-007-00 al 5 § 26
1583-621-252-00 43 o 1593-905-001-00 5l 8 1 27
1583-621-510-30 43 2 1593-305-003-00 3l 10 1608-201-008-10 8 29
1693-622-001-10 43 22 1583-905-007-00 81 12 9 29
1693-622-211-10 43 12 1593-806-001-00 51 15 10 30
1593-622-240-00 43 18 1533-306-003-00 5l 17 1608-201-011-20 g 3b

1593-622-250-00 43 17 1593-806-007-00 5119 g 354

1593-622-260-10 43 15 1583-807-001-00 o2 1 10 364
1583-622-270-00 43 20 1583-907-003-00 o2 3 1608-201-013-00 g 27
1593-622-330-00 43 18 1583-907-005-00 32 5 9 zZi
1593-623-001-00 5 16 1593-907-007-00 02 G i0 28
44 9 1593-807-007-20 o2 BA | 1608-201-200-20 8 24

45 14 1600-112-231-00 5 14 9 24

1593-623-002-00 44 8 1600-112-232-08 b 10 1o 25
45 13 5 15 1608-203-002-30 11 4

1583-623-003-00 44 10 1600-5085-007-00 6 9 1608-203-200-00 11 13
45 15 1600-802-023-00 ol 6 1608-205-200-10 12 1

1533-623-270-00 41 3 1608-105-001-40 4 20 1608-205~206-10 12 G
1583-623-270-1¢0 41 3A 1 1608-105-002-10 4 23 1608-205-208-00 12 6
1593-623-272-00 41 4 1603-105-221-00 4 8 1608-205-222-00 12 7
1583-623-273-00 41 ] 1608-105-223-00 4 15 1608-205-224-00 12 8
1593-623-502-00 44 o 4 19 1608-205-229-00 12 9
45 B 4 244 1608-205-231-00 12 10

1593-623-503-00 44 4 1608-105-230-00 4 2 1608-205-265-00 12 2
45 4 1608-105-241-00 i 11 1608-205-284-00 12 3

1583-623-504-00 44 7 4 24 1608-206-001-00 13 4
45 7 1608-122-002-10 713 1608-206-002-00 14 26

1593-623-520~00 44 20 1608-122-003-00 7 3 1608-206-003-10 14 30
45 25 1608-122-004-00 7 2 1608-206-004-00 14 31

54 28 1608-122-200-50 7 B 1608-206-005-00 14 334

1583-623-610-00 45 3 1608-122-210-20 1 7 1608-206-200-30 13 1
1593-630-200-10 46 1 1608-122-220-20 7 8 1608-206-210-20 13 13
1593-630-210-00 46 3 1608-122-230-10 T 15 1608-206-240-00 14 19
1593-630-211-00 46 4 1668-201-001-40 8 1 1608-206-241-00 14 20
1583-630-220-10 46 1 9 1 1608-207-003-20 16 14
1583-630-300-00 46 2 1608-201-002-30 8 8 1608-207-004-10 16 5

165



166

1631-098-1060-10

PART CODE FIG. KEY PART CODE F1G. KEY PART CODE F1G. KEY
16 15 54 57 1608-5563-210~00 36 16
1608-207-006-10 17 9 1608-341-013-00 25 14 1608-554-001-00 3T 11
1608-207-007-10 17 10 54 B3 1608-554-002-00 37 15
1608-207-008-00 17 16 1608-341-014-10 25 15 1608-554-200-10 37 1
1608-207-003-20 1717 54 64 1608-554-210-10 37 4
1608-207-011-00 15 7 1608-241-015-00 25 16 1608-554-600-20 317 T
1608-207-012-00 15 17 24 65 1608-606-200-20 40 1
1608-207-014-00 16 21 1608-341-016-00 25 18 1608-606-200-34 40 14
1608-207-200-30 13 1 54 67 1608-606-200-40 40 iB
1608-207-210-20 is i 1608-341-021-10 24 12 1608-616-001-10 42 1%
1608-207-220~20 15 12 b4 40 1608-616~002-20 42 16
1608~207-230-00 15 18 1608-341-023-00 24 7 1603-615-200-20 42 10
1608-207-240-20 16 1 o4 35 1608-621-500-10 43 1
1608-207-250-20 16 9 1608-341-025-10 24 18 1608-623-500-30 44 1
1608-207-260-20 i 18 24 47 1608-623-500-40 44 iA
1608-207-270-10 17 1 1608-341-026-00 23 5 1608-623-500-50 44 1B
1608-207-280-10 15 21 54 5 1608-623-600-09 45 1
1608-207-290-00 17 4 1608-341-027-00 25 4 1608-623-600-10 45 14
1608-207-310-00 i6 4 od, b3 1608-623-600-20 45 1B
1608-208-200-00 17 18 1608-341-200-00 2% 3 1608-501-003-10 47 1
1608-304-001-00 18 2 bd b2 48 9
1608-307-200-10 13 1 1608-341-210-30 23 1 49 7
1608-307-210-10 18 15 54 l 1608-901-004-06 47 6]
1608-310-001-30 19 7 1608-341-220-20 23 13 1608-904-001-00 51 2
1603-310-002-00 18 54 13 1608-904-001-10 51 24
1608-310-200-10 19 1 1608-341-230-20 24 1 1608-904-006-00 81 4
1608-312-002-10 20 g 54 23 1608-905~001-00 51 9
1608-312-003-30 20 11 1608-341-240-20 24 4 1608-905-001-10 bl 94
1608-312-003-40 20 114 54 26 1608~-905-006-00 51 11
1608-312-005-00 20 4 1608-341-240-30 24 44 1608-906-001-00 51 16
1608-312-006~20 200 18 54 27 1808-306-001-10 ol 164
1608-312-200-30 20 1 1608-341-260-30 24 10 1608-906-006-00 51 18
1608-312-200~40 20 1A a4 38 1608-807-001-10 52 2
1608-312-2106-20 20 5 1608-341-270-00 54 264 1608-907-002-00 52 4
1608-312-220-00 20 17 1608-341-300-30 26 1 1614-922-200-10 53 1
1608-313-200=10 20 23 1608-341-300-40 b 1A | 1631-101-210-00 1 1
1608-341-001-20 23 4 1608~341-310-30 25 12 1631-104-001-00 3 17
94 4 54 61 1631-104-200-00 3 11
1608-341-003-20 23 10 1608-341-320-10 25 20 1631-105-002-00 4 16
a4 10 54 69 1631-105-201-00 4 9
1608-341-006-10 23 17 1603-341-330-00 23 20 1631~105-201-10 4 94
o4 17 54 20 1631-105-202-00 4 84
1608-341-008-00 23 22 1608-553-200-20 36 1t 1631-201-001-00 10 1
a4 22 1608~553-200-30 36 11A | 1631-201-200-00 g 35
1608-341~012-00 25 8 1608-553-200-40 i6 11B 19 38




1631-098-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE F1G. KEY
1631-203-001-00 11 8 1631-611-210-10 41 14 9 iz
1631-203-200-00 i1 11 1631-611-210-20 41 1B 1o 23
1631-206-200-00 13 9 1631-612-001-10 47 1 2144-117-002-00 41 184
1631-401-200-30 28 1 1631-801-001-10 47 1 2144-409-210-10 34 11
1631-401-200-40 28 14 48 1 2145-480-001-00 32 27
1631-401-200-50 28 1B 49 1 2145-480-200-00 32 26
1631-401-300-00 28 5 1631-801-002-10 47 2 2157-410-001+00 34 29
1631-401-310-00 28 T 48 2 2000-901-027-00 47 9
1631-403-001-10 28 26 49 2 48 7
1631-403-001-20 29 264 | 1631-901-003-00 47 3 50 4
1631-403-200-00 29 18 1631-801-003-10 41 34 | 2502-105-002-00 4 234
1631-406~200-20 30 1 49 3 2502-407-001-10 22 24
1631-406-200-34 30 14 1631-901-005-00 47 2002r-901-004-20 47 4
1631-406-200-40 30 1B 43 5 48 4
1631-406-200-50 30 1IC | 1631-901-005-10 47 BA 49 4
1631~406-220-00 30 21 48 oA 2706-501-003-00 42 T
1631-406-230-00 30 24 49 5 2706-501-004-00 42 8
1631-407-001-00 3z 23 1631-901-007-00 48 3517-205-007-00 24 2
1631-407-002-00 32 3z 1631-801-007-10 48 34 54 24
1631-407-003-00 32 33 1631-910-001-00 b2 8 3543-350-001-00 34 22
1631-407-004-00 32 274 1631-810-001~10 a2 84 | 3560-201-015-00 42 4
1631-407-201-10 32 1 1631-910-002-00 bz 8 3600-201-013-00 20 24
1631-407-202-00 32 5 1631-910-003-00 52 10 3610-631-002-00 38 8
1631-407-203-00 32 15 1631-810-004-00 52 11 3614-261-002-00 43
1631-407-210-00 32 16 1631-910-005-00 2 12 3621-702-003-00 29 i
1631-407-220-10 32 29 1631-810-005-10 bz 124 | 3623-820-013-60 28 4
1631-407-300-00 32 26A } 1631-910-006-00 92 13 3625-212-007-00 29 17
1631-408-001-10 34 18 1631-910-007-00 52 14 3626-276-003-00 17
1631-408-002-00 34 24 1636-901-008-00 47 10 3631-221-001-00 1 9
1631-408-003-00 34 A1 48 8 3631-270-003-00 43 21
1631-408-210-00 34 20 50 3 3631-350-201-10 34 14
1631-555-001-00 3719 1636-901-015-00 47 13 3631-353-001~10 8 32
31, 20 48 11 9 32
a0 I 1640-903-013-00 51 24 10 8
1631-555-002-00 3T 21 1640-903-016-00 51 14 33
50 8 1646-903-033-00 Bl 23 3631-353-002-10 14 32
1631-555-200-00 60 5 1640-303-036-00 81 1 3631-671-002-00 is 20
1631-601-001-10 38 13 1640-904-013-00 51 25 3640-350-006-10 34 9
1631-601-002-00 38 15 1640-904-016-00 51 21 3640-711-001-00 41 144
1631-601-002-10 38 l5A ] 1640-905-013-00 b2 12B | 3643-586-001-00 4 29
1631-661-003-00 38 18 1640-305-016-00 52 1% 3646~703~001-00 2z D
1631-601-003-10 38 iga | 2111-101-011-00 8§ 31 3648-703-001-00 22 oA
1631-601-004-10 38 2 g 31 3650-261-261-00 45 9
1631-601-200-10 38 1 10 32 3650-262-202-00 44 B
1631-611-210-00 4] 1 2137-223-004-00 § 22 45 6

167



168

1631-098-100-10

PART CODE FiG. KEY PART CODE FiG. KEY PART CODE FIG. KEY
46 8 45 16 K130-003-000-00 34 i
3650-270-214-00 43 3768-185-022-10 14 21 K130-003-003-00 34 2
3652-261-202-00 5 13 34 19 K130-003-004-00 34 5
3656-115-001-00 15 15 3908-170-020-00 40 6 K182-002-002-00 14 23
3656-221-001-10 37 g 42 13 K182-032-000-00 14 22
3656-354-004-10 14 33 4106-105-303-00 6 5 K182-032-002-00 14 24
3659-310-004~00 4 28 22 14 K182-032-003-00 14 25
3661-212-001-00 z 27 24 5 Kz11-004-007-00 14 8
rr 23 54 33 KZ211-012-006-00 14 1
34 26 4301-210-002-00 38 12 K211-012-003+00 14 3
38 6 43 13 K211-012-005-00 14 ]
42 18 4319-911-001-00 83 4 K211-012-006-00 14 B
3664-276-001-00 44 24 6213-200-002-10 4 1 K211-012-007-00 14 7
45 2% 6219-755-001-00 4 K211-012-008-00 14 11
84 29 6301-045-895-00 9 18 K211-012-009-06 14 4
3664-351-006-00 14 18 16719 K211-012-011-00 14 14
3666-202-005-00 I 16A | 7955-201-028-00 8. 23 KZ211-012-100-00 14 2
28 2 9 23 K250-034-000-30 34 15
3667-354-220-00 14 34 1024 P103-112-002-00 42 9
3667-354-230-00 14 35 8523-202-241-00 21 T V111-163-002-00 4 21
3670-375-220-00 34 27 8523-202-242-00 Al 3 45 26
3728-552-008~00 24 18 8092-011-204-00 7 g %4 30
b4 44 J061-114-024-00 8§ 28 ¥120-266-001-20 14 15
3737-113-005-00 g 6 9 28 V120-266-002-50 14 g
9 6 10 29 ¥120-366-001-60 38 18
10 ] 34 23 38 21
3737-122-001-00 23 15 34 25 44 12
a4 1D 34 30 44 16
3737-172-009-00 39 1 J061-209-011-00 4 18 45 17
3737-172-010-00 4 27 4 22 45 Zl
34 314 | J061-210-012-00 4 12 V201-260-863-50 15 4
4323 4 17 VZ01-260-804-00 34 6
44 13 4 21 V201-260-805-00 17 6
45 18 4 25 24 13
3737-172-011-00 I 5 4 30 a4 41
30 9 JO61-210-015-00 2 20 ¥201-260-806-00 14 16
31 18 J061-211-013-00 4 13 ¥201-260-809-50 g 18
3746-172-013-00 34 31 4 26 9 184
46 9 JT061-232-040-00 2 12 10 194
3746-185-014-00 32 238 J061-238-046-00 2 13 V201-460-802-00 T 1
44 14 J061-247-005-00 3 18 ¥201-460-80G4-50 7 3
45 19 J362-081-087-00 4 31 V201-461-003-00 8§ 33
3748-185-103-00 14 36 J062-104-111-00 & 30 g 33
3756-315-001-00 41 14 9 30 10 34
3768-172-007-00 44 11 0 31 V203-461-002-00 1 K




1631-098-100-10
PART CODE FI1G. KEY FPART CODE FIG. KEY PART CODE FIG. KEY
3 19 30 22 g 36
¥203-461-002-50 22 34 300 25 9 36
¥210-260-601-20 T 14 54 55 16 37
22 32 o4 B0 23 7
23 B ¥211-260-802-50 1 15 24 21
3z 4 KA A 4
33 4 a0 10 54 7
38 12 V211-260-803-00 3 19 54 49
54 6 g 19 ¥211-561-802-50 36 13
V210-260-601-60 6 10 20 36 14
22 26 25 1 36 17
32 24 54 58 V211-561-003-00 36 15
34 13 V211-260-804-00 8 20 V211-660-802-00 3 5
43 10 § Z0 ¥251-261-004-5¢C 8 T
46 5 10 21 g 7
V¥210-260-602-00 13 186 34 8 i0 7
43 11 V211-260-804-50 1413 V271-160-602-50 3 8
V210-360-601-20 23 21 ¥211-261-002-00 28 14 3 13
84 21 32 2 ¥300-250-005-08 40 10
V210-360-601-60 4 B 33 2 V301-260-006-00 1 18
22 30 34 21 5 6
38 7 V211-261-002-50 20 7 2z 13
V210-360-602-00 30 8 22 28 41 6
30 15 25 2 45 10
31 11 27 ¥304-260-008-00 1 1
3t 17 30 6 15 5
V211-260-801-20 38 § 31 & 17 8
V211-260-801-60 4 3 54 51 20 13
5 1 ¥211-261-004-50 12 11 24 15
3 16 V211-360-801-60 13 12 24 17
9. 16 17 18 37 13
M- 17 30 10 38 1%
13 o 31 18 41 18
19 3 40 3 54 43
28 6 V211-360-802-00 2 8 o4 45
28 8 2 18 V304-260-010-00 2 25
32 2b 3 16 6 T
¥211-260-802-00 5 25 5 7 12 13
8 25 32 17 15 1
10 26 33 17 16 8
13 15 Y211-361-002-400 5 18 16 18
16 20 ¥211-561-001-60 3 a1 17 11
20 20 9 37 V304-460-008-00 T 012
25 6 10 38 V304-460-010-00 21 ]
25 11 Vel1-561-002-00 3 3 ¥305-260-010-00 41 15

169



170

1631-098-100-1C

PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
¥305-260-012-00 53 5 21 ¥411-260-010-00 2 25
¥305-260-020-00 36 8 9 2l 3 21
¥328-262-110~00 29 12 10 22 6 8
29 23 34 7 15 8
30 18 37 12 17 14
31U 39 16 17 20
¥328-262-112-00 29 3 41 19 20 21
29 29 ¥401-160-010-00 1 4 20 2b
3z 18 5 20 22 16
33 18 g 34 30 183
¥331-460-010-00 23 11 9 34 31 15
23 18 10 35 41 11
04 11 1z 12 V411-260-012-00 la 10
54 18 18 6 15 13
¥332-260-012-00 28 27 21 6 15 18
¥334-260-010-00 23 18 2235 32 20
V350-160-004-00 39 4 23 12 33 20
¥350-160-006~00 3 14 23 )19 37 5
V360-260-006-00 4 1 2913 V411-260-014-00 14 27
40 12 ol 12 17 a
46 6 o4 18 36 4
V361-260-006-00 39 g V401-160-012-00 29 30 36 9
¥363-260-008-00 14 17 32 21 37 9
18 8 33 21 ¥411-260-018~00 29 9
24 ¥401-250-005-00 40 11 ¥411-260-020-00 16 12
30 11 ¥411-250-003-00 44 23 37 2
30 23 45 28 ¥H00-162-501-50 6 11

30 26 54 32 24
31 20 V411-260-006-00 § 10 42 Gl
40 1 45 11 54 37
4. 34 ¥411-260-008-00 15 22 ¥500-162-502-00 29 14
¥363-260-010-00 224 16 6 29 25
36 3 16 16 0 20
¥401-160-003-00 44 22 17 T 31 18
45 27 1712 ¥500-163-001-30 15 23
04 31 20 9 16 7
¥401-160-006-00 1 11 22 10 6 17
16 3 24 8 17 13
1§ 11 24 14 20 10
20 3 37 16 22 11
41 7 40 4 3717
45 12 42 3 ¥500-163-002-00 15 9
¥401-160-008-00 1 8 42 12 15 14
1 4 54 36 i5 19
T 54 42 17 15




1631-098-100-10

PART CODE F1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1721 V653-430-403-00 3 2 V120-103-502-60 13 8§

20 22 8 9 V720-103-502-80 13 1o

20 26 9 2 ¥720-103-503-00 13 11

37 6 9 9 V721-103-103-00 11 3

3T 10 10 2 ¥721-103-104-50 § 15

41 12 1010 g 1B

¥500-163-002-50 14 28 V694-418-221-60 25 17 10 16
17 3 34 6B 11 6

22 17 V7104-140-012-00 23 14 V721-103-105-50 14 12

24 3 54 14 V723-102-004-00 34 10

29 9 V704-140-015-00 22 3 ¥723~102-005-60 34 4

29 31 22 6 ¥140-120-350-80 g 14

3z 22 23 16 1o 1%

33 22 24 11 V740-130-420-80 8 °

36 3 34 16 5 12

36 10 54 39 9 b

54 25 V704-140-016-00 18 9 9 12

V500-163-003-00 16 13 ¥704-140-017-00 19 5 10 3
37 3 ¥104-140-025-00 11 3 10 13

¥500-164-003-00 14 29 22 23 ¥742-120-420-60 3z 10
V¥580-140-502-50 25 19 ¥105-140-020-00 T 10 33 10
54 68 ¥705-140-030-00 12 4 ¥744-115-250-70 34 3

¥580-140-503-20 29 6 ¥705-140-035-00 23 V744-120-350-70 8 14
¥580-140-602-50 15 2 54 9 g 144
V600-110-600-40 25 13 ¥705-140-040-00 29 21 10 154
25 21 ¥705-140-042-00 8 3 25 94

33 12 8 10 o4 b4

54 62 9 3 ¥744-120-350-80 25 5

54 70 9 10 V744-130-420-80 8 4

V6a0-110-600-50 11 7 10 3 g5 11
¥600-110-600-70 25 22 1 11 9 4
54 71 32 9 5 1

¥600-110-620-40 11 g 33 9 10 4
32 12 33 14 10 12

V600-110-620-50 11 10 V705-140-047-00 22 24 ¥744-135-550-81 25 3
V600-110-620-70 18 10 32 14 54 b8
¥600-110-630-40 11 13 y706-140-040-00 3z 31 V760-150-000-00 29 2
¥600-110-630-50 111z V720-101-900-80 14 10 23 3
V600-140-600-40 33 13 V120-102-401-50 23 2 28 11
V600-140-620-40 32 13 54 2 o4 3
¥600-150-600-50 22 22 ¥720-102-401-60 34 12 ¥762-150-000-04 16 2
¥500-150-620-20 23 E V720-102-401-80 13 2 16 10
o4 8 13 14 28 12

V600-150-620-30 29 20 V720-102-402-20 13 3 ¥780-140-000-2T 34 16
V6060-150-620-50 35 5 V720-103-502-40 13 Vi81-100-000-40 2p 10

171



172

1631-098-100- 10
PART CODE F1G. KEY PART CODE FiG. KEY PART CODE FIG. KEY
V781-160-000-40 25 104
54 59
V999-200-003-00 21 3
2l 9
35 3
Wa01-261-006-00 53 2




ALPHABETICAL

INDEX

1631-098-100-10

DESCRIPTION FIG, KEY DESCRIPTION FIG. KEY
ADAPTER 8§ 32 BAND, HARNESS 44 13
ADAPTER g 32 BAND, HARNESS 45 18
ADAPTER 10 3 BAND, HARNESS 34 31
ADAPTER 10 33 BAND, HARNESS 46 9
ADAFTER 14 32 BAND, HOSE 3z 28
ADAPTER, FILTER/A 14 34 BAND, HOSE 44 14
ADAPTER, FILTER/B 14 31 BAND, HOSE 45 13
ADAPTER, STRAIGHT g 22 BAND, WIRE/250 4 14
ADAPTER, STRAIGHT 9 22 BAR, PTO COMP 22 25
ADAPTER, STRAIGHT o 23 BAR, PTO COMP 22 254
ADAPTER/45° 34 14 BATTERY 1
ADAPTER /S0 14 21 BEARING, BALL THREST 29 4
ADAPTER/90 34 18 BEARING, NR/TA30302 8 2
ADAPTER/90 ORIFICE 14 19 BEARING, NR/TA3030Z g g
ARNCPTO) ASSY 22 14 | BEARJNG, NR/TAZ030Z 9 2
ARM, BRAKE 19 1 BEARING, NR/TA3030Z 9 g
ARM, BRAKE COMP 20 1 BEARING, NR/TA3030Z 1o 2
ARM, BRAKE COMP 20 14 | BEARING, NR/TA3030Z 10 10
ARM, CONTROL ASSY 31 1 BEARING, RB/6004 2h 13
ARM, DRAG COMP 3z 18 BEARING, RB/6004 20 21
ARM, DRAG COMP 33 18 BEARING, RB/6004 33 12
ARM, DRAG COMP 32 184 | BEARING, RB/6004 54 62
ARM, DRAG COMP 33 18A-|" BEARING, RB/6004 24 70
ARM, HOOD 39 13 BEARING, RB/B004S 33 13
ARM, HOOK Conp 17 4 BEARING, RB/6005 i1 7
ARN, HST/F COMP 16 1 BEARING, RE/60055S 2z 22
ARN, HST/REVERSE COMP 16 9 BEARING, RB/6007 2h 22
ARN, KNUCKLE/LH COMP 29 1 BEARING, RB/6007 54 71
ARM, ENUCKLE/LH COMP 29 1A | BEARING, RB/620288 23 8
ARM, ENUCKLE/RH COMP 29 BEARING, RB/62028S8 54 8
ARM, ENUCKLE/RH COMP 29 24 | BEARING, RB/6203SS 29 20
ARM, LTFT COMP 31 1 BEARING, RB/6204 11 9
ARM, PEDAL COMP 20 5 BEARING, RB/6204 32 12
ARM, PI1TMAN COMP 29 19 BEARING, RB/62048 32 13
ARM, PTO ASSY 22 1 BEARING, RB/6205 11 10
ARM, PTO REAR/40 24 12 BEARING, RB/6205S5 35 5
ARM, PTO REAR/40 54 40 BEARING, RB/6207 18 10
ARN, TENSION CoNP 23 13 BEARING, RB/6304 11 13
ARM, TENSTON cone 34 13 BEARING, RB/630% 11 12
AXLE, FRONT ASSY 28 9 BEARING, RB/T004 32 6
BAND 44 10 BEARING, RB/7004 33 6
BAND 45 15 BEARING, RB/ 7202 32 7
BAND, HARNESS 4 27 BEARING, RB/7202 33 7
BAND, HARNESS 34 31A | BELT, YBO338 22 19
BAND, HARNESS 43 23 BELT, YC031 23 22

173



174

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG KEY
BELT, ¥C031 54 22 BOLT, S/M6X16 34 13
BELT/VB033 22 19A ) BOLT, S/M6X16 43 10
BOLT 1 16 BOLT, 5/H6X16 46 5
BOLT 5 9 BOLT, 5/MGX20 13 16
BOLT 5 14 BOLT, S/M6X20 43 11
BOLT 3z 27 BOLT, /K812 38 §
BOLT 38 12 BOLT, S/M8X186 4 3
BOLT 43 13 BOLT, S/M8X16 5 11
BOLT 9 18 BOLT, S/M8X16 8 16
BOLT 10 138 BOLT, S/M8X1& g 16
BOLT STUD, SEAL 8 7 BOLT, 5/M8X16 10 17
BOLT STUD, SEAL 3 7 BOLT, S/M8X16 13 5
BOLT 3TUD, SEAL 10 7 BOLT, S/¥8X16 19 3
BOLT, BATTERY 5 ] BOLT, S/M8X16 23 6
BOLT, CONNECTOR/PF1/2 i3 4 BOLT, S/M8X16 28 8
BOLT, KNOB 41 13 BOLT, S/MBX16 32 26
BOLT, S/K10X16 8 37 BOLT, S/M8X20 g8 2%
BOLT, S/M10X16 9 37 BOLT, S/K8X20 9 25
BOLT, S/M10X16 10 338 BOLT, S/M8X20 10 286
BOLT., S/M10X20 28 14 BOLT, S/MBXZ0 i3 15
BOLT, $/M10X20 32 2 BOLT, S/M8X20 16 20
BOLT, $/M10X20 33 2 BOLT, 5/M8X20 20 Z0
BOLT, $/M10X20 34 21 BOLT, S/M8X20 25 6
BOLT, S/M10X25 20 T BOLT, S/MEXZ0 20 11
BOLT, 3/M10X25 22 28 BOLT, S/MBXEZD 30 22
BOLT, S/M10X25 29 2 BOLT, S/M8X20 30 25
BOLT, S/#10X25 21 2 BOLT, S/M8X20 64 55
BOLT, $/M10X25 30 6 BOLT, S/¥B8X20 54 6D
BOLT, S/M10X25 31 ¢ BOLT, S/MBXEZS 1 15
BOLT, S/N10X25 b4 Bl BOLT, S/M8X25 37 23
BOLT, S/M10X25 36 13 BOLT, S/M8X25 50 10
BOLT, S/M10X25 36 14 BOLT, S/M8X30 9 19
BOLT, S/M10X25 36 17 BOLT, S/M8X30 10 20
BOLT, S/M10X30 36 15 BOLT, 3/M8X30 25 7
BOLT, 5/M10X45 12 11 BOLT, S/M8X30 54 &6
BOLT, 5/M6X12 7 14 BOLT. S5/M8%40 8 20
BOLT, §/MBX12 22 32 BOLT, 5/K8X40 A
BOLT, S/M6X12 23 6 BOLT, S/M8X40 10 21
BOLT, S/M6X12 32 4 BOLT, S/M8X40 34 8
BOLT, S/MBX12 33 4 BOLT, S/M8X45 14 13
BOLT, S/KBX12 39 12 BOLT, SP/M10X20 5 i8
BOLT, S/M6X12 54 6 BOLT, 3P/M6X12 23 21
BOLT, §/HBX16 6 4 BOLT, SP/M6X12 B4 21
BOLT, S/M6X16 22 28 BOLT, SP/M6X15 4 8
BOLT, S/MGX16 32 24 BOLT, SP/M6X16 22 30




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
BOLT, SP/N6X16 38 1 BOLT/M8X60 14 16
BOLT, SP/M6X20 30 3 BOLT/M8X95 3 13
BOLT, SP/M6X20 30 15 BOLT/MEX%5 9 184
BOLT, SP/H6X20 31 11 BOLT/N8X95 31 194
BOLT, SP/MBX20 31 L7 BOOT 44 19
BOLT, SP/M8X16 13 12 BOOT 45 24
BOLT, SP/MBX16 17 18 BOOT 41 4
BOLT, SF/N8X16 30 10 BOX SPANNER/L-TYPE 53 4
BOLT, SP/N8X16 31 19 BRACKET, ENGINE/LH 1 1
BOLT, SP/N8X16 40 8 BRACKET, ENGINE/RH 1 2
BOLT, 3P/M8XZ0 2 8 BRACKET, PTG/F 2e 27
BOLT, SP/HBX20 2 19 BRACKET/PTO F , COMP 22 274
BOLT, SP/MBX20 3 16 BRACKET/PTO E CONMP 2z 27B
BOLT, SP/M8X20 5 7 'BREATHER/TANE CAP 42 7
BOLT, SP/M3X20 32 17 BULB 43 3
BOLT, SP/M8X20 33 17 BULE, LAMP/12V21H¥ 43 1%
BOLT, SP/M8X20 3 G BUSH 3 31
BOLT/5/16X25 34 17 BUSH 9 31
BOLT/5/16X32 32 274 | BUSH 10 32
BOLT/M10X1. 25X20 1 3 BUSH, COLUKN 30 13
BOLT/M10XL. 25X20 9 19 BUSH, COLUMN 31 9
BOLT/M10X1. 25X25 18 4 BUSH, SEAT 41 g
BOLT/M10X1. 25X25 22 34 BUSH/10X12X10 30 2
BOLT/M10X20 3 3 BUSH/10X12X10 31 2z
BOLT/M10X20 g 36 BUSH/12X14X20 25 4
BOLT/M10X20 3 38 BUSH/12X14X20 54 33
BOLT/M10X20 10 37 BUSH/15X17X10 22 Z
BOLT/M10X20 23 7 BUSH/18X17X11 22 24
BOLT/M10X20 24 21 BUSH/15X17X16 31 8
BOLT/N10X20 21 4 BUOSH/22X40X37 3z 32
BOLT/M10X20 b4 7 BUSH/25X28X25 28 10
BOLT/M10X20 04 48 CABLE, AXLE ASSY 6 1
BOLT/M10X30 § 33 CABLE, BATTERY  ASSY G 12
BOLT/M10X30 g 33 CABLE, EARTH 5 B
BOLT/NIQX30 10 34 CABLE, PTO ASSY 22 9
BOLT/MBX25 3 8 CABLE, PTO ASSY 22 24
BOLT/MBXZ5 3 13 CABLE, WIRE 5 i1
BOLT/M8X20 i 11 CAP 43 6
BOLT/M8X30 8 19 CAP Z 2
BOLT/MBX35 15 4 CAP, BATTERY 2
BOLT/MEX40 34 6 CAP, FUSE BOX 44 4
BOLT/M8X45 7 3 CAP, FUSE BOX 45 4
BOLT/M8X50 17 6 CAP, SHAFT/A 22 31
BOLT/M8X50 24 13 CAP, TANK 42 6
BOLT/M8X5( 54 41 CAP, TIRE VALVE 21




176

1631-098-100-10

DESCRIPTION FiG. KEY DESCRIPTION FIG. KEY
CAP, TIRE VALVE 21 9 CLAMP, WORN/14-24 g 28
CAP, TIRE VALVE 35 3 CLANP, WORM/14-24 g 28
CAP, WHEEL 35 8 CLAMP, WORM/14-24 i0 29
CAP, WHEEL 35 84 | CLAMP, WORM/14-24 34 23
CAPRER, SHORT, R/PTO 44 7 CLANP, ORM/14-24 34 25
CAPRER, SHORT, R/PTO 45 7 CLAMP, WORM/ 14-24 34 30
CARTRIDGE ASSY 14 35 CLEANER, AIR 3 6
CASE, DIFF 18 1 CLEANER, AIR ASSY 3 11
CASE, POWER STEERING 32 23 CLIP, HOSE/10.4-11.1 § 30
CASE, PTO/FRONT  ASSY 25 3 CLI1P, HOSE/10.4-11. 1 g 30
CASE, PTO/FRONT  ASSY 54 52 CLIP, HOSE/10. 4-11.1 10 31
CASE, PTO/REAR 25 8 CLIP, HOSE/S. 1-8.7 4 31
CASE, PTO/REAR 54 57 CLIP, TRIM/B 42 17
CASE, STEERING 33 1 COLLAR, WHEEL/THRUST 18 14
CASE, STEERING 32 1 COLLAR, WHEEL/THRUST 18 13
CASE, TRANSMISSION/LH 8 1 COLLAR/12X16X12 15 17
CASE, TRANSMISSION/LH 9 1 COLLAR/17X27X02 14 7
CASE, TRANSMISSION/LY 10 1 COLLAR/18%30X05 25 18
CASE, TRANSNISSION/RA 8 8 COLLAR/18X30X05 54 67
CASE, TRANSMISSION/RA g 8 COLLAR/21X25X04 32 15
CASE, TRAMSMISSION/RH 10 9 COLLAR/21%25X08 33 1§
CHASSIS COMP 28 COLLAR/21X35X02 25 14
CHASSIS COMP 28 bA | COLLAR/21X35X02 54 63
CHASSIS Coup 28 1B | COLLAR/25X35%02 11 2
CLAMP, FLASHER HARNES 1 5 COLLAR/26X32%14 35 7
CLAMP, FLASHER BARNES 30 g COLLAR/26X32X41 22 21
CLAMP, FLASHER HARNES 31 18 COLLAR/Z26X32X53 35 6
CLAMP, HARNESS 2 9 COLLAR/26X35X03 58 13
CLAMP, HARNESS 3 4 COLLAR/26%35X03 18 17
CLAMP, HARNESS 14 28 COLLAR/31X38X06 29 22
CLAMP, MATN HARNESS 39 10 COLLAR/31X41%43 s 12
CLAMP, SPEED 41 20 COLLAR/31X41X03 1§ 16
CLAMP, WIRE/10-12 4 12 COLUMN, STEERING ASSY 0 12
CLAMP, WIRE/10-12 4 17 COLUMMN, STEERING ASSY 31 8
CLAMP, WIRE/10-12 4 21 CONNECTOR z 18
CLAMP, WIRE/10=12 4 25 CONNECTOR 34 9
CLAMP, WIRE/10-12 4 30 COUPLER, SHORT 44 5
CLAMP, WIRE/10-15 220 COUPLER, SHORT 45 5
CLAMP, WIRE/11-13 4 13 COUPLING/LCR 7 1
CLAMP, WIRE/11-13 4 26 COVE, BRAKE CONP 19 1
CLAMP, WIRE/32-40 2 12 COVER 43 5
CLAMP, WIRE/38-46 2 13 COVER 3719
CLAMP, WIRE/47-55 3 19 COVER 37290
CLAMP, WIRE/9-11 4 13 COVER 50 7
CLAMP, WIRE/9-11 4 22 COVER, BELT coMp 23 20




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
COVER, BELT COMP 54 20 FILTER, SUCTIQN/HST 13 9
COVER, BODY 14 11 FRANGE, CONTROL CONP 33 16
COVER, COUPLING 7 2 FRANGE, CONTROL CONMP 32 16
COVER, F/PTO COMP 22 294 FUSE/32V03A 44 2
COVER, F/PTO COoMP 22 29B | FUSE/32V034A 45 2
COVER, FRONT/C 38 19 FUSE/32V10A 44 3
COVER, FRONT/C 38 194 | FUSE/32V10A 45 3
COVER, FRONT/LH 38 174 | GASKET 12 10
COVER, FRONT/MESH 38 13 GASKET 42 8
COVER, FRONT/RH 38 20 GASKET, MUFFLER 3 2
COVER, FRONT/RH 38 204 | GAUGE, FUEL ASSY 42 GA
COVER. HEAD 13 21 GAUGE, FUEL ASSY 42 g
COVER, LOWER SET 39 1 GEAR/12-371T COMP 11 11
COVER, LOWER ASSY 39 14 1 GEAR/12T 18 &
COVER, LOWER ASSY 39 1B | GEAR/16T 25 15
COYER, PTO/F 2229 GEAR/16T 54 B4
COVER, REAR 28 3 GEAR/18T 11 8
COVER, REAR 28 34 | GEAR/40T 18 2
COVER, SIDE/LH 38 17 GEAR/TET COMP 32 11
COVER, SIDE/LH 38 15 GEAR/T2T COMP 33 11
COVER, SIDE/LH 38 15A | GEARBEVEL/12-45T SET 11 1
COYER, SIDE/RH 38 18 GENERATOR, TORQUEASSY 32 Z6A
COVER, SIDE/RH 38 164 | GENERATOR, TORQUEASSY 32 28
COVER, SPOOL 14 3 GRIP, BRAKE 20 Z4
COYER/44X10 29 3 GRIP/B 37 14
COVER/GPF1 34 2 GROMMET /100 5 16
COYER/PTO ASSY 50 ] GROMMET/100 44 g
COVER/U 317 21 GROMMET/100 4% 14
COVER/U 50 8 GROMMET/10X14 30 7
CRAMPER, 7 SHORT 44 11 GROMMET/10X14 31 7
CRAMPER, 7 SHORT 45 16 GROMMET/10X14 40 2
CYLINDER ASSY 14 22 GROMMET/10X30X05 40 3
DIODE/3. 04 44 B GROMMET /10X30X05 42 11
DIODE/3. 04 45 6 GROMMET/150 44 8
DIODE/3. DA 46 3 GROMMET /150 45 13
DRUM, BRAKE COMP 19 4 GUIDE, ENGINE/LH 1 12
ELEMENT, PAPER 3 12 GUIDE, ENGINE/RH 1 13
ELEMENT, PAPER 3 7 GUN, CUSHION/A 41 94
FAN, HST T 13 HANGER, SUPPORT 38 8
FENDER COMP 40 ! HARNESS, GENERATOR 49 8
FENDER CoMP 40 14 | HARNESS, HOUR METER 46 7
FENDER CoNP 40 1B | HARNESS, MAIN ASSY 44 1
FILTER, FUEL 4 1 HARNESS, MAIN ASSY 44 14
FILTER, OIL ASSY 14 34 HARNESS, MAIN ASSY 44 1B
FILTER, SUCTION/HST 13 f HARNESS, MAIN/S  ASSY 45 1

177



178

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
HARNESS, HAIN/S ASSY 45 14 | HUB, STEERING COLUMN 31 10
BARNESS, MAIN/S  ASSY 45 1B INSULATOR, ENGINE 1 6
HOLDER, BATTERY 5 4 INSULATOR/10X30X03 42 2
HOLDER, FUEL FILTER 4 4 JOINT CROSS 7 g
HOLDER, SKITCH 41 2 JOINT, BALL 29 28
HOLDER, SWITCH 41 24| JOINT, BALL/LR 29 10
HOLDER, WIRE 22 12 JOINT, BALL/RH 29 11
HOOD/A COMP 38 1 | JOINT, COUPLING COMP 7 15
HOOD/B 39 11 JOINT, HST/F COMP 7 7
HOOD/B 39 114 | JOINT,HST/R COMP 7 8
HOOK, RADIATOR PANEL 2 23 JOINT, T-TYPE 4 29
HOSE ASSY 14 18 JOINT, UNIVERSAL ASSY 7
HOSE, HYDRAULIC 14 334 | KEY ASSY 43 8
HOSE, RADIATOR/LOVER 2 11 KNOB 6 5
HOSE, RADIATOR/UPPER 210 KNOB 22 15
HOSE, RETURN 34 29 KNOB 24 5
HOSE, VINYL 2 5 KNOB 54 33
HOSE/07X13X12¢ 4 28 KNOB, SET/12 28 4
HOSE/1220 4 g4 | ENOK 34 5
HOSE/1300 4 8 LABE, MODEL ASSY 49 6
HOSE/14X22X150 34 22 LABEL, BATTERY/T 52 15
HOSE/14X22X460 ASSY 34 24 LABEL, CAUTION 52 1
HOSE/1700 4 9 LABEL, CAUTION RADIAT 47 8
HOSE/1800 4 94 | LABEL, CAUTION RADIAT 51 22
HOSE/210 215 LABEL, CAUTION RADIAT 51 224
HOSE/225 4 20 LABEL, CAUTION RADIAT 52 6
HOSE/260 4 16 LABEL, CAUTION RADIAT 52 64
HOSE/270 2 14 LABEL, CAUTION RADIAT 52 12
HOSE/270 ASSY 4 164 | LABEL, CAUTION RADIAT 52 124
HOSE/270 ASSY 4 204 | LABEL, CAUTION RADIAT 52 12B
HOSE/320 g 29 LABEL, CAUTION/D 51 1
HOSE/320 9 29 LABEL, CAUTION/E 51 15
HOSE/320 10 30 LABEL, CAUTION/F 51 8
HOSE/350 4 23 LABEL, CAUTION/] 52 9
HOSE/350 234 | LABEL, FUEL/D 51 3
HOSE /3860 8 . 26 LABEL, FUEL/I 52 11
HOSE/360 9 26 LABEL, FUSE 52 4
HOSE/360 10 27 LABEL, FUSE/D 51 4
HOSE/450 COMP 14 33 LABEL, FUSE/E 51 18
HOSE/T00 COMP 34 27 LABEL, FUSE/F 51 11
HOSE/INLET 3 17 LABEL, FUSE/I 52 13
BST ASSY 12 1 LABEL, LIFT 47 11
HUB, PTQ/FRONT  CONP 28 13 LABEL, LIFT 48 9
HUR, SEAL/INPUT 11 4 LABEL, LIFT 49 7
HUB, STEERING COLUMN 30 14 LABEL, MENTENANST 47 12




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
LABEL, HENTENANSU 48 10 | LEA&D COMP 43 18
LABEL, MENTENANSU 50 2 | LENS 43 12
LABEL, MODEL ASSY 47 7 | LEVER, ANROAD  COMP 17 19
LABEL, HODEL ASSY 48 6 | LEVER, AXLE 6 2
LABEL, NOISE/LP4 90 47 10 | LEVER, HST LIFT 37 11
LABEL, NOISE/LPA 90 48 8 | LEVER, PTO 22 14
LABEL, NOISE/LPA 90 50 3 | LEVER, PTO CONP 24 1
LABEL, OPERATION 52 2 | LEVER, PTO CONP 54 23
LABEL, OPERATION/D 51 2 | LIFT/270 CONP 36 114
LABEL, OPERATION/D 51 24 | LIFT/270 COMP 36 11B
LABEL, OPERATION/E 5t 16 | LIFT/570 COMP 36 11
LABEL, OPERATION/E 51 164 | LINING/13X50X03 6 9
LABEL, OPERATION/F 51 9 | LINING/50 2 27
LABEL, OPERATION/F 51 94 { LINING/50 17 23
LABEL, OPERATION/I 52 8 | LINING/50 34 26
LABEL, OPERATION/I 52 8A | LINING/50 38 6
LABEL, PARKING 52 3 | LINING/50 4218
LABEL, PARKING/D 51 3 | rimk COMP 36 1
LABEL, PARKING/E 51 17 | LINK CONP 36 14
LABEL, PARKING/F 51 10 | LINE, FUSIBLE 15 9
LABEL, PARKING/I 52 10 | LINK, FUSIBLE 5 13
LABEL, PTO 25 25 | LINK/A COMP 36 6
LABEL, PTO 54 74 | LOCK, NEUTRAL  COMP 15 12
LAREL, PTO 52 5 | MARK, FURL 52 7
LABEL, PTO CAUTION/E 51 19 | MARK, FUEL/F 51 13
LABEL, PTO CAUTION/F 51 12 | MARK, FUEL/U 51 20
LABEL, PTO CAUTION/I 52 14 | MAT/LH 42 15
LABEL, RADIATOR/D 51 5 | HAT/RH 42 16
LABEL, G SET 50 1 | METAL, BRAKE 8 13
LABEL, SLOPE 47 13 | METAL, BRAKE 9 13
LABEL, SLOPE 48 11 | METAL, BRAKE 14
LABEL, SWITCH, BEADL AN 43 22 | METAL,LIFT ARM COMP 36 16
LABEL, W/RADIATOR 51 24 | METAL, LIFTARM  COMP 36 12
LABEL, W/RADIATOR 51 23 { METAL, PTO REAR 23 4
LABEL, ¥/RADIATOR 51 25 | METAL,PTO REAR 54 4
LABEL/CE 47 9 | METER, HOUR SET 45 1
LABEL/CE 48 7 | METER, HOUR ASSY 46 3
LABEL/CE 50 4 | HMETER, HOUR SET 16 2
LABEL/D/BATTERY 51 14 | MUFFLER/270 3 1
LABEL/D/BATTERY 51 7 | NEEDLE, CAGE 25 17
LABEL/D/BATTERY 51 21 | NEEDLE, CAGE 54 66
LAMP, HEAD SET 43 15 | NET, LOWER COVER/LH 39 2
LAMP, HEAD ASSY 43 17 | NET, LOWER COVER/RH 39 3
LAMP, HEAD SET 43 16 | NET/100%388 38 10
LAMP, MONTTOR 4SSY 43 2 | NIPPLE, GREASE 20 2

179



180

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
NIPPLE, GREASE 23 3 NUT/M1Z 03 3
NIPPLE, GREASE 28 11 NUT/M12X1. 25 29 8
NIPPLE, GREASE bd 4 NUT/M12X1. 25 23 29
NIPPLE, GREASE/B~M6F 16 NUT/M12X1. 25 3z i9
NIPPLE, GREASE/B-M6F 16 10 NUT/M12%1. 25 33 19
NIPPLE, GREASE/B-MEF 28 12 NOT/MEZX1. 25 29 21
NUT 44 18 NUT/M20 36 8
NUT 45 23 NUT/H5X0. 8 40 10
NUT 41 b NUT /M6 1 i0
NUT b 10 NUT /M6 3 6
NUT 5 15 NUT/N6 22 13
NUT, LOCE/ME 14 17 NUT /M6 41 6
NUT, LOCK/M8 19 8 NUT /M6 45 10
NUT, LOCK/MNE 24 6 NOT/N6 4 T
NUT, LOCK/N8 30 11 NUT /N6 40 12
NUT, LOCK/MS 30 23 NUT /M6 46 6
NUT, LOCK/M8 30 Z6 NUT/MB 39 9
NUT, LOCK/N8 31 20 NUT/H8 1 T
NUT, LOCK /M8 40 7 NUT/M3 15 6]
NUT, LOCK/M8 od 34 NUT /M8 17 8
NUT, RING/M28X1. 0 43 ) NUT /M8 20 13
NUT, SM LHE/M8 20 14 NUT/M8 24 15
NUT, SPEED/P4 39 4 NUT /M8 24 17
NUT, SPEED/P6 33 14 NUT/N8 37 13
NUT/KL0 225 NUT/M8 39 15
NUT/M10 6 7 HUT/NM8 41 i8
NUT/N10 12 13 NUT/M8 54 43
NUT/M10 15 11 NUT /M8 b4 45
NUT/M1G 16 8 NUT /M8 1 12
NUT/M10 16 18 O-RING 14 10
NUT/H10 17 11 O-RING 34 12

©ONUT/ML0 21 5 0-RING 13 2
NUT/M10 41 15 0-RING 13 14
NUT/M10 23 11 O-RING 13 3
HUT/H10 23 18 O0-RING 13 7
MUT/H10 b4 11 0-RING 13 8
NUT/H10 b4 18 0-RING 13 10
NUT/HM10 29 18 O-RING 13 11
NUT/H10 Z 24 0-RING 11 5
NUT/M10 36 3 O-RING 8 15
NUT/M1I0 LH 29 17 0-RING 9 15
NUT/M10X1. 25 29 12 0-RING 10 16
NUT/M10X1. 25 29 23 0-RING 11 6
NUT/M10X1. 25 30 18 O-RING 14 12
HUT/MPOX1. 25 31 14 O-RING 34 10




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
0-RING 34 4 PIN, KNOCK 8 6
0-RING/P15 23 2 PIN, KNOCK 9 B
0-RING/P1& 54 2 PIN, ENOCK 10 B
ORNAMENT, POWER STEER 47 6 PIN, LEVER ROD 32 30
ORNAMENT, POWER STEER 48 5 PIN, LEVER ROD 32 34
ORNAMENT, POWER STEER 47 6A | PIN, HEUTRAL COMP 15 6
ORNAMENT, POWER STEER 48 584 | PIN, PTO 25 24
ORNAMENT, POWER STEER 49 5 PIN, PTO 54 73
ORNAMENT /17 41 3 PIN, SNAP/8 40 6
ORNAMENT/17 41 34 | PIN, SNAP/2 42 13
ORNAMENT /17 49 3 PIN, SP ¥/6.0X25 15 2
ORNAMENT /175 48 PIN, SPLIT/Z. 5X15 6 11
ORNAMENT /178 48 3A | PIN, SPLIT/2.5X15 24 9
ORNAMENT/F 47 4 PIN, SPLIT/2.5X15 42 2
ORNAMENT/F 48 4 PIN, SPLIT/2.5X15 b4 37
ORNAMENT /F 19 4 PIN, SPLIT/2.5X20 29 14
ORNAMENT /HYDRAULIC 47 i) PIN, SPLIT/2. 5X20 23 25
ORWAMENT /LH 47 1 PIN,SPLIT/Z. 5X20 30 20
ORNAMENT /LH 48 I PIN, SPLIT/2. 5X20 31 i6
ORNAMENT/LH 49 1 PTN, SPLIT/3. 0X15 15 23
ORNAMENT/RH 47 Z PIN, SPLIT/3. 0X15 16 i
ORNAMENT /RH 48 2 PIN, SPLIT/3. 0X15 16 17
ORNAMENT /RH 49 2 PIN, SPLIT/3. 015 17 13
PACKING 200 18 PIN, SPLIT/3. 0X15 20 16
PACKING ASSY 3 9 PIN, SPLIT/3.0X15 22 11
PACKING ASSY 3 14 PIN, SPLIT/3. 0X15 37 17
PACKING, PISTON 14 24 PIN, SPLIT/3.0X20 15 9
PACKING, RUBBER 14 36 PIN, SPLIT/3. 0X20 15 14
P4D 20 6 PIN, SPLIT/3. 0X20 13 i3
PAD, HST 16 21 PIN, SPLIT/3.0X20 17 13
PAD, STEERING WHEEL 30 17 PIN, SPLIT/3. 0X20 17 21
PAD, STEERING WHEEL 31 13 PIN, SPLIT/3. 0X20 20 22
PAD/50 1 164 1 PIN, SPLIT/3. 0X20 20 26
PAD/50 28 2 PIN, SPLIT/3. 0X20 37 6
PAD/80 1 16 PIN, SPLIT/3. 0X20 37 10
PANEL, INSTRUMENT 43 9 PIN, SPLIT/3. 0X20 41 Iz
PANEL, INSTRUMENT SET 43 PIN, SPLIT/3. 0X25 14 28
PANEL, RADIATOR 2 1 PIN, SPLIT/3. 0X25 17 3
PEDAL/HSTY CONP 16 1 FIN, SPLIT/3. 0X25 22 17
PIN 40 PIN, 8PLIT/3. 0X25 24 3
PIN 42 14 PIN, SPLIT/3.0X25 29 !
PIN 41 10 PIN, SPLIT/3. 0X25 23 31
PIN 12 2 PIN, SPLIT/3. 0X25 32 22
PIN W/5.0%32 29 6 PIN, SPLIT/3. 0X25 33 22
PIN,DIFF PINION 18 8 PIN, SPLIT/3.0X25 36 o

181



182

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
PIN, SPLIT/3. 0X25 36 10 PLATE, CASE 9 304
PIN,SPLIT/3.0X25 S S A PLATE, CASE 10 364
PIN, SPLIT/3. 0X30 16 13 PLATE, CASE COMP 9 3%
PIN, SPLIT/3. 0X30 37 3 FLATE, CASE COMP 10 36
PIN, SPLIT/4, 0X30 14 29 PLATE, HOOK COMP 15 16
PIN/08X2E 37 15 PLATE, LOCK 20 19
FIN/10X18 13 3 PLATE, PARKING  COMP 20 23
PIN/10X70 17 16 PLATE, POST/LH  COMP 30 21
PIN/14X54 14 26 PLATE, POST/RH  COMNP 30 24
PIN/15X108 38 2 PLATE, RETURN 24 19
PIN/15X32 36 7 PLATE, RETURN 54 47
PIN/15X47 13 B PLATE, STEERING 32 3
PIN/18XDH2 25 16 PLATE, STEERING 33 3
PIN/18X52 54 65 PLATE, STOPPER 7 b
PIN/W 5. 0X25 29 19 PLATE, THRUST 12 B
PIN/W 5. 0X25 24 68 PLATE, TRANION  COMP 13 1
FINIQN/LIT 18 T PLATE/CASE 8 35
FIPE, BUST COMP 13 13 PLATE/L/22%240 37 22
PIPE, RETURN 34 18 PLATE/1/22X240 o0 9
PIPE, SUCTION CoMP 13 3 PLATE/1/22X475 37 18
PIPE, SUCTION COMP 34 20 PLATE/1/22X475 50 6
PLATE 25 1 PLATE/U/90X402 27 3
PLATE 27 1 PLUG Z L7
PLATE 54 50 FLUG, DRAIN 1/4 8 23
PLATE 48 4 PLUG, DRAIN 1/4 9 23
PLATE 16 o PLUG, DRAIN 1/4 10 24
FLATE 18 15 PLUG, PT1/4 25 10
PLATE 17 10 PLUG, PT1/4 29 104
PLATE 11 17 PLUG, PT1/4 54 39
PLATE 19 2 PLUGPTL1/8 34 16
FLATE 23 o POST, STEERING  ASSY 31 1
PLATE 54 5 FOST, STEERING  ASSY 31 1A
PLATE 44 24 POST, STEERING  ASSY 31 1B
PLATE 45 29 POST, STEERING  ASSY 30 1
PLATE 04 28 POST, STEERING  AS3Y 30 14
PLATE 14 14 POST, STEERING  ASSY 30 1B
PLATE COMP 4 2 FOST, STEERING  ASSY 30 iC
PLATE COMP B 24 FROTECTOR 4 10
PLATE COMP 9 24 PROTECTOR 4 15
PLATE CoMP 10 25 PROTECTOR 4 19
PLATE COMP 13 21 PROTECTOR 4 244
PLATE COMP 31 4 PROTECTOR, FRONT 2 4
PLATE, AXLE 6 3 PROTECTOR/250 4 11
PLATE, BATTERY  COMP 5 3 PROTECTOR/250 4 24
PLATE, BRAKE LOCKCONP 20 17 PTO(Y) SET 28 1A




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG, KEY
PTO, REAR SET 26 X RIKG, SNAP/47 32 14
PULLEY, TENSION 22 5A | RING, SNAP/S40 32 3
FULLEY, TENSION 23 15 RING, SPRING 32 33
PULLEY, TENSION 54 15 ROD, DRAG 28 26
PULLEY, TENSTON/70X47 22 ] ROD, DRAG 28 264
PULLEY, V/2B105 22 33 ROD, H3T/F COMP 16 4
PULLEY, V/2B173 22 18 ROD, HST/REVERSE 16 14
PULLEY, V2B173 2¢ 184 | ROD, NEUTRAL 15
PULLEY, YC1G0 23 10 ROD, REAR PTO 24
PULLEY, ¥C100 od 10 ROD, REAR PTO 54 35
PULLEY, VC135 23 17 ROD, TIE/M10X185 29 16
PULLEY, ¥C135 54 17 ROD, TIE/M10X183 29 164
PHNP, FUEL 4 ] ROD, TIE/M10X215 29 15
PUNP, GEAR ASSY 34 1 ROD/MOBX160 20 8
RADIATOR ASSY 2 1 ROD/MOBX250 20 114
REFLECTOR ASSY 40 9% | ROD/MO8X260 20 11
REFLECTOR ASSY 40 g ROD/M10X85 17 9
RELAY/4F ASSY 44 15 RUBBER, PEDAL CUSHION 1 9
RELAY /AP ASSY 45 20 S W 40 11
RIM, WHEEL COMP 21 1 SCREW 39 3
RIM, WHEEL/FRONT COMP 35 2 SCREW 39 14
RING, PTO 25 23 SCREW 38 6
RING, PTO b4 ([ 72 SCREYW 14 15
RING, SNAP 14 4 SCREW, ORIFICE 14 20
RING, SN4P 12 4 SCREW, S/M6A25 id 9
RING, SNAP/12 23 14 SCREW, SP/K6X16 38 18
RING, SHAP/12 o4 14 SCREV, SP/M6X16 38 21
RING, SHAP/16 C 18 9 SCREW, SP/M6X16 44 12
RING, SNAP/17 19 5 SCREW, SP/M6X16 44 16
RING, SNAP/20 T 10 SCREW, SP/MGX16 45 17
RING, SNAP/25 11 3 SCREW, SP/N6X16 45 21
RING, SNAP/Z5 2z 23 SCREW/M3X20 44 21
RING, SNAP/35 C 23 9 SCREW/M3X20 45 26
RING, SNAP/35 € o4 9 SCREW/M3X20 b4 30
RING, SHAP/40-C 2% 21 SEAL, AIR CLEANER/44 3 18
RING, SNAP/42 8 3 SEAL, DUST 14 25
RING, SNAP/42 8 10 SEAL, OIL 12 9
RING, SNAP/42 9 3 SEAL, OIL 12 3
RING, SNAP/42 9 10 SEAL, OIL 14 8
RING, SNAP/42 10 3 SEAL, OIL 8 5
RING, SHAP/42 10 11 SEAL, OIL 8 12
RING, SNAP/42 32 E SEAL, OIL 9 5
RING, SNAP/42 33 9 SEAL, OTL 9 12
RING, SNAF/42 33 14 SEAL, OIL 10 b
RING, SNAR/47 2z 24 SEAL. OIL 10 13

183



184

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
SEAL, OIL/SC203508 9 14 SHAFT, STEERING CONP 33 5
SEAL, 0IL/SC203508 10 15 SHAFT, STEERING CONP 32 29
SE&L, OIL/TC152507 34 3 SHAFT, WHEEL/LH COMP 18 11
SEAL, OIL/TC203508 25 5 SHAFT, WHEEL/RH COMP 18 15
SEAL, OIL/TCZ20357 8 14 SHIM, BRAKE METAL 8 17
SEAL, OIL/TC20357 P4a | SHIN, BRAKE METAL 9 17
SEAL, 01L/TC20357 154 { SHIM, BRAKE METAL 10 18
SEAL, OIL/TC20357 2 54 1 SHOE. BRAKE ASSY 19 9
SEAL, OTL/TC304208 4 SHRUOD, FAN 2 3
SEAL, OIL/TC304208 3 11 SNAP, RING/15 22 3
SEAL, OIL/TC304208 9 4 SNAP, RING/15 22 6
SEAL, OIL/TC304208 9 11 SMAP, RING/15 23 16
SEAL, 0IL/TC304208 10 4 SNAP, RING/15 24 11
SEAL, OIL/TC304208 10 12 SNAP, RING/1S 54 16
SEAL, OIL/TC355508 235 9 SNAP, RING/15 54 39
SEAL, 0I1L/TC355508 o4 58 SPRING 12 8
SEAL, 0IL/VC204206 32 10 SPRING 15 20
SEAL, OIL/VC204206 33 10 SPRTNG, BRAKE SHOE 19 10
SEAL/10X05X130 z 22 SPRING/DISK/10 6 it
SEAL/10X05%27 2 7 SPRING, MAIN CLUTCH 20 15
SEAL/15X10X340 2 6 SPRING, MAIN CLUTCH 24 18
SEAL/15X20%120 30 3 SPRING, MAIN CLUTCH o4 46
SEAL/15X20X120 31 3 SPRING, TENSION 24 20
SEAL/15X20X170 39 5 SPRING, TENSION 54 48
SEAL/20X10X130 38 4 SPRING, TENSION/86 17 22
SEAL/20X15X530 30 4 SPRING, TENSION/3B6 20 16
SEAL/20X15X530 31 4 SPRING/HCO42 id 6
SEAL/20X20X720 38 2 SPRING/HC058 41 16
SEAL/30X30X50 30 5 SPRING/HC135 8 27
SEAL/30X30X5¢0 31 5 SPRING/HC135 9 27
SEAL/TC20357 54 b4 SPRING/RCL35 10 28
SEAT ASSY 41 1 SPRING/HEO14 22 7
SEAT aSSY i1 14 | SPRING/HE0Z3 22 8
SEAT ASSY 41 1B | SPRING/HE08S 15 15
SHAFT 12 5 SPRING/HTO13 20 18
SHAFT COMP 24 10 SPRING/HTO13 20 21
SHAFT COMP 54 38 SPRING/HTO035 20 4
SHAFT, HOOK COMP 17 1 STAY, FENDER/LH COMP 28 5
SHAFT, IKPUT/PTO COMNP 25 12 STAY, FENDER/RH COMP 28 T
SHAFT, INPUT/PTO COMP a4 Bl STAY, LEYER ASSY 54 264
SHAFT, JOINT/PTO COMP 23 1 STAY, LEVER CONP a4 4
SHAFT, JOINT/PTO COMP 54 1 STAY, LEVER COMP o4 26
SHAFT, PTO CONP 23 20 STAY, LEVER COMP 24 44
SHAFT, PTO COMP o4 69 STAY, LEVER coup 54 21
SHAFT, PTO/F 22 20 STAY, SEAT COMP 41 8




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
STAY, SEAT COMP 4] 84 | VWASHER 42 4
STAY, SEAT CONP 41 8B | WASHER 41 144
STAY, SEAT COMP 41 8C | WASHER / M6 6 10
STEP Co¥p 42 10 WASHER / M6 4% 11
STOPPER 1 14 WASHER, NET/6X14X3 43 14
STOPPER 17 5 WASHER, PULLEY 29 7
STOFPER, PISTON 14 Z3 WASHER, SP/N10 1 4
STOPPER, SPRING 14 5 WASHER, SP/N10 5 20
SUCTION/OUT CONP 34 11 WASHER, SP/M10 8 34
SWITCH, HEADLAMP ASSY 43 20 WASHER, SP/M10 9 34
SWITCH, MERIT ASSY 44 20 ¥ASHER, SP/M10 10 35
SWITCH, MERIT ASSY 45 25 WASHER, SP/M10 12 12
SWITCH, MERIT ASSY o4 28 WASHER, SP/M10 18 2
SWITCH, PUSH SET 44 117 WASHER, SP/M1D 21 6
SWITCH, PUSH SET 45 22 WASHER, SE/M10 22 35
SWITCH, SEAT ASSY 4] 3 WASHER, SP/MLO 23 iz
SWITCH, SEAT ASSY 41 3A | WASHER, SB/NTO 23 13
SWITCH, STARTER ASSY 43 4 WASHER, SP/NL0 29 13
TANE, FUEL 42 1 WASHER,SP/N10 24 1z
TIRE, TURF 21 2 WASHER, SP/N1@ 54 19
TIRE, TURF/16-8 38 1 WASHER, SP/M12 29 30
TIRE/23-12 21 7 WASHER, SP/M12 32 21
TRIGGER, TENSION 24 16 WASHER, SP/N12 33 21
TRIGGER, TENSION 54 44 WASHER, SP/H3 44 22
TRIM/1X06X340 38 ] WASHER, SP/M3 45 27
TRIM/1X06X340 38 11 WASHER, SP/M3 24 31
TRIM/1X06X360 38 54 | WASHER, TENSION 41 14
TRIM/1X06X360 33 11A | WASHER/0G6X16X01 39 1
TRIM/1X06X570 38 3 YASHER/11X22X3 29 24
TRIN/1X1X590 38 34 | WASHER/11X35X2 41 14B
TRIM/1X1X690 38 3B | WASHER/15X24X2 22 4
TURNBUCKLE/H8 20 12 WASHER/31X42X1 32 8
TYUBE/23-12 21 8 WASHER/31X42X1 33 8
Uy (8) 41 184 ; WASHER/9x32X2 41 17
VALVE 21 4 WASHER/M10 2 26
VALYE 21 10 WASHER/H10 o 21
VALVE 35 4 WASHER/M10 B 8
VALVE 3 10 WASHER/N10 I 3
VALVE 3 i5 ¥ASHER/K10 17 i4
VALVE SET 14 2 WASHER/M10 17 20
VALVE, CONTROL  ASSY 14 1 WASHER/M10 20 21
VALVE, RELIEF 12 7 WASHER/M10 20 25
VALVE, RELIEF ASSY 34 15 WASHER/M10 22 16
WASHER 24 2 WASHER/M10 30 19
WASHER 54 24 WASHER/M10 31 15

185



186

1631-098-100-10
DESCRIPTION FIG KEY DESCRIPTION FIG. KEY
WASHER/M10 41 11 WASHER /M8 42 3
WASHER/M12 15 10 WASHER /M8 42 12
WASHER/M12 15 13 WASHER/MS b4 36
WASHER/N12 15 18 WASHER/MB 34 42
WASHER/M12 32 20 WEIGHT /15 SET 53 1
VASHER/M12 33 20 WHEEL, STEERING  ASSY 30 16
WASHER/M12 317 b WHEEL, STEERING ASSY 31 12
WASHER/M14 14 27 WIRE 15 3
¥WASHER/M14 17 2 WIRE/1. 2X220 I 18
WASHER/M14 36 4 WORM/ 24 _ 32 5
WASHER/M14 36 9
WASHER/M14 31 g
WASHER/N18 29 5
WASHER/MZ0 16 12
WASHER /M 20 37 2
WASHER /M3 44 23
WASHER /M3 45 28
WASHER /M3 b4 32
WASHER/M6 1 11
WASEER/ME 16 3
WASHER/MG 16 11
WASHER /N6 20
WASHER/ M6 41 7
WASHER/ME 45 12
WASHER/MS 1 3
WASHER /M8 T 4
WASHER /M8 T 17
WASHER/M8 8 2l
WASHER /M8 8 21
WASHER /M8 10 22
VWASHER/M8 34 7
WASHER/M8 37 iz
WASHER /M8 39 16
WASHER /N8 41 13
WASHER/M8 1y 22
WASHER /M8 18 6
WASHER /M8 16 16
WASHER /NS 17 i
WASHER/M8 17 12
WASHER /N8 20 3
WASHER /M8 22 10
WASHER/MB 24 8
WASHER/M8& 24 14
WASHER /NS 37 16
WASHER/M8 40 4







L

LABEL NATUPE!

5

Yvan Béal - 21, av. de I'Agriculture - B.P.16
Z.l. du Brézet - 53014 Clermont-Ferrand Cedex 2
Tél:04 73 91 93 51 - Télécopie: 04 T390 23 N
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - S.A.S. ou copitol de 612 000 €



